Operation and Maintenance Instructions

ZH Series Large Bore Lathes
Models GH-2680ZH; GH-26120ZH

Model GH-2680ZH shown

For ZH-Series Lathes Parts List and Electrical Diagrams, see document M-321860-1



https://www.toolsid.com/jet-tools/

1.0 IMPORTANT SAFETY

10.

11.
12.

13.

14.

INSTRUCTIONS

Read and understand the entire owner’s manual
before attempting assembly or operation.

Read and understand the warnings posted on
the machine and in this manual. Failure to
comply with all of these warnings may cause
serious injury.

Replace the warning labels if they become
obscured or removed.

This lathe is designed and intended for use by
properly trained and experienced personnel
only. If you are not familiar with the proper and
safe operation of a lathe, do not use until proper
training and knowledge have been obtained.

Do not use this lathe for other than its intended
use. If used for other purposes, JET disclaims
any real or implied warranty and holds itself
harmless from any injury that may result from
that use.

Always wear approved safety glasses/face
shields while wusing this lathe. Everyday
eyeglasses only have impact resistant lenses;
they are not safety glasses.

Before operating this lathe, remove tie, rings,
watches and other jewelry, and roll sleeves up
past the elbows. Remove all loose clothing and
confine long hair. Non-slip footwear or anti-skid
floor strips are recommended. Do not wear
gloves.

Wear ear protectors (plugs or muffs) during
extended periods of operation.

Do not operate this machine while tired or under
the influence of drugs, alcohol or any
medication.

Make certain the switch is in the OFF position
before connecting the machine to the power
supply.

Make certain the machine is properly grounded.

Make all machine adjustments or maintenance
with the machine unplugged from the power
source.

Remove adjusting keys and wrenches. Form a
habit of checking to see that keys and adjusting
wrenches are removed from the machine before
turning it on.

Keep safety guards in place at all times when
the machine is in use. If removed for
maintenance purposes, use extreme caution

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

26.

27.

28.

29.

30.

and replace the guards
maintenance is complete.

immediately after

Check damaged parts. Before further use of the
machine, a guard or other part that is damaged
should be carefully checked to determine that it
will operate properly and perform its intended
function. Check for alignment of moving parts,
binding of moving parts, breakage of parts,
mounting and any other conditions that may
affect its operation. A guard or other part that is
damaged should be properly repaired or
replaced.

Provide for adequate space surrounding work
area and non-glare, overhead lighting.

Keep the floor around the machine clean and
free of scrap material, oil and grease.

Keep visitors a safe distance from the work
area. Keep children away.

Make your workshop child proof with padlocks,
master switches or by removing starter keys.

Give your work undivided attention. Looking
around, carrying on a conversation and “horse-
play” are careless acts that can result in serious
injury.

Maintain a balanced stance at all times so that
you do not fall or lean against moving parts. Do
not overreach or use excessive force to perform
any machine operation. Never force the cutting
action.

Maintain a balanced stance at all times so that
you do not fall or lean against moving parts. Do
not overreach or use excessive force to perform
any machine operation. Never force the cutting
action.

Use the right tool at the correct speed and feed
rate. Do not force a tool or attachment to do a
job for which it was not designed. The right tool
will do the job better and more safely.

Use recommended accessories;
accessories may be hazardous.

improper

Maintain tools with care. Keep cutting tools
sharp and clean for the best and safest
performance. Follow instructions for lubricating
and changing accessories.

Do not attempt to adjust or remove tools during
operation.

Never stop a rotating chuck or workpiece with
your hands.

Choose a low spindle speed when working
unbalanced workpieces, and for threading and
tapping operations.

Do not exceed the maximum speed of the
workholding device.

Do not exceed the clamping capacity of the
chuck.



31.

32.

33.

34.

35.

36.

37.

38.

Workpieces longer than 3 times the chucking
diameter must be supported by the tailstock or a
steady rest.

Avoid small chuck diameters with large turning
diameters.

Avoid short chucking lengths and small
chucking contact.

Turn off the machine and disconnect from power
before cleaning. Use a brush to remove
shavings or debris — do not use your hands.

Do not stand on the machine. Serious injury
could occur if the machine tips over.

Never leave the machine running unattended.
Turn the power off and do not leave the
machine until moving parts come to a complete
stop.

Remove loose items and unnecessary work
pieces from the area before starting the
machine.

Do not operate the lathe in flammable or
explosive environments. Do not use in a damp
environment or expose to rain.

A\ WARNING: Some dust, fumes and gases

created by power sanding, sawing, grinding,

drilling, welding and other construction activities

contain chemicals known to the State of California

to cause cancer and birth defects or other

reproductive harm. Some examples of these

chemicals are:

¢ lead from lead based paint

o crystalline silica from bricks, cement and other
masonry products

e arsenic and chromium from chemically treated
lumber

Familiarize yourself with the following safety notices used in this manual:

ACAUTION

machine damage.

AWARNING

death.

This means that if precautions are not heeded, it may result in minor injury and/or possible

This means that if precautions are not heeded, it may result in serious injury or possibly even




4.0 Specifications

Model NUMDET ..., GH-2680ZH.........ccvvvvvvrvrvrrrrrerrnnrrrnnnnnns GH-26120ZH
Sy (o 1o N[0T 2] o 1= R 321860....ccciviiieiiiiiiieeiieee e, 321890

General Capacities:

Maximum Swing over Bed.........ccccveeeiiiiiiiieiee e 26" (660MM)..ccceeiiiiiiiiiiiee e 26" (660mm)

Maximum Swing over Cross Slide.........ccccvvveveeeiiiiiiiieneenn. 16-1/2" (420MM)..cccoiiiiiiiieeee e 16-1/2" (420mm)

Maximum Swing Through Gap .......ccccceecvviieiiee e 347 (B70MM).eevieiieeeiiciiieiiee e 34" (870mm)

Length Of Gap....cceiieiiiie e 7-718" (200MM)..vverieeeeeiiiiiiiieieee e 7-7/8" (200 mm)

Distance between Centers .........c..eeeeveeiiiiiiiieeee e eiiieeeeae e 80" (2030MM)..ccieeiiiiiiiiieea e 120" (3050mm)

WIidEh Of BEA ... 167 (A05MIM).cuiiiiiiieireeiieeie e 16" (405mm)

Motors and Electrical:

MEIN MOTOT.....uviiiii ittt TEFC INdUCHON......cccvirrieiiiciie e TEFC Induction
HOISEPOWET ... 10 HP (7.5KW)...eciiiiiiiiieieeie e 10 HP (7.5kW)
PRESE ... B PH 3PH
VOIRAGE ..o 230/460V (prewired 230V).........cccveeenee 230/460V (prewired 230V)
FUIl LOAO AMPS....oiiiiiiiiieiiie et 254712 7A ..o 25.4/12.7A
(4¢3 [ TP PPPTUPPPUPPUPRN BO HZ. .o 60 Hz

FEEA MOTOT ...ttt INAUCHION......viiiiiiriicec e Induction
HOISEPOWET .. ..iiiiiiiiee ettt e e e e st e e e e e e e eaes LI2HPooooiii e 1/2 HP
PRESE ... B PH 3PH
VORAGE ... 230/460V (prewired 230V).........cccvveenee 230/460V (prewired 230V)
FUIl LOAO AMPS....eiiiiiiiiieeiie ettt 2.85/1.65A. ... 2.85/1.65A
CYCIE e BO HZ. .o 60 Hz

Co0laNnt PUMP MO0 .......cociiiiiiiiiieee et INAUCHION...cciiiieieee e Induction
HOTPSEPOWET ...ttt ettt et e e snbee e L/ HP oottt 1/8 HP
PRESE ... B PH 3PH
VOIRAGE .o 230/460V (prewired 230V)........cccveeennee 230/460V (prewired 230V)
FUIl LOAO AMPS....coiiiiiiiieiiie ettt 0.54/0.27A. ..o 0.54/0.27A
CYCIB e BO HZ...oeeeee e 60 Hz

POWET TranSMISSION ....cc.vvveeiirieeeeiiie et V-Delt (X 4) .o v-belt (x 4)

CONIOIS CIFCUIL......eeiiiieiee e 110V ACiieeeeeieeeeeeeeeeeeeeeeeeee e 110V A.C.

LM CIFCUIL ...ttt 24V AC. i 24V A.C.

INAICALONS CIFCUIL.....ceiiiiiiiiiiei et 110V A.Coeeeeee e 110V A.C.

Headstock and Spindle:

SPINAIE BOIE ..t 4-1/8" (105MM)..ciiiiiiiiiee e 4-1/8” (105mm)
SPINAIE MOUN.....c..eiiiiiiiiece e D1-8 CamloCK........ccocuveeeriiiieiiiieiiieen, D1-8 Camlock
Spindle Taper with Sleeve..........ccccccoviieiiiiiei e, 113mm Dia. 1:20 / MT-5.....ccccvveeiineen. 113mm Dia. 1:20 / MT-5
Number of SpINdle SPEEAS........ccociiiiiiiiie e L2 s 12
Range of Spindle SPeeds..........cccovvveveiiiiie i 3610 1600 RPM.....ccooviiiiiiiiieeeeei 36 to 1600 RPM
Distance Floor to Spindle Center (pProX.) ......occvveeeeeeeeriiiirieieeeee e AB” ... 46"
3-Jaw Scroll Chuck:
(oY= To @2 To = ol | 1 T PP 661 1D (300 KG)...oeveeiieieeieeeeeeeiieceee e 661 Ib (300 kg)
INSide DIaMELEr ....cccoiiiiiiiiiiiee e 5-11/16" (145mMM)..cceiieeiiiiiiiiiieeeeeeiines 5-11/16” (145 mm)
Carriage:
Maximum Compound Rest Travel ..........cccceeeeieeiiiiiiiieeneeenn. 5-1/2" (140 MM).eiiiiiiiiiieeeiiiiiieeee e 5-1/2" (140 mm)
Maximum Compound Rest SWIVel..........ceeeeiiiiiiiiiiiiiiieeeee s H/- 90 dEQ. .ot +/- 90 deg.
Maximum Cross Slide Travel..........cccccovviiviieeeeeiiciiiiee. 14-1/16" (358 MM)....coocviiieieee e, 14-1/16" (358 mm)

Maximum Carriage Travel ... 65" (1650MmMmM)....ccooiiiiieiieaeeeiies 106-1/4" (2700 mm)



GH-2680ZH GH-26120ZH

Gearbox:
Number of Longitudinal FEedS...........coouiiiiiiiiiiiiiiiee e L2 31 PP UUPURTN 51
Range of Longitudinal Feeds..... 0.0020 — 0.094 in./rev. (0.051-2.39mm/rev)............ 0.0020 — 0.094 (0.051-2.39mm)
NUMDBET Of CrOSS FEEUS ....coiiiiiiiiiiiiii et A0t 40
Range of Cross Feeds ............... 0.0010 — 0.040 in/rev. (0.027-1.02mm/rev).............. 0.0010 — 0.40 (0.027-1.02mm)
Number of INCh Threads...........ooiiiiiii e A8 48
Range of INCh Threads ... 30-2 TPl 30-2 T.P.I
Number of Metric Threads...........evviiiiiiii e 2 22
Range of Metric Threads ...........c..eeeiiiiiiiii e 1-14 MMttt 1-14 mm
Number of Diametral Threads ... 24 24
Range of Diametral Threads.........c.ccccoevviviiiieeiee e 56-4D.P.cciii e, 56-4 D.P.
Number of Modular Threads.........cc.eeoiiieiiiiiiiee e 18 18
Range of Modular Threads..........cccveeeeiiiiiiiiiiieee e 0.5-7TMM...iiiieeeee e 0.5-7mm
Leadscrew PitCh ......cc.uvviiiieec e 1/27 (12.7MM) e 1/2” (12.7mm)

Tailstock:
Tailstock Spindle Travel .........cccccevveeiiiiiiiiiiee e 6”7 (150MM)..uveiieeeiiiiiiiiiee e 6” (150mm)
TaISTOCK TAPET ... ettt e e e e e e e MT-5 e MT-5
Maximum Tailstock Cross Displacement..............cccceevvneeee. +/- 0.40” (10MM)...oeviieiiiiieeeeee e +/- 0.40” (10mm)

Other:
Small Steady Rest Capacity ........ccoevvveeeiiiieeeiiiieee s 3/4" — 5" (20-125MmM)...cceeeeeeeeiiiiiiiinenn.. 3/4” — 5" (20-125mm)
Large Steady Rest Capacity...........cccveevrrererncneeennnne. 4” — 9.5” (100-240MM).....oceerirrrerrnnennns 4" — 9.5” (100-240mm)
Follow Rest Capacity .........cceevrreeeeiiiieeeiiee e 3/4” — 47 (20-100MM).....cvvvenirieeiireenns 3/4” — 4” (20-100mm)
Coolant tank CaPACILY .........cvvrerrieieiiiieee et 3.4 gal (I3BL).cvveeeeieiieeeeee e 7.1 gal. (27L)
Overall DIMENSIONS .........ccccvveeriiveeeens 137-13/16"L x 53-1/8"W x 58-1/16"H.... 177-5/32"L x 48-1/32"W x 58-1/16"H

(3500 x 1350 x 1475 mm) (4500 x 1220 x 1475 mm)

Approximate Net Weight.........cccoovieiiiii i, 7932 Ibs. (3595 KG)..evveeervrieeriiieeeiiieenn 8010 Ibs. (3630kg)

values are emission levels, not necessarily to be seen as safe operating levels. Since workplace conditions vary,
this information is only intended to allow the user to make a better estimation of the hazards involved.

The specifications in this manual were current at time of publication, but because of our policy of continuous
improvement, JET reserves the right to change specifications at any time and without prior notice, without incurring
obligations.



5.0 Dimensions and mounting hole centers

1
o e D W e
3§ ’
=| 3
8 »
o 3 , (6) M24x2 5 |
o S Vsl SO
85mm 620mm (24.41%) c !A
(3.35%)
B
Figure 1
. 80 inch 120 inch
Lathe Size (GH-2680ZH) (GH-26120ZH)
A 2560mm(100.8 in.) 3565mm(140.4 in.)
B 3500mm(137.60in.) | 4500mm (177.2 in.)
7
C / //% 1721.5mm (67.8 in)

Table 1



6.0 General description and nomenclature

Figure 2 — General Description (GH-2680ZH shown)

The ZH series lathe operates on a centralized gear
system. The motor power is transferred through
four v-belts to a shaft, which in turn transmits the
energy through a multi-disc friction clutch and
various gear pairs, to the spindle. The clutch also
controls the spindle’s direction of rotation. Through
clutch disengagement, the operator can stop the
spindle without turning off the motor, which will
prolong the life of the motor.

Bed and Stand

The lathe bed (A) is made of cast iron with low
vibration and high rigidity. Two precision-ground v-
slideways (B), reinforced by supersonic fre-quency
hardening, offer precision guidance for the
carriage. The main drive motor is mounted in the
stand (C) below the gearbox.

(The GH-26120ZH model has three stands: left,
center, and right).

Headstock

The headstock (D) is cast from high grade, low
vibration cast iron. In the head, the spindle is
supported at three points; by a cylindrical roller
bearing at the front and a tapered roller bearing
and ball bearing. See section 11.0for detailed
explanation of controls. The electrical box is
mounted to the rear of the headstock.

Feed Gearbox

The gearbox (E) is made from high quality cast iron
and is mounted to the left side of the machine bed.
This lathe adopts a three-axle sliding common gear
mechanism, together with thread selection change
mechanism, and doubling mechanism, which
enable it to cut a comprehensive range of metric,
modular and diametral pitch threads, thus
eliminating the need for gear changes except
where special threading is required.

Carriage

The carriage assembly is composed of the Apron,
the Saddle, the Cross Slide, the Compound Rest,
and the four-way Tool Post.

Apron (F).Quick travel of the Apron for
positioning is accomplished by means of a bed-
mounted rack and pinion, operated manually by
the handwheel on the front of the apron, or
automatically by the feed direction handle (P),
which has a rapid traverse (Q).

Saddle (G). The saddle is made from high
quality cast iron and rides along the v-ways.

Cross Slide (H). The cross-slide is mounted on
the saddle and used for cross feed operations.It
moves on a dovetailed slidewhich can be
adjusted for play by means of the gibs.



Compound Rest. The compound rest (), which
is T-slotted and mounted on the cross slide, can
be rotated 360°, allowing tapers to be turned.
The compound rest travels on dovetailed ways,
with adjustable gibs.

Quick Change Tool Post. The tool post (J) is a
turret design, mounted to the compound rest. It
holds up to one tool.

Tailstock

The tailstock (K) slides on a v-way and can be
locked at any location by a clamping lever. The
tailstock has a heavy duty quill with a No. 5 Morse
Taper and etched graduation scale. The tailstock
can be offset for taper cutting, and bearings can be
adjusted for drag along the ways.

Leadscrew and Feed Rod

The leadscrew (L) and feed rod (M) are mounted
on the front of the machine bed. They are
connected to the gearbox at the left and are
supported by bearings on both ends.

The leadscrew is used only for threading functions.
This maintains its accuracy and prolonged service
life.

Spindle Direction Control Axle(N)

Spindle rotation can be reversed by simply moving
the control lever (O) mounted at the right of the
carriage. (Allow spindle to come to a stop before
reversing.)

Travel Stops

Six stops (R)can be moved to any position along
the travel setting rod, and are secured in place
using socket head screws. The convex surface of
the stop contacts a limit switch on the underside of
the apron. The travel setting rod can be rotated on
an eccentric into six positions to modulate the
contact between stops and limit switch.

A carriage stop (S) is also provided for manual
carriage operation.

Steady Rest

The ZH series lathes are provided with small and
large steady rests (T). A steady rest serves as a
support for shafts on the free tailstock end. The
steady rest is mounted on the bedway and secured
from below with a bolt, nut and locking plate.

Follow Rest

The traveling follow rest (U) is mounted to the
saddle, and thus follows the movement of the
turning tool. Only two fingers are required as the
place of the third is taken by the turning tool. The
follow rest is used for turning operations on long,
slender work pieces. It prevents the work piece
from flexing under the pressure of the cutting tool.

Work Lamp

Adjustable halogen lamp (V) with independent
on/off switch.

Coolant Nozzle(W)

Fully adjustable gooseneck; flow is regulated
through a valve lever at its base.

Foot Brake(X)

Activates a braking strap at the motor for
emergency stopping of all lathe functions.

Chuck Guard (Y)



7.0 Unpacking

Open shipping container and check for shipping
damage. Report any damage immediately to your
distributor and shipping agent. Do not discard any
shipping material until the Latheis set up and
running properly.

Compare the contents of your container with the
following parts list to make sure all parts are intact.
Missing parts, if any, should be reported to your
distributor. Read the instruction manual thoroughly
for set up, maintenance and safety instructions.

7.1 Contents of the Shipping Container
(Refer to Figure 3)

Lathe

Steady Rests (mounted on Lathe)

Follow Rest (mounted on Lathe)

Three Jaw Scroll Chuck, 12-25/32” (mounted
on Lathe) — A

Drive Plate - B

Tool Holder - C

Face Plate, 24-25/32" (with 6 dogs) — D
Round Nut Spanner, 170-210 mm — E
Change Gears — 63T, 69T, 78T, 90T — F

PR NPR

AP R AR

Tool Box, containing the following:

O ORRPRRPRPRNRPRRPNRRPR

PRRPRPRREPRNRER

Morse Reduction Sleeve — G

Live Center, MT-5-H

Dead Center, MT-5 — |

Drive Pins —J

Cam Wrench — K

Chuck Wrench — L

Hex Socket Head Cap Screw — M

Gap Bridge Pin Driver — N

Drift Key — O

Round Nut Spanner (45-52 mm) — P

Hex Key Set (2, 3, 4, 6,8,10,12 mm) — Q

Leveling Bolts with Hex Nuts — R
(gty. 8 for GH-26120ZH)

Leveling Pads — S

(qty. 8 for GH-26120ZH)

Flat Blade Screwdriver — T

Cross Point Screwdriver — U

Open End Wrenches (17/19,19/22) -V

White Touch-up Paint Can - W

Oil Gun - X

Operating Instructions Manual

Parts List Manual

Warranty Card

Test Record

Packing List

NOTE: Optional accessories are available for JET Lathes, such as Taper Attachment, Collet Closer and
Digital Read Out. Contact your dealer or JET for more information.

ZH Series Lathes — Contents of Shipping Container



8.0 Installation

1. Finish removing all crate material from around
lathe.

2. Unbolt lathe from shipping pallet.

3. Choose a location for the lathe that is dry and
has sufficient illumination.

4. Allow enough room to service the lathe on all
four sides, and to load and off-load work
pieces. In addition, if bar work is to be
performed, allow enough space for stock to
extend out the headstock end. If used in
production operations, leave enough space for
stacking unfinished and finished parts.

5. The foundation must be solid to support the
weight of the machine and prevent vibration,
preferably a solid concrete floor.

6. The lathe’s center of weight is near the
headstock. Before lifting, move the tailstock
and the carriage (release carriage lock, section
11.0) to the right end of the bed and lock them.

7. Sling the lathe using steel rods or pipes of
sufficient strength inserted through the holes in
the stand (see Figure 4). Do not lift lathe by
the spindle. With properly rated lifting
equipment, slowly raise the lathe off the
shipping pallet.

Move carriage as needed to balance *

for rod insertion

Figure 4 — Lifting preparation

ACAUTION Confirm that all suspension

equipment is properly rated and in good
condition for lifting the lathe. Do not allow
anyone beneath or near the load while lifting.

8. The lathe can be placed upon the cast iron
leveling pads under each foot hole, and
adjusted using the adjusting bolts with hex
nuts. Or, it may be secured to the floor
usingboltsplaced head-down in the concrete,
and using shims where needed to level the
machine.

8.1 Leveling the lathe

It is imperative that the lathe be on a level plane;
that is, where headstock and tailstock center points
remain aligned throughout the tailstock travel, with
the bed ways absent of twist and thus parallel to
the operational center line.

A lathe which is not properly leveled will be
inaccurate, producing tapered cuts. Also, the
center point of the tailstock will vary as it is
positioned along the bed, thus requiring constant
readjustment of the set of the tailstock.

i =
\a

Figure 5 — Leveling

e
1

9. Use a machinist's precision level on the bed
ways both front to back and side to side, as
shown in Figure 5. Take the reading in one
direction every 10 inches. Make sure the ways
are clean and free of any debris before placing
a level upon them.

10. Deviation over bed length(see Figure 5):
(@) Maximum 0.02/1000mm
(b) Maximum 0.04/1000mm

11. Tighten foot screw nuts evenly to avoid
distortion.

12. Leveling should be inspected occasionally,
and especially if the accuracy of the lathe
beings to diminish.

8.2 Completing installation

13. Exposed metal surfaces have been coated
with a rust protectant. Remove this using a soft
rag and mild commercial solvent or kerosene.
Do not use paint thinner, gasoline, or lacquer
thinner, as these wil damage painted
surfaces. Cover all cleaned surfaces with a
light film of ISO68/SAE-20W machine oil, such
as Mobil DTE Oil Heavy Medium.

14. Open the end gear cover. Clean all
components of the end gear assembly and
coat all gears with a heavy, non-slinging
grease. Close the end gear cover. (Note: A
limit switch prevents the lathe from operating
when the end gear cover is open.)



8.3 Chuck Preparation
AWARNING Read and understand all

directions for chuck preparation. Failure to
comply may cause serious injury and/or
damage to the lathe.

The three-jaw scroll chuck is shipped pre-installed
on the lathe. It can be used for clamping cylindrical,
triangular and hexagonal stock, and has reversible
jaws.

Note: An optional 4-jaw chuck is available (part no.
ZH-2504). See your dealer to order.

AWARNING Use an assistant or hoist to

help remove a chuck.

Before removing a chuck, place a flat piece of thick
plywood across the bedways under the chuck to
prevent damage to the bedways should the chuck
fall from your hands. Alternatively, many users
make a wood chuck cradle that sits atop the ways
and accepts the specific diameter of chuck. Figure
6 shows an example.

Figure 6 — Chuck cradle (not included)

To remove a chuck from the spindle:

1. Support the chuck while turning six camlocks
1/4-turn counterclockwise, using the chuck
wrench from the tool box. See Figure 7.

2. Carefully remove the chuck from the spindle
and place on a firm work surface. If the spindle
seems stuck, use a mallet at various points on
the back side to help free it from the spindle.

3. Inspect the camlock studs. Make sure they
have not become cracked or broken during
transit. Clean all parts thoroughly with solvent.
Also clean the spindle and camlocks.

4. Cover all chuck jaws and the scroll inside the
chuck with #2 lithium tube grease. Cover the
spindle, camlocks, and chuck body with a light
film of 20W oil.

Lift the chuck up to the spindle nose and press
onto the spindle. Tighten in place by turning
the camlocks 1/4 turn clockwise. The index
mark (A, Figure 7) on the camlock should be
between the two indicator arrows (B) when
tight, as shown in Figure 7.

e If the index mark (A) is not between the two
arrows, i.e. the cam turns beyond the
indicator arrows, then remove the chuck
and turn the camlock stud IN one full turn.

e If a camlock will not engage, remove the
chuck and turn the camlock stud OUT one
full turn.

Make sure chuck is secure on the spindle with
the camlocks correctly engaged.

Figure 7 — Camlocks

8.4 Break-In Period

Do not run the lathe above 560 RPM for the first six
hours of operation, to allow gears and bearings to
adapt and run smoothly.



9.0 Maintenance/Lubrication

ACAUTION Lathe must be serviced at all

lubrication points and all reservoirs filled to
operating level before the lathe is put into
service. Failure to comply may cause serious
damage to the lathe.

The ZH series lathe is shipped with oil in the
reservoirs. Coolant is not included.

Use clean lubricants and check levels often,
including before each working shift. To ensure
proper lubrication, oil levels should not be less than
the center of the oil sight glass. Try not to overfill,
as this may cause leakage.

A chart is supplied in section 15.0 for quick
reference to all lubrication points.

Unless specified otherwise, the lubrication points
require a non-detergent, 1ISO 68, SAE 20W oil. The
recommended brand for this lathe is Mobil DTE®
Oil Heavy Medium.

1. Headstock — Oil must be up to indicator mark
in oil sight glass at the rear of the headstock.
[NOTE: The sight glass on the front of the
headstock (A, Figure 8) verifies operation of
the oil pump, the one at rear of headstock (not
shown) indicates oil level]. Top off with SAE
20W oil. Fill by removing the rubber mat and
unscrewing the plug (B) on top of the
headstock.

2. To drain the headstock, remove the nut on the
drain pipe (C, figure 9). Drain oil completely
and clean out all metal shavings, then rinse
the casting case with kerosene. During the
breaking-in process for the lathe, the first olil
change should be after 10 days; the second
after 20 days. Then change the oil in the
headstock every three months.

Figure 9 — Lubrication points

Oil Filter — The filter should be cleaned once a
month. To access, open the top cover on the
headstock, unscrew the nut on the oil line, and
pull up the oil line to bring the filter up. See
Figure 10. Use a brush to clean.



Qil
Filter

Figure 10 — Oil filter access

4. Change Gear Axle — Periodically remove end
plug (3, Figure 9) and press #2 lithium grease
into the axle to lubricate the gear axle and
sleeve. Coat all gears with non-slinging
grease.

5. Gearbox — Oil must be up to indicator mark in
oil sight glass (D, Figure 8). Top off with SAE
20W oil. To add oil to the gearbox, pour it into
the pan (E, Figure 9). To drain, remove drain
plug (F, Figure 9). Drain oil completely and
refill after the first three months of operation.
Then change oil in the gearbox every six
months.

6. Apron — Oil must be between indicator marks
in the oil sight glass (G, Figure 11). Top off
with SAE 20W oil. Unscrew oil plug (H, Figure
11) to fill. To drain, remove drain plug on the
underside of apron. Drain oil completely and
refill after the first three months of operation.
Then, change oil in the apron annually.

Figure 11 — Lubrication points

7. One-shot Lube System:Pull knob (I, Figure 11)
and hold for several seconds to allow oil to fill
the pump from the apron reservoir. Then
release the knob which will push the oil

through various oil lines to lubricate the ways
below the saddle. Perform this several times
daily.

8. Threading Dial — Frequently lubricate via one
ball oiler (P, Figure 11) on top of the dial with
SAE 20W oil.

9. Cross Slide — Daily lubricate one ball oiler on
the handwheel housing (L, Figure 11)and three
ball oilers on the platform (K, Figure 12), with
SAE 20W oil.

Figure 12 — Lubrication points

10. Saddle — The anti-dust felt on both ends of the
v-guide ways (Figure 13) should be cleaned
weekly with kerosene. If the felt becomes
damaged, replace it.

Figure 13 — Anti-dust felt

11. Compound Rest — Daily lubricate two ball
oilers (M, Figure 12) on top of compound rest
with SAE 20W oil.

12. Tool Post — Regularly clean dirt and coolant
from around the tool post to maintain its re-
positioning accuracy(N, Figure 11).

13. Leadscrew, Feed Rod, and Direction
Control Axle — Slide the cover on the right
side bracket (Figure 14) to expose the oil port
and fill with SAE 20W oil daily. The oil is
distributed to all three elements by a woolen
line.



Figure 14 — Lubrication points

14. Travel Setting Rod — Periodically insert SAE
20W oil into the ball oiler on each end of the
rod (Figure 9).

15. Tailstock — Daily lubricate two ball oilers
(Figure 15) on top of tailstock with SAE 20W
oil.

The anti-dust felt beneath the tailstock that
runs along the ways should be cleaned weekly
with kerosene. If the felts become damaged,
replace them.

\_ Ball Oiller

R

Figure 15 — Tailstock lubrication

16. V-Belts — Regularly check and adjust the
tightness of the v-belts to prolong their service
life. See section 13.5.

9.1 Coolant Preparation

ACAUTION Follow local regulations and/or
coolant manufacturer’'s recommend-dations for
use, care and disposal.

1. GH-2680ZH: Remove access cover on the
tailstock end of the lathe stand. Make sure
coolant pump has not shifted during transport.
Pour four gallons (approximate) of coolant mix
into the reservoir.

GH-26120ZH: Pour coolant (approx. four
gallons) into one of the chip trays (Figure 16).
Or, slide out one of the chip trays and pour
directly into the side trough on the center
stand.

2. After machine has been connected to power,
turn on coolant pump and check to see that
coolant is cycling properly. Flow is controlled
by the tap at the base of the nozzle.

3. Reinstall access cover or chip tray.

Sliding chip trays

Figure 16 — GH-26120ZH chip trays

10.0 Electrical Connections

AWARNING Electrical connections must be

made by a qualified electrician in compliance
with all relevant codes. This machine must be
properly grounded while in use to help protect
the operator from electrical shock and possible
fatal injury.

The main motor is rated for 230/460V and comes
from the factory prewired at 230V. Confirm that
power available at the lathe’s location is the same
rating as the lathe.

A minimum 10-gauge wire should be used for
incoming power leads.

IMPORTANT: The lathe must be wired properly
and phased correctly. The spindle must rotate
counterclockwise (as viewed from the tailstock
end) while the feed rod must rotate clockwise (as
viewed from the tailstock end). If the motor runs
and the lathe operates, but the rapid traverse does
not function, this signals that the machine has been
incorrectly phased. If this occurs, disconnect lathe
from power source and switch any two of the three
power leads (not the green ground wire).

Main Power Switch (Figure 17).
Power Source Cable Receiver (Figure 17).

Make sure the lathe is properly grounded.



Figure 17 — Power input

10.1 Conversion to 460 Volt Operation
AWARNING Disconnect machine from

power source. Failure to do so may cause
serious or fatal injury.

Wiring diagrams are located at the relevant areas
on the machine; each diagram is also provided in
section 17.0. Should discrepancies exist, the
diagrams on the machine take precedence.

There are four steps involved in converting to 460
volt power:

1. Main Motor: Open lower panel at rear of lathe
beneath the gearbox, and change the wires in
the junction box on the main motor, according
to the diagram on the junction box cover.

2. Rapid Feed Motor: Remove the control panel
on the saddle (Figure 18) to rewire the rapid
feed motor. Change the leads according to the
wiring diagram in sect. 17.0.t is not
necessary to pull out the rapid feed motor
for voltage conversion.

Figure 18 — Rapid feed motor wire access
3. Coolant Pump:

GH-2680ZH:Open access panel on the base
at the tailstock end. Change wires in coolant

pump junction box according to diagram on the
junction box cover.

GH-26120ZH:
1) Remove top panel inside the bed (Figure
19).

2) Remove rear panel on center stand then
remove the two socket head screws
(Figure 20) that secure the plate on which
the coolant pump is mounted.

panel
removed

socket head

screws

Figure 20 — Coolant pump access (GH-26120ZH)

3) Tilt the plate until you can reach the
coolant pump junction box through the top
opening in the bed. Follow the diagram on
the coolant pump to change the leads.

4) Properly orient the pump, and secure the
plate with the two screws.

5) Close both covers.

4. Transformer: Open electrical box on rear of
machine on the headstock side. Switch wire
from 230V terminal to 460V terminal as
outlined on the transformer label. See Figure
21.

Voltage conversion is now complete. Close the
electrical box before operating the lathe.



Figure 21 — Transformer rewiring

11.0 Basic Controls

Figure 23 — Alternate controls

1. Control Panel: Located on front of headstock.
An abbreviated control panel is also mounted
to front of carriage.

e Power Indicator Light (A, Figure 22).
llluminates whenever lathe is receiving
power.

e Emergency Stop Button (B, Figure 22 and
23). Shuts down all machine functions.

NOTE: Lathe will still have power. Twist
button clockwise to reset.

e ON Button (C, Figure 22 and 23). Activates
motor.

e Coolant On-Off Switch (D, Figure 22).
Activates coolant pump.

Speed Selection Levers (E, Figure 22):
Located on front of headstock. Move levers left
or right to desired spindle speed, according to
accompanying chart on the dial.

Feed Direction Lever (F, Figure 22): Located
on front of headstock. Moving the lever
changes direction of feed. Center position is
neutral.

ACAUTION Do not move feed direction

lever while machine is running.

Thread Pitch and Feed Selector Levers (G,
Figure 22): Located on front of headstock, are
used conjunctively to set up for threading or
feeding, according to the accompanying chart

(H).

Lever Giis used to control/change between
the different thread styles, and is also used for
altering the feed setting.

The symbols on the dial are identified as
follows:

mm = metric threads

IN = inch threads

MP = module pitch

DP = diametral pitch

T = when this position is selected, the

input shaft of the gearbox is directly
connected to the lead screw, and will
bypass the gearbox.

This function is available for cutting special
thread forms or nonstandard thread forms,
which are not covered by the standard
gearbox drive train set-up.

Note: Control dial Gsmust be set to position
O for this operation.

Example: The current standard set of gears
installed with the machine are 82, 97, and
81. This will give a thread pitch equal to
0.506” (12.857mm).
Calculating pitch:
P=(82/97) x (97/81) = 0.6061" (12.857mm)
2

Nonstandard threads are attained by
changing gears in the gear train, based on
this calculation.

Lever Gzselects the pitch of the thread and the
feed/revolution.

Lever Gz doubles the thread pitch or
feeddependent on the following positions:



/LI = The leadscrew is used to cut
thread forms.

A/B/C/D = The feed rodis used to control
the feed/revolution.

The ratios between them are:
11V =A:B:C:D=1:2:4:8

!

Figure 24 — Carriage controls and settings

Carriage Lock (J, Figure 24): Located on top
right of carriage. Turn clockwise to lock,
counterclockwise to unlock.

ACAUTION Carriage lock must be

loose before moving carriage or damage to
lathe may occur.

Carriage Handwheel (K, Figure 24): Located
on the apron. Rotate handwheel clockwise to
move carriage assembly toward tailstock
(right). Rotate the wheel counterclockwise to
move carriage assembly toward headstock
(left). A scale is mounted to the ring, graduated
in 0.05 inch increments, and can be calibrated
by loosening the thumb screw lock and
rotating the ring as needed. Always re-tighten
ring before using the feed.

Half Nut Lever (L, Figure 24): Located on
front of apron assembly. Engages the
leadscrew for threading operations.

Threading Dial (Figure 25):Indicates the point
on the leadscrew where the half nut can be re-
engaged to continue inch threading.

10.

11.

12.

13.

14.

15.

Figure 25

Spindle Direction Control Lever (M, Figure
24). Move lever to the right so that its tab
clears the notch, then down for forward spindle
rotation, or up for reverse spindle rotation.
Allow spindle to come to a stop before
changing directions.

Position lever in neutral position (tab in notch)
before shutting off the lathe.

Feed Direction Lever (N, Figure 24): Left and
right moves the carriage in the corresponding
directions (longitudinal feed); up and down
moves the cross slide (cross feed).

Rapid Traverse Button (O, Figure 24). Push
for rapid movement in the direction set by the

feed direction lever. Rapid longitudinal
movement disengages the carriage
handwheel. However, the cross slide

handwheel should be disengaged (pull it
out) before using rapid feed.

IMPORTANT:The rapid traverse button is not
used for actual feeding of the tool, only for
initial  positioning. Also, be aware that
engaging the rapid traverse will override
automatic feed.

Cross Slide Handwheel (P, Figure 24):
Located above apron assembly. Clockwise
rotation moves cross slide toward rear of
machine. The accompanying scale is
graduated in 0.002 inch increments. Before
using rapid feed, disengage this handle by
pulling it outward.

Compound Rest (Q, Figure 24): Located on
top of the cross slide and can be rotated 360°
by loosening four nuts (two in front, two in
back). There are calibrations in degrees (Q1,
Figure 24) to assist in placement of the
compound rest to the desired angle.

Compound Rest Handle (R, Figure 24):
Rotate clockwise or counterclockwise to
position. The accompanying scale on the collar
is graduated in 0.001 inch increments.

Tool Post Clamping Lever (S, Figure 24):
Rotate counterclockwise to loosen and
clockwise to tighten. Always use minimum of
two clamping screws to secure a cutting tool.



Figure 26 — Tailstock controls

16. Tailstock Quill Clamping Lever (T, Figure
26): Rotate clockwise to lock the sleeve.
Rotate counterclockwise to unlock.

17. Tailstock Clamping Lever (U, Figure 26): Lift
up to lock. Push down to unlock.

18. Tailstock Quill Traverse Handwheel (V,
Figure 26): Rotate clockwise to advance the
quill and counterclockwise to retract it. Fully
retract it to eject a center or drill chuck.

Figure 27 — Other controls

19. Foot Brake (W, Figure 27): For emergency
shutdown of all lathe functions. The connecting
rod mechanism is in the bed stand, and
activates a brake strap at the main motor.
(Caution: Lathe still has power.)

The foot brake is not intended for normal
stopping of the lathe. Overuse can result in
hastened wear of brake parts.

20. Manual Carriage Stop (X, Figure 27): Can be
used during manual feed operation to limit
carriage travel. NOTE: It is not intended to
stop the carriage during automatic feed. The
carriage stop can be repositioned along the
bed by loosening the two screws underneath
the stop.

21. Travel Setting Rod (Y, Figure 27): Up to six
pre-set configurations are possible for
repetitive operations, without having to re-
position the stops each time. Use the knurled
knob at the right end of the rod to set the rod
at one of six positions shown on the dial. Then
move the desired number of eccentric stops
into position for that particular operation and
tighten them securely to the rod with the
screws beneath them. When the apron trip
lever contacts a stop, the clutch will
disengage.

12.0 Operation

The operator should consult shop manuals such as
“Machinery’s Handbook” for cutting speeds and
feeds appropriate to specific workpieces. Correct
feed depends upon the material to be cut, cutting
operation, tool type, chucking rigidity, depth of cut,
and desired surface quality.

IMPORTANT: Allow a break-in period for the new
lathe so that gears and bearings can adapt; do not
run the lathe above 560 RPM for the first six hours
of operation.

ACAUTION The following points must be

observed when operating the lathe:

e Never turn any handles or levers when the
spindle is at high speed.

e Change spindle speed only after the spindle
stops.

e Change feed rate only when the spindle is at
low speed or is stopped.

e Never exceed the maximum speed limitation of
the work holding device.

o Before starting the spindle, always verify that
the oil pump is working (there should be oil in
the sight glass on the front of the headstock).

e Before starting spindle, check that each handle
or lever is at correct position to ensure normal
engagement of the gears. The spindle
direction control lever should be at neutral
position.

e If the brake becomes ineffective, turn off the
machine and adjust the brake immediately.
Never reverse the friction clutch for braking.

e When operating spindle direction control lever,
always turn it to correct position; never use
“pre-position” for cutting at a reduced speed.

e Jaw teeth and scroll must be fully engaged, to
prevent the jaws from breaking and being
thrown from the chuck (see Figure 28).



A

Improper
engagement

Figure 28 — Insufficient jaw tooth engagement

e Avoid long workpiece extensions, as parts may
bend or fly off (see figure 29). Use rests or the
tailstock for support.

Figure 29 — Improper setups

e Avoid short clamping contact (Figure 30, A) or
clamping on a minor part diameter (Figure 30,
B). Face-locate the workpiece for added
support.

Figure 30 — Improper setups

12.1 Tool Setup

The cutting angle is correct when the cutting edge
is in line with the center axis of the workpiece. Use

the point of the tailstock center as a gauge and
shims under the tool to obtain the correct center
height.

Use a minimum of two clamping screws to secure
each tool.

12.2 Spindle Speed

Twelve speeds are available by placing the first
speed lever (Ei1, Figure 31) in one of four positions,
and placing second lever (E2) in a position that
matches the color for the range you desire. These
selections are identified on the lever hub, as well
as in Table 6, section 16.3.

You may need to turn the chuck by hand to assist
engagement of the gears.

Never change speed while spindle is turning.

Figure 31

12.3 Feed and Thread Selection

To obtain various feed settings and thread pitches,
the four levers (F,G1,G2,Gs) are used conjunctively.

1. Refer to the Feed and Thread Charton the
front of the headstock (H, Figure 31). The
chart is also shown in section 16.10 of this
manual.

2. Any gear changes should be made in
accordance with the chart.

3. Move levers (G1,G2,Gs, Figure 31) to the
appropriate position according to the Feed and
Thread Chart.

TIP: When selecting feed/speed correlations,
remember the general principal that high speeds
complement fine feeding, and low speeds are
better for coarse feeding.



12.4 Thread Cutting

Threading is performed in multiple passes, with an
initial cutting depth of about 0.2 mm, and
decreasing depth in succeeding cuts. It is
recommended that test cuts be made on scrap
material and the results checked before proceeding
with regular material.

1. Move thread selection lever (F, Figure 31) to
desired direction, for right-hand or left-hand
threads. NOTE: The overrunning clutch in the
apron will prevent the tool post from feeding
for left-hand threads. It will only feed when

right-hand threads are being cut.
Left Hand thread

Right Hand thread
(feed) Neutral (no feed)

Figure 32

2. Set speed levers (E1,E2, Figure 31) to desired
speed. Use the lowest speed possible when
threading.

3. Select desired thread using thread pitch
levers (Gi1,G2,Gs, Figure 31) in conjunction
with the charts on the headstock. These charts
are also included in section 16.10 of this
manual.

4. Engage the half nut (Figure 33). The half nut
must be engaged during the entire threading
process when doing metric, diametral, and
modular threading.

Figure 33

5. When tool reaches end of cut, disengage and
back out the tool to clear the workpiece.

6. Reverse direction to allow cutting tool to return
to its starting point.

7. Repeat the process until desired result is
obtained.

NOTE: When a special thread must be cut that is
not found on the chart, move thread change control
lever (Gi, Figure 31) to T position, and lever (Gs)
to IV, then reset the change gears.

13.0 Adjustments
ACAUTION Adjustments to the lathe,

especially those involving alignments of
bearings, spindle, leadscrew, clutch, etc.,
should only be performed by qualified
personnel, as improper alignments can damage
the machine and/or create a safety hazard.

AWARNING Turn off main switch and press
emergency stop button before making
adjustments to the lathe.

13.1 Chuck Jaw Reversal

The three jaws on the scroll chuck are reversible,
to hold stock with larger diameters. See Figure 34.
Loosen the two screws with the provided hex key,
remove the jaw, and rotate it 180-degrees. Re-
install the jaw, and tighten each screw in
increments until fully tightened.

loosen screws

reversed jaw

Figure 34 — Chuck jaw reversal

13.2 Gib Adjustments

After a period of time, some of the moving
components may need adjustment for play due to
wear.Do not overtighten gib screws as this can
hasten wear to components.

Saddle — Turn screws (A, Figure 35) on either side
of the saddle at the rear to adjust drag on the
saddle.

Cross Slide — Gib screws are located at front and
rear of slide opposite to one another (B, Figure 36).
To adjust drag, loosen rear gib screw one turn, and
tighten front gib screw a quarter turn. Rotate the
handwheel to check the play. Repeat as needed
until slide moves freely without play. Gently tighten
rear gib screw.



Figure 36 — Gib adjustments, slide and rest

Compound Rest — Gib screws are located at front
and rear of the compound rest (C, Figure 36). To
adjust, use the same method as for the Cross
Slide.

Half Nut — Gib screws are located on the right side
of the apron (D, Figure 37). Loosen the jam nuts
and rotate the screws clockwise until any backlash
is corrected. Then retighten nuts.

— S— -

Figure 37 — Half Nut gib adjustment

13.3 Tailstock Adjustments

The tailstock can be offset to cut shallow tapers up
to 5° angle. See Figure 38.

1. Loosen tailstock in position by lowering locking
handle (A).

2. Loosen socket head cap screw (B).

3. Alternately loosen and tighten front and rear
screws (C). (only front screw shown.)

The scale (D) on the end of the tailstock indicates
amount of offset, and helps when re-centering.

Figure 38 — Tailstock adjustments

If the clamping force needs to be adjusted, use the
hex nut (E, Figure 39).

When the clamping lever is released, the tailstock
“floats” upward approximately 0.05 to 0.15mm from
the bed ways through four elastically supported
bearings, which allows easy sliding of the tailstock.
The float amount of these bearings can be
adjusted by turning the set screws (F, Figure 39) at
either end. IMPORTANT: This is a sensitive
adjustment. Always clamp the tailstock to the bed
before turning these set screws, to ensure rigidity
and prevent the bearings from crashing.

Figure 39 — Tailstock bearing adjustment

13.4 Gap Section

1. To remove the gap section (A, Figure 40),
remove four socket head bolts (B) and two
socket bolts at the ends of the rails (C).

2. Remove the two tapered alignment pins (D) by
placing the provided gap bridge pin driver (E)
over them and threading the screw (E1) down
into them, until the pins are loosened enough
to be pulled out.

3. Remove the gap section.



Figure 40 — Gap section

To reinstall the gap section:

4. Clean the bottom and the ends of the gap
section thoroughly.

5. Set gap section in place and align the ends.

6. Insert the tapered pins into their holes through
the gap and into the lathe bed.

7. Reinstall the six bolts (B/C), and tighten
alternately until all are snug. Make sure gap
remains aligned with the ways while tightening
the screws.

13.5 Belt Adjustment and Replacement

The belts should be inspected periodically. New
belts have a tendency to stretch slightly after a
short period of use; and prolonged use will require
that they be tightened to compensate for normal
wear.

NOTE:If a worn, cracked or frayed belt needs
replacing, replace all three as a matched set.

To adjust or replace belts:
1. Disconnect machine from power source.

2. Open end gear cover, remove lower rear cover
and lower side cover. This will expose the
motor and v-belts.

3. Loosen upper hex nut (A, Figure 41). Place
scrap piece of wood under motor to act as
lever. Lift motor up and block temporarily.

4. Remove belts. Install new belts onto pulleys.

Lift up on motor and remove temporary
blocking.

6. Tension belts by loosening lower nut (B,
Figure 41) and tightening down upper nut (A,
Figure 41) until light finger pressure causes
approximately 3/4” deflection on each belt.

7. Install covers and connect lathe to the power
source.

Figure 41 — Belt and brake strap adjustment

13.6 Brake Strap

After the clutch is disengaged, the main drive can
be stopped by the brake. If the spindle does not
stop rapidly, the brake strap may need adjustment.
Use the two adjusting nuts (Figure 41) to tighten
the strap. Do not overtighten the strap, which can
cause it to distort.

13.7 Friction Clutch Adjustment

The lathe operates on a centralized gear drive. The
power of the main motor is transferred through v-
belts to an axle, then through a multi-disc friction
clutch and various gear pairs to the spindle. The
spindle’s forward and reverse motion is controlled
by the clutch; it also provides an overload
protection.

The clutch must be in proper adjustment to ensure
normal working of the spindle. If the clutch is too
loose, its efficiency is reduced and it may slip or
cause heat build-up; if too tight, it becomes difficult
to operate the spindle direction control lever and
the clutch will not properly engage.

€& '
e,

Figure 42 — Spindle Clutch Adjustment




Index pin

Adjusting nut

FTTTTY b

TEOUTY r

Adjusting nut Index pin

Figure 43 — Spindle Clutch Adjustment

1. Make sure the lathe is OFF at the master
switch.

2. Remove the top cover of the headstock.
Determine the appropriate clutch.

4. Use a screwdriver to push in the index pin
(Figures 42 and 43). The pin is spring loaded.

5. Rotate the adjusting nut to the next index
position, which will be indicated by a “click.”

NOTE: The clutch reacts quickly; adjust clutch
nut by one division only. You must feel and
hear the clutch engagement — a clicking
sound. If clutch adjustment is too tight, it will
not engage.

If the spindle does not stop in the OFF
position, the forward/reverse clutch adjustment
is out of balance. (The spindle follows the
direction with the tighter clutch adjustment).

6. Reinstall headstock cover, and test the clutch
function.

NOTE: Never reverse the friction clutch for braking.

13.8 Aligning Tailstock to Headstock

Headstock and Tailstock have been aligned at the
factory and should not require attention. If future
adjustment should ever be needed, proceed as
follows. (Make sure that twist in the lathe bed is not
contributing to the problem — refer tosection
8.1,Leveling the Lathe.)

1. Fit a 12" ground, center-drilled, steel bar
between centers of the headstock and tailstock
(Figure 44).

2. Fit a dial indicator to the top slide and traverse
the center line of the bar. If it indicates a taper,
adjustment is needed.

3. Align the tailstock using the off-set screws at
front and back (see C, Figure 38) until the
tailstock is aligned.

Headstock Top Slide

Figure 44 — Tailstock/Headstock alignment

13.9 Spindle Bearings

The spindle system is supported by three bearings,
with the rear bearing serving as an auxiliary
support.

Any play of the spindle bearings has been adjusted
out by the manufacturer, so that radial and axial
run-out of the spindle is within tolerances. If play
develops in the future, adjust the bearings as
follows (see Figure 45):

1. Loosen nut (1). Then loosen lock ring and
loosen nut (2).

2. Adjust the play of front and middle bearings
using nuts (3) and (4).

After adjustment, tighten the nuts one by one.

4. Run the machine without load for at least two
hours, at highest speed. The temperature rise
should not exceed 70 degrees Celsius
(158°F). Otherwise, the machine must be
adjusted again.

Lock ring

Balance block

Figure 45 — Spindle bearing adjustment

13.10 Speed Control

If the chain on the speed control mechanism of the
main drive becomes elongated and loose, the
position of the speed control dial may become
inaccurate.

Open the top cover of the headstock. Tighten the
chain using the adjusting screw (Figure 46).



. : Adjusting
Tightening | !
wheel T T serew

iy

Figure 46 — Speed control chain adjustment

13.11 Lead Screw

To ensure the pitch accuracy in cutting threads,
any axial run-out of the lead screw must be
eliminated. See Figure 47. This is achieved by
adjusting the thrust bearings (2 and 3) using the
nut (1).

!
s I
A
I
i
Figure 47 — Lead screw runout adjustment

13.12 Apron Feed Clutch

The feed transmission begins with the feed rod to
the apron, through feed clutch to worm, through the
gear drives, to longitudinal or cross movement.

The worm axle is equipped with an overstep clutch
to provide rapid feed for the carriage. When the
rapid feed motor drives the worm axle, it oversteps
the feed rod in one direction.

The carriage (longitudinal feed) handwheel is
automatically disengaged when the carriage is in
rapid feed or longitudinal automatic feed. When the
feed movements stop, the handwheel will
reengage.

If the cutting force will not reach rated maximum
value, remove the cap and adjust the clutch using
the adjusting screw (see Figure 48).

ACAUTION Do not over tighten the feed

clutch. Over tightening may nullify the
protective feature and can damage the lathe.

To avoid feed rod and lead screw engaging at the
same time, an interlocking mechanism is situated
between longitudinal feed axle and half nut
operation axle.

BN

i ] VD

—

Figure 48 — Feed clutch adjustment

13.13 Tool Post

Tool holder (2) is positioned to the tool post body
(1) through a dovetail groove and its center height
can be adjusted by sliding the dovetail along the
groove and turning screw (5).

The tool holder can be fixed by turning lever (7)
and the middle bolt will drive the wedge block (4)
downward for clamping the tool holder.

The whole tool post can be fixed by the top nut (6).
Tool shank can be fixed to the tool holder by its
screw (3) (see Figure 49).



Figure 49 — Tool post adjustment

13.14 Cross Slide Nut Adjustment

The cross slide moves via a lead screw which
drives a nut. The nut is a half-split nut, allowing
slight adjustment if the cross slide becomes hard to
move or develops backlash. Backlash is identified
by turning the cross slide handwheel left and right
— if there is a delay before any cross slide
movement, the nut needs adjusting (Refer to
Figure 50).

1. Remove dust cover (3).
2. Loosen set screw (1).

3. Tightensocket head screw (2) until the play is
eliminated.Do not overtighten, which may
cause excessive wear to components.

4. Retighten set screw (1).

Reinstall dust cover.

1Ly

N
7
N\

Figure 50 — Cross slide nut adjustment

77774

Z B

13.15 Shear Pin Replacement

The lead screw and feed shaft are equipped with
shear pins, which are designed to break in order to
protect the drive system against overload. A
broken shear pin must be replaced.

Knock out the broken pin; line up the holes and
insert new pin.

13.16 Steady Rest Adjustment

Always grease the fingers before using the steady
rest. The point at which the fingers contact the
workpiece require continuous lubrication to prevent
premature weatr.

To set the steady rest (see Figure 51):

1. Loosen the hex nut (A) at the base of the
steady rest, to slide the steady rest along the
ways.

2. Loosen the knurled handle (B) at the side until
it can be pivoted out of the slot.

3. Loosen the three lock knobs (C), and back off
the fingers (D) using the knurled handles.

4. Pivot the collar on its hinge and position the
steady rest around the workpiece.

5. Firmly tighten the hex nut at the base.

6. Set the fingers snugly to the work piece and
secure by tightening the locking knobs.
Fingers should be snug but not overly tight.



Figure 51 — Steady rest adjustment

13.17 Follow Rest Adjustment

The follow rest mounts to the saddle with two
socket head cap bolts. The follow rest should be
mounted so that the locking knobs point away from
the chuck.

The sliding fingers are set similar to those on the
steady rest — free of play, but not binding.

Always lubricate the fingers sufficiently with grease
before operating.



14.0 Troubleshooting the ZH Series Lathes

Table 2

Trouble

Probable Cause

Remedy

Lathe will not start.

No electrical power, or wiring incorrect.

Verify incoming power, main leads, main
switch is on.

Emergency stop switch is pressed.

Rotate switch clockwise to release.

End gear cover open, limit switch
activated.

Close cover.

Fuse blown in main electrical box.

Replace fuse.

Fuse blown/circuit breaker tripped at
power source.

Reset. Verify incoming power is proper for
lathe.

Defective on/off switch, motor or cable.

Have electrician test elements.

Foot brake switch is faulty.

Check and replace as needed.

Thermal relay tripped.

Reset. If it trips frequently, increase amp
setting.

Spindle lacks turning
power; or starts up
slowly.

Friction clutch is slipping.

Adjust clutch.

Belts are slipping.

Tighten belts.

Excessive machine
vibration.

Workpiece unbalanced.

Reduce spindle speed.

Workpiece deflecting.

Change chucking length or diameter. Use
support on tailstock end.

Tool deflecting.

Reduce tool length.

Backlash on slide ways/gibs.

Adjust backlash.

Slides running dry.

Properly lubricate slides/ways.

Tool edge is dull.

Resharpen or replace tool.

Chip load too high.

Reduce depth of cut or feed rate.

Spindle bearings out of adjustment.

Adjust bearings.

Belts misaligned.

Inspect belts and correct.

Lathe overheating.

Bogging down in cut; excessive feed rate
or depth of cut.

Decrease feed rate or depth of cut.

Tool tip burns.

Cutting speed too high.

Reduce speed.

Tool is dull.

Resharpen or replace.

Lathe turns a taper.

Tailstock not aligned with headstock.

Align tailstock.

Lathe bed is twisted.

Correct by leveling lathe.

No automatic power
feed.

Shear pin is broken.

Replace shear pin.

Carriage, cross slide or
compound rest move
with difficulty.

Carriage lock is tightened down.

Release carriage lock.

Gibs are too tight.

Adjust using gib screws.

Bed ways have shavings/debris on them;
or are dry.

Clean ways and verify they are being
lubricated properly.




15.0 Lubrication Schedule and General Maintenance

Regularly scheduled maintenance is crucial to ensure a long service life for your machine. The schedule below shows
general cleaning, lubrication points and coolant replacement information for the ZH Series Lathes. Push stop button
and power off before lubricating. Follow local regulations for disposal of used coolant/lubricants. Minimize direct
skin contact with lubricants and coolants, and wear eye protection when pouring coolant in case of splash.

Mobile DTE® Oil Heavy Medium is recommended for the SAE-20W machine oil.

If the brand of oil is ever changed, it is recommended that you flush and clean the reservoir first to prevent any
compatibility issues.

Table 3
Figure/Sect. | Element Action Lubricant Frequency
sect 8.3 Chuck Grease jaws and scroll | #2 lithium tube grease periodically
Spindle/cam . . . . s
sect 8.3 locks/chuck body light coat of oll SAE-20W machine oil periodically
sect 8.2 All exposed metal light coat of oll SAE-20W machine oil frequently
surfaces
- after first 10 days,
Figure 9,10 Headstock Drain and fill SAE-20W machine oil - after next 20 days,
- every 2 to 3 months
- — 7
Figure 11 Oil filter Clean %////////////////////////////j monthly
Figure 9,10 Gearbox Drain and fill SAE-20W machine oil - after first 3 months,
- every 6 months
Figure 12 Activate one shot lube [/ // multiple times per shift,
Apron and Saddle ande 4 f)::I‘fatzrnf(iari(tj(::;dmonths
Figure 12 Drain and fill SAE-20W machine oil ’
- then annually
Leadscrew; Feed
Figure 15 Rod; Spindle Fill at oil port SAE-20W machine oil as needed
Direction Control Axle
Figure 15 Travel Setting Rod Fill at (2) ball oilers SAE-20W machine oil as needed
Figure 10 Change Gear Axle grease #2 lithium tube grease once every shift
Figure 13 Cross slide Fill at (2) ball oilers SAE-20W machine oil daily
Figure 13 Compound rest Fill at (3) ball oilers SAE-20W machine oil daily
Figure 16 Tailstock Fill at (2) ball oilers SAE-20W machine oil daily
Figure 14,16 Anti-dust felt on v- Clean kerosene Inspect weekly
ways
(follow coolant . (follow coolant
. Coolant of choice,
sect9.1 Coolant reservoir * manufacturer’s manufacturer’s
N approx. 4 gallons L
directions) directions)
. ; 7
. Clean; clear drain -
sect9.1 Chip trays filters % periodically
Figure 52 Steady Rest Lubricate flnge_r shafts Lead-based grease before each use
and contact points
Lubricate finger shafts
sect 13.17 Follow Rest . Lead-based grease before each use
and contact points
Figure 42 Belts Inspect and tighten if /// periodically

needed

N




16.0 Reference Tables

16.1Inch Lead And Feed

Table 4
:WTHREADINGCHART 82()
~ ?‘:\97
o mm NO,
.00 |1 (300 []|8 [800 |1
125 ()| 4 |350 ]| 11900 O]f2
150 | ()| 8 [4.00] &|1 |10.000 O | 4
175 | O |11 1450 A2 1100 O |7
200 ]|t |500] A4 (12,00 O] 8
225/ 1|2 |550| A |7 |14.00 O | 11
250 ]| 4 |600| A8
275 0|7 | 700 A1
:WTHREADINGCHART 820;/\97
FONNN k“ﬁ)
J INCH 81~
2 |Oj1 5% | Ale | 14 | []]5
2% 1O 14 |6 Nie | 16 | O 15
2% 1 O] 12 6% | Als |18 | (O] 14
2% 1O e |7 ANls |20 Of 12
3 |O)e |8 O] 22|00
3% O)6 |9 |[]|1]| 24|08
3%, O|5s |10 |[[J]|12] 27 | O|s
4 | Aj1sl11 (]9 | 28 |05
av, | N1 112 | []] 8
5 AN|12 13% ] 6




jmTHREADmGCHART 82()
0%
&\ °
t) M P q.>
@ MODULEPITCH 81~
050|¢(y| t|175|[J|11|300|8 | A|550| |7
075 (| 8 |200| A1 |350|11 | A|e.00 O|8
1.00| 1| 1225 A2 |400]|2 |O]70]|O|1n
125 | []] 4 |250| A |4 |450|2 | O
150 | 1| 8 |275| A7 |500|4 |O
:WTHREADINGCHART 82(~
97
/’.:, DP \ D)
° DIAMETRAL PITCH 81\
4 15O 7 |5 1OJ12 |8 [A] 229 O] 40 |122|"
4%, 14 | O 8 |18 | A 14 |5 | A 248 || 44 |9 |
5 2Ol 9 || A 16 |55|[]] 28 |5 |[1]| 488 |
5% |9 | O] 10 |12 | A 18 |14 ]| 32|15 O] 56 |5 |O
6 8 | O 11 ]9 |[A] 20|12 |[]| 36 |14]|O

16.2Special Inch Lead And Feed

Table 5
:l%m THREADING CHART ALTERNATIVE GEAR CHANGES
I N 82(- 82("~ 82(~ 82("~ 82(~-
new 07 S 97 .97 S\ 97 97
ol oI oG
57 69 63\/ 90\” 78‘”
2%|O1 6 2% Ol 6 2%|0| 6 3%10] 6 3410 s
4% 0| 6 5% A1 6 5V A0 6 A ZARAYNG 6 A 6
9l 0| 6 11% 0| 6 10% 1| 6 15 || 6 13 || 6
19 |Of 6 23 | O s 21 |O| 6 30 | O 6 26 |0 6




16.3 Speed Selection Lever Positions

Table 6
No Lever Position Spindle Speeds
' A B (RPM)
1 36
2 black black 50
3 70
4 ) ] 100
5 “?Qt II?:t 140
6 grey grey 200
7 280
8 red red 400
9 560
10 800
11 grey grey 1200
12 1600

17.0 Electrical — 230 volt to 460 volt Conversion

Main motor Coolant pump Rapid feed motor
2u 2v 2w 2U 2v 2W we U2 ve Wwe u2 ve we Uz ve we uz2 Ve
o0—0—o0 O 0 O o0—0—o0 o B 0 o—0—o0
3U0O3VO3W 3UI3VISWI uloviowilo UlQoVIOWI UloVviowilo UloVIOWI
U QIVOIWO 1U TllewT
Uil VI1 Wil U1l Vil wil U4 Ve4we4 U224 Ve4wa4 Uz22 veawee U222 veawa?
230V 460V 230V 460V 230V 460V

Figure 53



18.0 Change Gear Diagram

1 -
—— —

m=2.75 z=60
(m=2 z=82)(in)

k|

jmu

§>\H

m=2.75 z=69

(m=2 z=97)(in)

m=2.756 z=56

(m=2 2z=81)(in)

m=2.75 z=57 7 §
N
N

(m=2 2z=57) (in)

(m=2 z=69)(in) ‘E'r bt

82/97X97/57  82/97X97/69  82/97X97/63  82/97X97/90  82/97X97/78

Figure 54



Parts List and Electrical Diagrams
ZH Series Lathes

Models GH-2680ZH; GH-26120ZH

Model GH-2680ZH shown

For ZH-Series Lathes Operation and Maintenance Instructions, see document M-321860




\ ——
N\

<
Q=)

Qo

1.1 Bed Assembly | — Exploded View



1.2 Bed Assembly I (for 120" ZH only) — Exploded View




1.3 Bed Assembly | — Parts List

Index No. Part No. Description Size Qty
i C6266C12701C-G ...Splash Guard (for 80" ZH only)........cccovvvcvvvvnnnn... 80" .o 1
................. C6266C12701D-G ...Traveling Splash Guard (for 120" ZH only).......... 120" ....cccccccevvviiviennnn. 1
................. C6266C12701L-G....Splash Guard (for 120" ZH only) (serial #160415ZH0145 and higher).......
............................................................................................................................... 120" 1
2 i GB70- M8x10........... Hex Socket Cap SCrew..........ccoveevviieeeiiiiieeenne MBX10 ..cevveeiiiiiiieeen, 5
28 i GB70- M6x14........... Hex Socket Cap Screw (for 120" ZH only)........... MBX14 .....cooviriiieennn, 6
3 GB97.2-8.................. Flat Washer ..., MM 5
CT- IR TS-1550041 ............. Flat Washer (for 120" ZH only) .......ccccccovcvvveennnen. BMM..ies 16
7 GB6172-M6.............. Hexagon Thin nut (for 120" ZH only) ................... MB ..o 2
5 e C6266C01101C-G ...Bed (for 80" ZH ONlY) ..ccvvvviieiiiiieiieee e 80" i 1
................. C6266C01101D-G...Bed (for 120" ZH only) ....cevcvvevrveerrieniienniienin 12207 1
(TP GB5782-M20X60......HeX Cap BOlt.........cccceveiiiiiiieeiec e M20X60 ......vvverereeriens 4
T o C6140W01705......... CroSSEd HEAM .......ovveeiiiiie et e 1
8 i C6140W01706......... SCIBW .ttt ettt ettt ekttt et e st e s b e e sab e e e bee Shbeeaanneear e e e r e e e nnr e e aree e e 1
9 e C6140W01707 ......... COMIAT e e 1
10 . GB71-M10x12.......... Slotted Set SCreW ......coovvvviiiiiieeeeeeieee e MLOX12 ...ccovvvvivieaaaannn. 1
11 C6140W01709......... SIBBVE e eereeae e e e e e e e 1
12 ... GB85-M10x35.......... SqUAre Set SCreW .......oocevvrieiieeeeerirereeee e MLOX35 ..o, 1
12a........... GB6172-M10............ HEX NUL ..o MLO. ..o 1
13 L@ 01V 0 07 T O - Vo | ST R 1
14 ... GB118-8x50............. TaPEN PiNeeiiiiiiiiiiie e 8xX50 MM ..oeveveeeiie 1
15 C6140W01710......... SRAIL .. e 2
16 oo GB91-2x20............... SPIE PIN e 2X20 MM oo, 4
17 v C6140W01711A....... PUIING ROttt et 1
18 o CB266C0LL06-G......SIBEVE ...ttt ettt beeebeeenbbeebe e e sabe e e eaeeesaneas 1
19 . GB71-M6x16............ Slotted Set SCreW ........oooevieiiiiieiiiiieieee e MBXL16 ..ccoeeeeiiiiieeannn, 1
19a........... GB6172-M6.............. NUL. e MG ..o 1
20 i C6266C01703C........ Hex Feed Rod (for 80" ZH ONIY) ....cveveiiiiiiiiiiiies i 1
................. C6266C01703D .......Hex Feed Rod (for 120" ZH ONlY) ...cveveeiiicciiiiiiees cvviiiieieeeeeesssiiiineneenennn L
21 i, C6266C01702C (in).Lead Screw (for 80" ZH ONIY) .....uvviiiieeeiiciiiiieeees vt e e e e e 1
................. C6266C01702D (in).Lead Screw (for 120" ZH ONlY).....vvviveieeiiiiiiiiiiees cvvviiiieeeeeesesssinieeeeeenennn L
22 i, C6266C01705C ....... Hex Control Rod (for 80" ZH ONIY) ...ccoiiiiiiiiiieeees e 1
................. C6266C01705D .......Hex Control Rod (for 120" ZH 0Nly) ......cooociiiiiiers coiiiiiiiieeeeeeiiiieeeeeeen 1
23 C6140W01724......... SIBEVE ...ttt bbb 1
PACT: W GB879-5x30............. SPriNg Pin....oo s 5x30 MM .eoeeeeiiiiiie, 2
24 C6140W01725......... SIBEVE ...ttt e 1
25 C6140W01302......... Bronze BUSHING........coouiiiiiiiii it e 1
26 i C6140W01301......... Bronze BUSHING........coouiiiiiiiii e et 1
27 i COHLA0WO0L109-G ... BraCKEL ... eeie it e e e e 1
28 i, TS-1505041 ............. Hex Socket Cap SCreW.....ccccevvvvcviveeeeeeeeeeciinenen, MBX20 .....ccvvvviiiieiiiiines 1
29 . TS-1505111 ............. Hex Socket Cap SCreW......ccceeveviviiieeeeeeeeeciinenen, MIOX70 .ccevvvviiiiieiieeenes 1
1C{0 IR TS-1505031 ............. Hex Socket Cap SCreW .....oooeeeeeeeeeeeeeeeeeeeceeeeee, MIOX25 ...covvviiiiiiiiienies 1
31 ., GB118-8x35............. TaPer PiN..ueeieiiiiii e 8x35mm ..., 2
33 TS-1503011 ............. Hex Socket Cap SCrew........coocovveiviiieeeiiiiieeenne, MBX8 ...ovvvveiiiiiiiieeenn 1
34 . C6140W01726......... Cover (serial #160315ZH0144 and [OWEN)........cc. evveriiieeeiiiiie e 1
................. 20151027 .................Cover (serial #160415ZH0145 and higher) ......... cccoceeviiiiiviieeiiiieeen 1
3da .......... C6266C04A311 ....... Label (serial #160315ZH0144 and IOWEN).......ccccv wevriieriieiiiiiie e 1
................. C6266C04A311-1 ....Label (serial #1604152H0145 and higher) .......... oo 1
Y AR B118-8x45................ Taper Pin (for 80" ZH only) ........oooviiiviiniiiieennen. 8x45 mm....ceeeeins 12
................. B118-8x45................Taper Pin (for 120" ZH only) ...........ccoeeeeeeveeeee. 845 mmo......e el 18
38 ... S-1505051 ............... Hex Socket Cap Screw (for 80” ZH only)............. M10OX35....cccevveveeeenn. 12
................. S-1505051 ...............Hex Socket Cap Screw (for 120" ZH only)...........M10x35...................... 18
39 i C6266C01704.......... Rack (Doth MOdEIS) ... e 1
40 ..., C6140W01719A....... Rack (for 80" ZH ONIY).....coiiiiiiiiiie et e e 5

................. C6140WO01719A.......Rack (for 120" ZH ONIY)......oeiiiiiiiiiiiiiiie it ciee ceriieee et ©



Index No. Part No. Description Size Qty

41 ............. GB70-M10x85.......... Hex Socket Cap SCreW......ccccevvvcvvvveereeeeeiivenenn M1OX85.....cccevvvvveeeeen. 2
42 ... C6266C01103.......... LT T o PP PSR UPRPPR 1
43 ... GB118-16x60........... LI 01T G = TSRS 16x60 mMM......ccvvveeee.. 2
44 ... GB70-M16x50.......... Hex Socket Cap SCreW ........ccovvivivieeieeeeeiiiiieee, M16X50.....ccccvvviviennnnnn. 4
49 ... C6140W01733......... PN e —ee et e e naaeas 1
50 . GB5782-M20x80...... Hex Bolt (for 80" ZH only) .......ccvvevviiiiieiiiieeeee M20X80 ......evveeeriieeenns 8
................. GB5782-M20x80......Hex Bolt (for 120" ZH only) ........cccovcvveerviiieeeneeee. M20X80 ... 12
51 s GB97.2-20................ Flat Washer (for 80" ZH only) .........ccoceeiviieeennnn 20 MM i, 8
................. GB97.2-20................Flat Washer (for 120" ZH only) .......ccccccovveeeneee. 20 MM 12
52 i GB85-M12x75.......... S SCIEW. ..eeieiii ettt MI2X75 .ooeiiiiiiieiieene 2
53 i C6266C18716-G...... BraCKeL ... et e 1
54 i GB5781-M8X25 ....... HEX BOIt..eeeieeee e MBX25....cciiieiiiiiriiiens 1
S54a ........... GB6172-M8.............. NUL. e M8 ..o 1
55 i C6266CLRGS80 ........ RUDDEN GASKEL.....cciiiieiiiieieere e et 1
56 .ceiiinnne C6266CRRG............ RUDDEr GASKEL.......oiiiiiiiee s e 1
57 ol GB819- M5X12....... Cross Recessed Countersunk Head Screw (for 120” ZH only) ..................
............................................................................................................................... M5X12 i 2
58 i C6140W-01721-G....Cover (for 120" ZH ONIY) ..oocuveeiiiiiiiieiiie e e 1
59 GB70- M6x10........... Hex Socket Cap Screw ( for 120" ZH only).......... MBX10 ..oeevveeiiiiiriee, 10
60....... C6266C18702/1650-G...Line Pipe (for 120" ZH ONIY) ....cocuviiiiiiiiiiiiiiiieiit e 1
61 .. C6266C18709.......... Articulating Sleeve ( for 120" ZH only).................. 50x82xR100x1000...... 2
62 .o C6266C18711-G...... Drag Chain Support ( for 120" ZH 0Nly) .......ceeviir v 1
63 . C6266C18710-G...... Drag Chain Support ( for 120" ZH 0Nly) ....c..ceeiiir voiiiiiiiiieeeieee e 1
64 ... C6266C18712.......... Drag Chain Carriage ( for 120” ZH only,

.................................................. serial #160315ZH0144 and lOWEN)..........uuuvururuinns cevvnrnrnrnnnnnenrnesssesrsrseneeens 1
................. C6266C18712A .......Drag Chain Carriage

.................................................. (for 120” ZH only, serial #1604157H0145 and higher) ...........ccccccccee 1
65 i P3 s Flexible Stainless Wire Woven Tube ( for 120” ZH only).........cccccceeeennees
............................................................................................................................... M33x2M30x2-2.6m..... 1
................. P3....ccccccieeevneeee Flexible Stainless Wire Woven Tube (for 80" ZH only).......oocceveeviieeennee.
............................................................................................................................... M33x2M30x2-1.65m... 1
66 ..o GB70- M6x12........... Hex Socket Cap SCreW ........ceeeviveeeeiiieeee e MBX12 ...oovveiiiiiiieeen, 6
67 coeeeeennne D93-2-G ..ceveeevee Tee Pipe Coupling (for 120" ZH only) ................. M33X2..eeveeeeeiiiiiieeenn, 1
68.....C6266C18702/1200-G .....Line Pipe (for 80" ZH ONIY) .....ccovieeiiiiiiiiiiiie e e 1
69 . D93-1-G ..eeeeevee Tee Pipe Coupling (for 80" ZH only) ........cceeee.n. M33X2..coieeiiiiiiiieeen, 1
70.....C6266C18703/1250-G .....Line Pipe (for 80" ZH ONIY) .....coiiiiiiiiiiiiiiiiieries e 1
71, D91-4-G ..ooeveeeees Right Angle Flange Pipe Joint ( for 80" ZH only) M33X2........cccooeeeeeenn. 1
T2 s C0632-01305............ Label (serial #160315ZH0144 and [OWer)........cc. wevveeeeiiiiiiiiieeee e 1
................. 14~18R01305-5........Label (serial #160415ZH0145 and higher) .......... cocceeieiiiiiiiiiiien 1
73 . GB827-2x3............... RIVET ..o 2X3 MM e 4

T4 .o ZH-SQ4......coovi MICIO SWILCH ... LXW5-11Q1 ................ 1



2.1 Bed Assembly Il — Exploded View

22 21



2.2 Bed Assembly Il (for 120" ZH only) — Exploded View




2.3 Bed Assembly Il — Parts List

Index No. Part No. Description Size Qty
TR C6266C01105A ....... PUILBY e e 1
5 i GB1096-10x50......... Flat KEY ..o 10X50 MM ...coovveeiiens 1
(ST GB71-M12x16.......... Slotted Set SCreW .......ccoocvveiivieniee e MI2X16 ..ovorereeieieirens 1
T i Y132M-4TH/BS......... 1Y L] (o] ST 10HP, 3PH, 230/460V ........... 1
8 i GB5782-M10x40......HEX BOlt......coiiiiiiieiice e MLOX40 ..ccoivvieieeaianne 4
9 e GB93-10......cccvvveene. Spring Washer ... 10 MM, 4
10 e GB97.2-10................ Flat Washer ..., 10 MM 4
11 GB6170-M20............ HEX NUL . M20 ... 2
12 .. GB849-20................. Spheric Washer ... 20MM i, 2
G C6140W01735......... TaPEr WASKET ... s eaeeeaearnen e rersserrrrrenes 2
14 ... C6140W01714......... DOUDIE BOIL.......eieiiiiiiie ettt e 1
15 C6266C01711.......... SAIL. e e 1
16 e C6266C01104.......... Motor Mounting Plate..........ccoooveiiiii s 1
17 s GB75-M10x14.......... Slotted Set Screws (for 80" ZH only) ................... M10X14 .......ccovvveveee 1
18 e C6266C01107.......... Support (for 80" ZH ONIY) ..ccoeeieiiieiieere s e 1
19 . TS-1506041 ............. Hex Socket Cap Screw (for 80" ZH only)............. M12xX35 ..., 4
20 . L@y ST 0 A T T 01V SRR 1
21 TS-1550041 ............. Flat Washer (for 80" ZH only) .........ccccevviivennnnnen. BMM..iies 14
................. TS-1550041 .............Flat Washer (for 120" ZH only) ........ccoccevvce. 6 MM 18
22 i GB818-M6x8............ Cross Head Screw (for 80" ZH only) (serial #160315ZH0144 and lower)..
............................................................................................................................... MBX8 ....vvveeveeriinennn 12
................. GB2672-M6x8..........Screw (for 80" ZH only) (serial #160415ZH0145 and higher)................. 12
................. GB818-M6x8............Cross Head Screw (for 120" ZH only) (serial #160315ZH0144 and lower)
............................................................................................................................... MBX8 ......eeerveeriirennn. 16
................. GB2672-M6x8..........Screw (for 120" ZH only) (serial #160415ZH0145 and higher)...................
............................................................................................................................... MBX8 ......eeevveeiiieennnn. 16
23 e L@y S @ 0 A K0 T 01V R 1
24 ... C6266C01102C-G ...Bed Stand (for 80" ZH ONIY) ....veiiiiiiiiiiiiiiiee s e 1
24a........... C6266C01108-G...... Front Bed Stand (for 120" ZH ONlY) ...coovviiiiiiieees e 1
24b ........... C6266C01109-G...... Middle Bed Stand (for 120" ZH 0NlY) .covveeviiiciiiies e 1
24c............ C6266C01110-G...... Rear Bed Stand (for 120" ZH ONIY) ...eevvveeiiiiiiiiies ceeveiiiiieeee e cesineee e 1
25 CB266C0LT07-G......COVET ... ittt ettt e e s eeessreeaaneeesne e e an e eneeennes 1
26 i 1440R09302B........... Chuck Key Holder (serial #1604157H0145 and higher) .............cccoeee... 1
................. ZX-S96..................... Proximity Switch for Chuck Key Holder (not shown) ..........cccccccoviinnne. 1
27 i 1440R01705 ............ Drain Plate (for 80" ZH ONlY) .....c.uviiiiiieeiiiiiiies e 1
28 i TS-1540041 ............. Hex Nut (for 80" ZH only)........cccceveiiiiieniieeen, MB ..o 2
29 TS-1482041 ............. Hex Cap Screw (for 80" ZH only)...........ccoeeennee. M6BX20 ........ooviirrieeeennn 1
30 . C6140W01723-G.....Cover (for 120" ZH ONIY) ..cooueeeiiiiiiiieiiie e e 1
3l C6266C01715-G...... Front Splash Guard (for 120" ZH oNly) .....cccceeeees vovvviiiieieeeee e, 1
CY N GB70-M8X16 ........... Hex Socket Cap Screw (for 120" ZH only)........... MBX16...cceveeeeriinrnnnn 12
32a........... GB97-8.......cccvvveee.. Washer (for 120" ZH only) ....cocveeveeiiiiiiiiieeeeee, 8MM..oocciiieeeeeeis 12
35 GB70-M6x16............ Hex Socket Cap Screw (for 120" ZH only)........... MBX16 .....cccvvvvveverenannn, 2
36 ... C6266C01713-G...... Coolant Tank Bracket (for 120” ZH ONIY) ......uvvvies weviveeieiiieveieieieieeeienneneenns 1
Y AT C6266C01712-G...... Lacquer Tray (for 120" ZH ONlY) ...oooiiiiiiiiiiiiiiiis e 2
38 s GB70- M8x50........... Hex Socket Cap Screw (serial #160415ZH0145 and higher).....................
............................................................................................................................... M8X50 .....ccvvieiiiieinnn. 2
39 s C61321723A-G........ 2] = o3 (=] OO PSURRN 1
40 ...ooveee.. GB70- M8x12........... Hex Socket Cap SCrew.........ooccvveevviieeeiiiieeeene MBX12 ..covveeiiiiiiieeenn, 2
41 ... JET-165 ... JET LOGO (serial #160415ZH0145 and higher) . .......cccccvviiieiiniienennnnn 1
42 ... C6266C18305-1....... Motor Label (serial #160315ZH0144 and lower) . ........cccccoeveiiieeinen. 1
................. C6266C18305-2.......Motor Label (serial #160415ZH0145 and higher) ..............cccccce 1
43 ... GB818-M3x6............ Cross Head Screw (serial #160315ZH0144 and lOWer) ..........uvvvvvvvvvvvvennnes
............................................................................................................................... M3X6 .o 4
................. GB2672-M3x6..........Screw (serial #160415ZH0145 and higher) ......... oo
............................................................................................................................... M3X6 .o 4



Index No.

Part No. Description Size Qty
GH-1440A18304-G ..WiriNg BOX COVET .....cevviiiiieeeeeiiiiiieeie e e e e s siitateeeaes aesnsnteseeseesssnsnsnieeseessnnnes 1
GB818-M6x8............ Cross Head SCreW ..........ovevvvveieiiiieee e MBX8 ...eeveeiiiiieeiiieeens 2
C613618302 ............ Warning Label ... e 1
GB2672-M6x20........ SCIBW ..eviiie ettt ettt st e e e e e ennaee s MBX20 ...ceeevvereeiiiiieeens 2



3.1 Headstock Assembly | — Exploded View




3.2 Headstock Assembly | — Parts List

Index No. Part No. Description Size Qty
1o C6266C02502-G...... HEAASIOCK COVEN ...ttt e 1
3 C6140W02835......... Flat Head CountersuNK SCrEW .........ccooivverrieririees ceerieeeieeesnee e 1
4 i TS-1505051 ............. Hex Socket Cap SCreW.....cceeeevevviveeeeeeeeeesiineen MIOX35 ..cooviiiiiiieinieeees 8
5 i GB6172-M12............ HEX NUL .t MI2.iiiiiiiiee e 2
(ST C6266C02768.......... Braking Belt SUPPOIT ......ccoouiiiiiiiiiie i et 1
AT GB65-M6x10............ Slotted Socket Cap SCreW ........coccvvevevivreeennineeen. MBX10 ...cceviiiiiiriieeenn, 4
8 i C6266C02767.......... Braking Belt.......ccoueiiiiiieiiie ittt bee e 1
9 GB867-3x10............. Cup Head RiVeL........ccoociiiiiiiiiiee e 3X10 MM .o, 3
10 C6266C025083.......... Braking FriCtion DiSC ........ccuuiiiiiiiiiiiiiiiie it et 1
11 e GB119-6n6x14......... PN e 6N6X14 MM ....cceeerueens 1
12 s C6266C02770.......... Braking Belt SUPPOIt........coovvviiiiiis e, 1
13 C6266C02769.......... SAIL. e s 1
14 ............. GB3452.1-30X2.65...0-RING ...coctiiiiiiieiiieiiee e 30x2.65 mm................ 1
15 R51-2-M27x1.5 ........ Ol GlaSS...iciviiiiiieriie et M27XL.5 oo 2
16 s GB818-M3x4............ Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... M3x4 ......ccvvvvvennnn 14
................. GB2672-M3x%6..........Screw (serial #160415ZH0145 and higher)........ M3X6 ............c.ceveee... 14
17 s C6266C02306.......... Sign Label- Oil Level (serial #160315ZH0144 and lower) ............cccoueee.. 1
................. C6266C02306-1.......Sign Label- Oil Level (serial #1604152H0145 and higher)............cc........ 1
18 . C6266C02101-G...... [ == T ) (o o] QOSSR 1
19 .. GB5782-M20x75...... Hexagon Head BOolt...........cccccoviiiiiiniiiiinieneee M20X75 ...ccooiiiriieeeennn 3
19a........... GB97.2-20................ WASKNET ... 20 MM, 3
20 i C6266C02125.......... FOTK e e 1
20a ........... C6266C02721A ....... CONErol SNAF.....coiiiieie s e 1
21 GB881-8x40............. PN 8X40 MM ..covveiiiiieen, 1
2la........... GB6172-M8.............. HEX NUL ... M8 ..o 1
22 GB71-M12x30.......... Slotted Set SCreW .....cccvvvvviiiiieeee e M12X30 ...ccovveverieaanannn. 1
23 e Q81-1-1.6x8x70........ SPIING ettt 1.6X8X70 ..o, 1
24 .. SB-10MM .....ccceenee. Steel Ball......ooooveeieieec e 10O MM 1
25 C6266C02130.......... BUSKING .. e 1
26 i GB3452.1-38.7X3.550-RiNG.....cccttiiiiiie it 38.7x3.55 mm............. 1
27 i GB818-M6x16.......... Cross Head SCreW ..........cocvevevineeeninee e MBXL6 ..o 3
27a ........... GB97.2-6......c.ueveee.. WaAShEr ... 31 101 10 F 3
270 ........... GB73-M8x10............ Slotted Set SCreW ......ccooviiiiiiiieeiieeiiieeee e MBX10 .eeevieiiiiiieeeeen, 1
28 i CB2B6C02757-G ......COVET ..ttt ettt ettt ettt ettt se e e e bt e e sbbe e beeesabeeaaaeeesabeeesabeeanneeennee 1
29 GB3452.1-26.5X2.65 O-RING ...cuteiiiiiiiiiieeiie et 26.5x2.65 mm............. 1
29a .......... GB73-M10x10.......... Slotted Set SCreW .......coovviiiiiiiiieiiiiiieee s ML1OX10....covvvveriiianannn. 2
30 . C6266C02761.......... CONLrol SNAFE.....coiiii s e 1
31 . C6266C02128.......... FOTK e s 1
32 i C6266C02124.......... FOTK e e 1
33 C6266C02120.......... FOTK e e 1
34 C6266C02762.......... CONLrol SNAFL......oiiiieie s e 1
35 e COHLA0WO02141-G ... FTONE COVET ..ttt beeebe e e b e sne s e neeennnees 1
36 .. C6140W02711......... ST £ PSP U PPPRPPPPPRPPPPN 3
Y AR GB5782-M16x80...... Hexagon Head BOlt...........cccccoviiiiiniiiieiiieeee M16X80 ........ccvvvveeennnn 2
37a........... GB97.2-16................ WaAShEr .....uiiiiiiii 16 MM, 3
38 i C6140W02831......... UL ettt ettt ettt et e e sbb e e snte e feeesnbeeeaneeeaneeeabeeeanreeennes 1
40 ...ooveee.. C6140W02832......... DIaAIN PIPE .ottt ea bbb e e 1
41 ............. C6140W02833......... Clamping PIAt.........ooiiiiiiiiiiiiie e e 1
42 ... TS-1494052 ............. HEX Cap SCreW .....cocvieiiiieiiie e MLEX60 .....ceveereveeriiens 1
43 ... C6266C02303.......... Sign Label (serial #160315ZH0144 and IOWEr) ... ......vvvveveveveieieenieierennennns 1
................. C6266C02303-1.......Sign Label (serial #160415ZH0145 and higher).. ......ccccoceeinieeinin 1
44 ............. C6140W02143......... SHAING BIOCK. ...ttt bt be e 1
45 ... GB119-N6x20........... PN s N6X20 MM ......ccveerienne 1



Index No. Part No. Description Size Qty

vy GB1099-6x22........... Woodruff KEY .....covviiiiiiiee e BX22 MM .eeeveeeeeiieee, 1
48 ............. C6266C02763.......... ST e e 1
49 ... G51-2A-25x2.4......... (O R 1T RPN 25X2.4 MM ....ccccvvveeen.. 2
50 ..o C6140W02127 ......... (00| TSRS 2
51l .. C6266C02119.......... (0101 USRS 1
52 C6266C02305-23.....Headstock Label Panel (for 80" ZH only)

.................................................. (serial #160315ZH0144 and IOWEN) ......ccovcvviiiiir cevriiieeeniieeeenieee e L
................. GH26120ZH-52........Headstock Label Panel (for 120" ZH only)
.................................................. (serial #160315ZH0144 and IOWEN) ......ccovciveeiiir ceeriiiieeinieeeesieee e L
................. C6266C02305-168...Headstock Label Panel (serial #160415ZH0145 and higher)................... 1
53 i C6140W02837 ......... BOGIA.....ci it e e 1
54 ..o C6140W02836......... L@ 1 B 1S3 (] 011 (o] SRS 1
55 s GB819-M5x10.......... Cross Recessed Head Countersunk Screw ........ MSX10 .eovieiiiiiiiieeen, 2
56 .eiiiine GB819-M6x14.......... Cross Recessed Head Countersunk Screw ........ MEX14 ..oooeiiiiiiiieeen, 2
57 o GB818-M6x8............ Cross Recessed Pan Head Screw ..............oc...... MBX8 ..eeveieiiiiiiiieeeen, 2
58 i C6266C02781.......... Oil Sprayer ASSEMDBIY ......cooiiiiiiiiii e e 1
59 G92-1A-4 ... FIEEING ©oeeeeeeee e 4mm.......... group of 8
60 ..ccceernne G92-1A-8 ....ccvvvee. FIEING ©oeeeeeeee e BMM.iiiiiiiiiieeee, 1
61 .. G92-1A-10 ......oeeee.... FIEEING ©eeeeeiiee e 10 mm........... group of 4

62 .eeeiie SFW-02A .......ccoe. L0 1 1 (] S PP PP PR 1



4.1 Headstock Assembly Il — Exploded View




4.2 Headstock Assembly Il — Parts List

Index No. Part No. Description Size Qty
1o, C6266CHAOL........... ChaiN .. 12.7x 58 mm.............. 1
2 i GB894.1-16.............. C-Clip for Shaft ..., 16 MM, 1
3 C6140W02808......... Chain WREEL.....ci ittt taee e et e e e ebe e e srae e e e 2
R C6266C02751.......... (7= PRSP PR 1
5 i C6266C02780.......... SIBEVE .. e 1
B i GB3452.1-34.5X2.65 O-RiNG.....uvviieiiiiiieiiieee e 34.5x2.65 mm............. 1
T o GB1096-5x10........... Flat KeY ..o 5X10 MM ..eeeeviiieeeeee, 4
8 e C6266C02753.......... L0701 = PRSP PR 1
9 e GB3452.1-25X2.65...0-RiNG......cetieiiiiiieiiiiie et 25x2.65 MM ................ 2
10 e C6266C02752.......... RS T L USSR 1
11 s GB3452.1-17X1.8.....0-RiNG......cotiiiiiiiieiiiiiee e 17x1.8 MM, 3
12 .. C6266C02756.......... POSItIONING DISC ...eeiiiiiiiiiiiiiiee et et 1
13 .. GB819-M6x14.......... Cross Recessed Head Countersunk Screw ........ MEX14 ... 4
14 ... COBLAOWO2799-G ... LBVET ..ottt es teeeeeeee et e e e e e e e e e e aaaaaaaaaaas 1
15 s C6266C02114-G...... LEVET SUPPOIT ettt ree cee s e e e s e e 1
16 .o SB-10MM ................. Steel Ball........oooviiiiiiii 10 MM, 3
17 Q81-1-1.6x8x18........ ST o] 1] 0o [ RS 1.6X8X18 ...ccvvvveeieen, 3
18 s C6266C02754.......... POSItiONING SCIrEW ...ccceeiiieeeeeeeees 2
19 . GB894.1-30.............. C-Clip for Shaft .......ccovviiiiii e, 30 MM, 1
20 ., CBLAOWOZ2B0L-G .....LEVET ittt et e et e e e sntee —esnteeeessbaeesasbeeeesanbeeaeans 1
21 i, CB1A0WO02123-G.....LEVEI SUPPOIT c.ieetiiiiiiie ettt e ettt e e et e earaes treeeaeeaari e e e e s e eearar s 1
22 i COBLA0WO282L-G .....WASKET ...t ree ee st e e st e st e e s sabeeee e 2
23 e GB819-M5x16.......... Cross Recessed Head Countersunk Screw ........ M5X16 ......ccevvvveieianennn, 6
24 ... C6266C02304.......... Speed Sign (serial #160315ZH0144 and IOWEr).. ....coccvveeiiiiieeiiiieeeee, 1
................. C6266C02304A .......Speed Sign (serial #160415ZH0145 and higher) ........ccccccvviiiveiiiie 1
25 C6140W02813......... T TSSO PPPPP 3
26 ... C6266C02775.......... (000 o1 o T=Tox (] SUTTT TR PP PO PPTOTPPRPPPPPRPPPTOR 1
27 i C6266C02121.......... ROCKET ...ttt e e e stbee —estteeeessseeeesanbeeeesssbeeaeans 1
28 s GB117-6x45............. Taper Pin (serial #120720ZH0041 and lower).....6x45 MM ...........cc.eeee. 1
................. GB877-6x50.............Taper Pin (serial #130102ZH0042 and higher) ...6x50 mm..................... 1
29 C6140W02812......... 0] 1= PSSP EP PRSP 2
30 ., C6140W02119......... 3 1o [T g o T =3 [ Tox SRS 3
31 . GB119-6n6x14......... PN e 6N6X14 MM....ccverneens 3
32 i C6266C02122.......... FOTK et —e e e e e e e nbeeee e 1
33 e C6266C02765.......... AAXIS ettt beeee e e eeanaes 1
34 GB117-6x35............. Taper Pin (serial #120720ZH0041 and lower).....6X35 MM ...........c.c.ce.ee. 1
................. GB877-6x40.............Taper Pin (serial #130102ZH0042 and higher) ...6x40 mm...................... 1
35 e C6266C02749.......... LCT= T RSP PR 1
36 .. C6266C02112.......... L0101 USRS 1
Y A GB3452.1-30X2.65...0-RiNG......cotiiiiiiiieiiiie e 30x2.65 mm................ 1
38 i C6266C02750.......... WWASNET ... e 2
39 C6266C02764.......... PN e —e e e e e e e e r e e e araaaeaan 1
40 ............. C6266C02123.......... (00 ]| USRS 1
41 ............. C6266C02111.......... ] o SRR PPPP 1
42 . GB3452.1-20X2.65...0-RiNG......cottiiiiiieeeiiiiee ettt 20x2.65 mm................ 1
43 .. C6266C02760.......... RS - | RSP PR 1
44 ............. C6266C02118.......... 0] PRSPPI 1
45 ... C6266C02116.......... L0701 - TSRS 1
46 ............ GB117-6x40............. Taper Pin (serial #120720ZH0041 and lower) 6X40............cceeeeeeeeeeeeeennn, 1
................. GB877-6x45.............Taper Pin (serial #130102ZH0042 and higher) 6x45 ...........ccoceeevvieee 1
47 . C6266C02117.......... 0 o3 (=] OSSR 1
48 ... C6266C02759.......... S 1 - 1 PSS 1
49 ... GB1099-5x19........... WoOodruff KeY ......cooviiiiiiiiiiiiiiie e 5X19 MM .ceeveveiiiiie, 2
50 i GB3452.1-21.2X2.65 O-RiNG ......uvviiiiiiiiieiiiie e 21.2x2.65 mm............. 1
51 s C6266C02758.......... POSItIONING DISC ...eviiiiiiiiiiiiiiee et cee e e 1



Index No. Part No. Description Size Qty
52 i CBLA0WO28B22-G .....LEBVET ..ottt ree —erree e e s s e e e e e ee e 1
53 .. C6266C02115-G...... [T YT o] Lo PSSR 1
54 .. GB73-M12x14.......... SEESCIBWS ...oeeeieeeee e M12X14 ..o 1
55 C6266C02774.......... =70 | PO TP PPPPPPPPPPPTN 1
56 ...cceeenne C6266C02129.......... ROCKET ...t eatbe e e e e e e e e 1
Y A TS-1522021 ............. SOCKet Set SCreW....ccceveiiiiiiiiiiiee e M5X8 ...ooviiiiiiiiii, 1
58 . C6266C02773.......... SCIBW ..ttt ettt e e bbe e e s e e e e e e 1
59 i TS-2360121 ............. Flat Washer ... 12 MM, 1
60 ..ccccenne C6140W02826......... Tightening Wheel ... e 1
6l ... C6140W02825......... P I e e 1
62 ..o C6266C02771.......... SNATT. . e 1
63 ... GB117-5x40............. Taper Pin (serial #120720ZH0041 and lower).....5x40 MM ...........ccc.veee. 1
................. GB877-5x45.............Taper Pin (serial #130102ZH0042 and higher) ...5x45 mm...................... 1
64 ....ceee C6266C02127.......... ROCKET ... e ee cortre e e e e e e 1
65 ... C6266C02766.......... ST e 1
66 ..o C6266C02772.......... POSItIONING DISC ...eeiiiiiiiiiiiiiiee et et 1
67 e GB3452.1-12.5X1.8..0-RiNG.....uuvtieiiiiiieiiiie e 12.5x1.8 mmM............... 1
68 ... C6266C02126.......... L0701 PRSP PR 1
69 . GB894.1-35.............. C-Clip for Shaft ........ccooviiiii e, 35 MM, 1
70 s GB818-M3x6............ Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... M3X6 ...ooveeeeeeieviiiiiiinnnnn 7
................. GB2672-M3x6..........Screw (serial #160415ZH0145 and higher)......... M3X6 .........ccccccvvvveenna 7



5.1 Headstock Assembly Ill — Exploded View

1k a



5.2 Headstock Assembly Ill — Parts List

Index No. Part No. Description Size Qty
1o, C6266C08501-G...... 27 1o [ X0 Y= T SRR 1
2 e GB2672-M6x25........ SCIBW ..etiiie ettt ettt ettt e snaee e sneaee s MBX25 ..vvveciriiee e 3
3 C6266C08706.......... UPPEI HINGE ... ee eee e e e e ee e e e 2
4 GB70-M6x12............ Hex Socket Cap SCreW......ccccvvvvvvivieeeeeeeeesiinnnn, MBX12 ...oovviiiiiiieiieeeees 8
5 i GB119-6h8x40......... PN e 6h8X40 .....covvveveiiaen, 2
6., C6266C08707.......... [0 1V =T g VT o = SRR 2
T o C6266C08504-G...... REAN SIAE PIAte .....eveeee e certie e 1
8 TS-1503031 ............. Hex Socket Cap SCreW.....coeeevvvvevivieeeeeeeeeciineen, MBX14 ..., 5
12 e C6266C08711A-G ...Lower Front Side Plate .........cccveiiiiiiiiiiiiiiiiciiies et 1
13 ... C6266C08714-G...... (00 1Y RSP PR 1
14 ... GB818-M6x8............ Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... M6X8.....cccevvvvvviviienen 4
................. GB2672-M6x8..........Screw (serial #160415ZH0145 and higher)........M6X8 .........c..ccccccvvere 4
1l4a............ GB97.2-6................. WaAShEr ... B 7
15 GH-2680ZH-11304-4.....Warning Label (80" ZH only, serial #160415ZH0145 and higher) ...... 1
................. GH-26120ZH-11304-5...Warning Label (120" ZH only, serial #160415ZH0145 and higher) .... 1
16 .o C6266C18718.......... 2] = o1 4= SRR PPPP 1
17 s GB818-M5x6............ Cross Recessed Pan Head Screw ............c.oc...... MBEX6 .eeveeeeiiiiiiieeeenn, 2
18 s ZH-SQ1.......ccooeee Door Switch Assembly ...................c QKS8 ..., 1
18a .uiiiiiiiit DOoOr SWItCh ..o oo, QKS8-1...ovvvvvvvvrrrinnnns 1
S o DOoOor SWItCh ..o, QKS8-2....ovvvvvvvirinininnns 1
19 s GB818-M4x30.......... Cross Recessed Pan Head SCrew .........c.cccooueeee MAX30 ...ccovvviiiieieieeee, 2
20 i GB6172-M4.............. HEX NUL ..o MA .o, 2
21 ...l GB818-M4x6............ Cross Recessed Pan Head SCrew ............ccooueees MAXG .....ccovevvveieieienen, 2



6.1 Headstock Assembly IV — Exploded View




6.2 Headstock Assembly IV — Parts List

Index No. Part No. Description Size Qty
1o C6140W02752-1/2...ROUNT NUL......viiiiiieiiiiiiieie et eeene e e s 1
2 i TS-1523011 ............. Hex Socket Set SCrew .........ccevcvevieienreneneeenne, MBXE ....eveveireeieieriees 1
IC T C6140W02752-2/2...ClampPiNg PIECE .......coieiieiiiee ettt e e e es cerrreeeeeeeesssaaaeeeaeeseananes 1
R B2464.......cccoceen. 7= PRSPPI 4
5 i C6266C02107.......... PUILBY et et e et naeeas 1
(ST TS-1505031 ............. Hex Socket Cap SCrew........oocvveeiviiieeeiiiiieeenne, MLOX25 ..o, 4
T o C6266C02105.......... BEAING COVE ...ttt eee et e e 1
8 e GB3452.1-122X3.55.0-RiNg ......uuvtiiiiiiiieiiiiee e 122x3.55 mm.............. 1
9 BB-62087<7............... Bearing.....ccooeiiiiieiiiic e 6208ZZ........ccccvvvveeenn 2
10 e C6266C02106.......... ST o 1= Uol = PO PR UPP PR 1
11 GB894.1-40.............. C-Clip for Shaft ........cccoeviiiiiie e 40 MM e 1
12 C6266C02723.......... ST o= Uol = PP P PSPPSR 4
13 s C6266C02730.......... Forward CIUtCh HOUSING ... v 1
14........... C6266C02302.......... COIIAT s e e 1
5. C6140W02748......... Pressure PIAtE ........cveviiiiiiiic e res cennee e e 2
16 ..o C6140W02747 ......... Pressure PIate ... e 2
17 s GB119-5x10............. PN e 5X10 MM ...eveeeiiiiiiieies 2
18 . C6140W02746......... Inner Friction Disc (forward 8 pcs and reverse 5 pcs) .....ccceevvveeeeninnenn. 13
19 . C6140W02745......... Outer Friction Disc (forward 7 pcs and reverse 4 pcs) .......cccceevvveeeennnne 11
20 i C6140W02741.......... AJUSTING NUL. .. et 2
21 C6266C02727.......... SPHNE SIEBVE ... e 1
22 i C6140W02744......... SEOP PNt e 2
23 Q81-1-0.8x5x16 ....... SPIING ettt 0.8x5x16 mm .............. 2
25 C6266C02724.......... Reverse Clutch HOUSING .....oooiiiiiiiiiee e i 1
26 .o C6266C02301.......... COMIAT s e 1
27 i GB894.1-40.............. Circlip for Shaft ..., A0 MM .o, 1
28 i GB1096-12x50......... Flat KeY ..o 12x50 MM ..o, 1
29 C6266C02731A ....... IS o= 1 () 1
30 e GB119-12x70........... PN e 12X70 MM ..oveieceee 1
31 . C6240W02732......... PrESSUIE PIECE.....ciiiiii ittt e 1
32 i GB119-5x40............. PN e 5X40 MM oo, 1
33 s GB1096-12x70......... Flat KeY ..ooo oo 12X70 MM .., 1
34 GB119-8x25............. PN s 8X25 MM ..o, 1
35 e C6140W02733......... SHAING RING ettt beeesibe e be e b e e saee e sbeeeees 1
36 . C6266C02728.......... ST 0= 11 SRR 1
37 i C6266C02722.......... ST 4T 11 S USRS 1
38 i TS-1503051 ............. Hex Socket Cap SCrew.........oocoveevviiieeeiniiieeenne, MBX20 .......coovvirriineennn 3
39 s C6140W02106.......... PUMP SUPPOIT ..o e 1
39 ........... GB78-M8x10............ Hex Socket Set Screw With Cone Point.............. MBXL0 ..evvevivieiieerieens 1
40 ............. GB1096-4x16........... Flat KeY ..o AX16 MM e 1
41 ............. DB-B4......cccoevveennnn. BraCKEL ...t s 1
43 ..o C6266C02740.......... B0t e s 2
44 ............. C6266C02736.......... (7o)< S TP O PR URPUPRPPPRPPRN 2
45 ... GB3452.1-65X3.55...0-RiNG......cotiiiiiiiiaiiiiiee it 65x3.55 mm................ 2
46 ............. BB-6306............c..... Ball BEaring.......c.coovvivieeiiiiiieeiee e 6306 .....cccceiiiiiriiieeenn, 3
A7 oo C6266C02735.......... S o T 1 0 (1) TSP 1
48 ... C6266C02734.......... LT ST R 1
49 ... C6266C02733.......... LT TSP 1
50 .o C6266C02732.......... LT ST 1
51 i C6266C02737.......... CIPCIID 1t bre e 1
52 i C6266C02718.......... SHAFE (IV) 1o e 1
53 i C6266C02720.......... LT | TSP PP PP RUPP PR 1
54 . C6266C02719A ....... 1T | L O PO P PR UPPTPPRTON 1
55 i C6266C02103.......... SIBBVE ...t bbb 1

56 .cciiiinnns BB-6207 .....ccccceeeennn. Ball BEArNG......eeeieeiiiiiiiiiieie e 6207 i 2



Index No. Part No. Description Size Qty
57 e GB3452.1-25X2.65...0-RiNG ..ot 25x2.65 mm................ 1
58 i C6266C02729.......... Shaft (11D) ..o e 1
59 i GB893.1-47.............. C-ClIP et 47 MM, 2
60 ..o BB-6005........ccceeeenn. Ball BEArNG ... .ceeeieeeiiiiiiiiieie e 51001 T 2
61 .o C6266C02104.......... SIBEVE ...t bbb e 1
62 ..o C6266C02726.......... 1T | USRS 1
63 . GB1096-8x12........... Flat KeY ..o 8X12 MM ... 1
64 ..o C6266C02725.......... Brake WHEEL.......oouiiiiie ettt et 1
65 . GB73-M5x8.............. Slotted Set SCreW .......ooovceviiiiiieeeieeeee e M5X8 ..o 1
66 ....ccvee C6266C02741........... GIBAN ettt e 1
67 e GB1096-10x40......... Flat KEY ..ot 1040 MM ..eeeiiieeiene 1
68 ..o C6266C02738.......... GIBAN ettt e 1
69 .oeiinn C6266C02742.......... GBAN ettt e 1
70 ............. GB894.1-55.............. Circlip for Shaft .........evviiiiiiiiiiiieeeeeeees B5E MM, 1
71 C6266C02739.......... SHAFE (1) oo e 1
T2 i GB1099-6x22........... WoOodruff KEY ......cooiiiiiiiiiiiiie e BX22 MM oo, 1
T4 C6266C02717.......... LT RS 1
75 i C6266C02716A ....... T SRR 1
76 i BB-32208................. Bearing.....ccooeiiiiiiiiiiee 32208.....eeiiieeie 1
7 i C6266C02779.......... LR O 1o I (o] 0] - SRR 1
78 i C6266C02715.......... LT SRS 1
79 .. C6140W02733......... ClampPing SIEEVE .......ceveiiiiiiiieieieeeeeiiieieieirieeererrrres errrenrerrrrrrrrrrr—rerererrrren. 3
80 e C6266C02714.......... LT | TP PP PP UPPTPPRTON 1
8l .o C6266C02713.......... SHAFE (V) ettt e 1
82 i 32308...cccoiiiiiiieeenn Tapered Roller Bearing.........ccccvveeeeieiiiiiiiiiienenenn, 32308....eiieeeeeiiiee 1
83 i C6140W02103......... ShAft PIUG (V1) et bbb 1
84 ..o GB3452.1-82.5X3.55 O-RING......uuviiiiiiiiieiiiee e 82.5x3.55 mm.............. 1
85 . C6140W02717 ......... HeX SOCKEt Cap SCIrEW .......ccoiiiiiiiiiiiiee i rriiee certieee et e e sireee e 1
86 ............. GB6173-M16X1.5.....NUL ..o M16X1.5....cccvviereeenenn. 1
89 i GB119- 6x8.............. PN e BX8 MM ..o 1
90 .eeeene BB-6208.........c......... 2T 1 o PSS 6208.....c.cveeveeeeeeiieee, 2
91 ... C6266C02131.......... Sleeve (serial #120720ZH0038 and higher) ........ cocccceevvviiiiieee e, 1



7.1 Headstock Assembly V — Exploded View




7.2 Headstock Assembly V — Parts List

Index No. Part No. Description Size Qty
i TS-1505031 ............. Hex Socket Cap SCreW.....ccccevvvveviveeeeeeeeeniiineen, MLOX25.....cccovcvvireeennn, 1
2 i C6266C02108.......... Back FIange COVET ......uviiiiiiee ettt ees ceeeee st e e e e e e snnaaeneeaee s 1
3 e GB119-6x8............... PN e BX8 e 1
4., G51-2A-12x1.9......... O-RiNG ettt 12X1.9 i 4
5 i GB3452.1-180X2.65.0-RiNG....ccccueiiiiiiieeeeiiee e 180%2.65....cccvveevnnnennn. 1
6 i GB894.1-120............ C-Clip for Shaft ... 120 1
T o C6266C02744.......... Bearing Back C-CliP.......ccouuiiieiiiiiie et et 1
8 i 16024 ......cccvvveveeees Ball BEaring.......c.coovviiieeiiiiieeeriee e 16024......ccoocciiieeeneenn, 1
9 C6266C02743.......... (Do ]U] o] [N T | U PP 1
10 e C6266C02702-1....... ROUN NULE ..t cee st e e e e e e e s sneeeas 1
11, TS-1526011 ............. Hex Socket Cap SCreW .....coooeeeeeeeeeeeeeeceeeceeeeeenn MI12X12 ..o, 3
12 C6266C02703.......... L@ 1] o I RSP PR 1
13 . GB893.1-200............ C-Clip fOr BOI€ ....eveveeiiiiiee e 200 . 2
14 .. NN3026K/P5............ Cylindrical Roller BEaring...........uuuuuuuiueeiiiiiieieiiiies evvveninrennrerenne... 1
15 C6266C02704.......... (7= SRS 1
16 i C6266C02705.......... TRIEAA SIEEVE.... .t e e e e e 1
17 . C6266C02706.......... UL, ottt e e s e e e et e e st e e e as —eeeaanbreeeaanreeeeaaraeeeeanras 1
18 e GB67-M6x10............ SCIEW ..ttt eeee e eeenennes M6X10 ....coeeveeeeeienenen. 1
19 .. C6140W02715......... FIXING PIALE ..ot et 2
20 . C6266C02707.......... (7= T PSPPSR 1
21 C6266C02702-2....... Clamping PIAte........cooiiiiiiiiiiie e e 1
24 . C6266C02708-1....... Lo T8 To I\ | PRSP 1
25 e TS-1526021 ............. Hex Socket Cap SCrew........cooccvveeevciveeeeiiiieeeeenee, M12X16 ...cccvveeeiiieeens 3
26 .. C6266C02708-2....... PN e ree e 3
27 i 2268930.....cccccceneee. 7= T- g oo PSPPI 1
28 . C6266C02709.......... 121 1] o T O O 1o F PR TPRRR 1
29 s NNS030K/M33/P5.... BEAINNG .. .eeeieiitiiieeiiiiiiee ittt e e st ees obeeeessbeeeesabbeeeesbeeeeeanes 1
30 . C6266C02710.......... [ LoT0Ta o I N[ PSPPSR 1
3l GB3452.1-250%5.3...0-RiNG ......tvtiiiiiiiie ettt 250X5.3 . 1
32 ... C6266C02102-G...... Front FIaNgE COVET .......uueiiiiie e sees ceeeesieeer e e e e e s e nnnnarenaeee s 1
33 C6266C02701.......... SPINAIE ... e 1
34, GB1096-10x40......... Flat KeY .oooo oo 10X40 i, 1
35 . GB1096-16x50......... Flat KEY ...ooveeee ettt 16X50 .iiiieiiiiieeeiiieen, 2
36 .. Q81-1-1x8x16 .......... SPIING ettt IXBX16 cooevieiiiiieieieee 6
37 i C6266C02711.......... L0 13 F ST ERTPRR 6
38 s C6266C02712.......... POSItIONING SCIEW ...ttt cee st 6
41 ............. GB894.1-30.............. C-Clip for Shaft .........ccooiiiiiiiiie s 30 e 1
42 . GB68-M5x12............ Slotted Head SCrew ........ccuvveeeieeiiiiiiiiiieeeee s M5X12 ..o, 1
43 .. C6140W02776......... AJUSEING SCIEW ...ttt et e e s sitee e e e snbee e e e e e e 1
44 ............. 6006-2RS..........c....... Ball BEANNG...ccciiviieeiiiiiiee it 1100 J R 1
45 ............ GB13871-B-35X51X80Il S€al......ccceiiiiieeiiiiie e B-35X51X8....ccceiiiiiennns 1
46 ............. TS-1505021 ............. HEX Cap SCrEW ......cvvveeiiiiiee et Y 0) o2 0 B 4
47 e C6266C02110.......... BEAINNG COVEN ..ot teets et 1
48 ... G51-2A-80x3.1......... Oll S€al..cccii i 1510) e 3 R 1
49 ... C6266C02747.......... SNAE (V1) et e e e 1
50 .o GB894.1-35.............. L2 O o PO SEPR 35 2
51 e C6266C02746.......... (7= USRS 1
52 i 6205 ..., Ball BEAMNNG...ccciiiiieeiiiiie et 6205 1
53 i GB3452.1-25X2.65...0-RiNG......cotiiiiiiiiaiiiiee e 25X2.65 ..vvviiiiieeeiiienn, 1
54 ...ccoun.. C6266C02748.......... SNAE (VIID) e e e e e 1
55 i C6266C02745.......... (1= TSP SR 1
56 .ceiiiens GB893.1-47.............. C-Clip fOr BOT€ ....evvvieeciieie et AT oo 2
Y A 6005......ccoviiriiieenn, Ball BEAMNNG...ccciivvieeeiiiiiee it 6005......ceeieeeeiii, 2
58 . GB894.1-25.............. C-Clip for Shaft .........ccooiiiiiii s 25 1

59 C6266C02109.......... SIBEVE . e 1



8.1 Gear Assembly — Exploded View

8.2 Gear Assembly — Parts List

Index No. Part No. Description Size Qty
1o, C6266C08708-G......SPIASH GUANT ......eeiiiiiiiiiieeiiee ettt eee e saneas 1
2 i GB818-M6x8............ Screw (serial #160315ZH0144 and lower) .......... MBX8 ...eveeeeeeeeiiiieeenn 2
................. GB2672-M6x8..........Screw (serial #1604157H0145 and higher).........M6x8 ..........cccccceeeeen. 2
3 C6266C08702.......... GAI (IN.) 1eiiiiiitie ettt 2mMB2T .. 1
4o GB6172-M20............ HEX NUL . M20 ..o 1
5 i GB97.2-20.........c...... WASKET ..o 20 i 1
(ST C6266C08101.......... L@ U E- 1o [ =10 | PO P PSPPSR 1
T e C6266C02776.......... B Ot e e 1
8 i C6140W08703......... NUE COVET ..ottt feeenr e e en e e s e nnneennnees 1
9 C6140W08702......... GAN SNAML....ciiiiiiiiieee e e 1
10 . C6140W08301......... SPHNE SIBEVE ... e 1
11 e C6266C08102.......... LT T (1 1 USSR 220 11 A IR 1
12 s C6266C08701.......... WASHET ... e 1
13 e GB119-8n6x20......... PN e 8NBX20 ......evvvereiiiiiiians 1
14 e C6140W08704 ......... POSIEION NUL....eiiieeii e s ot er e e e e e serrrereeeeeeaaannes 1
15 . C6266C08703.......... LT T (13 1 TR RTR 220 (1< 1 IR 1
16 .o C6266C08705.......... GAI (IN.) wiiiiieiieie sttt 2M57T o 1
17 s 1440R06001C-2....... (0] | - PPN may vary
18 i TS-1492021 ............. HEX Cap SCreW .....cocvieiiiieiiie e MI12X30 ..ceivvienireeniieens 1
19 GB851-A12x40 ........ SPIit WaSher.......ccooviiiiiiiice e AL2X40.....cciiieiieenn 2

20 . GB5783-M12x20...... Hexagon Head BOlt...........cccccoviiveiiiiinccnienc M12x20 ........occvvieeeennn. 1



9.1 Gear Box Assembly | — Exploded View

T3

JSTTT2s




9.2 Gear Box Assembly | — Parts List

Index No. Part No. Description Size Qty
1o CB266C05767-G...... Ol PIAte.....coo ittt et sbe e bbb 1
2 i TS-1534032 ............. Cross Recessed Pan Head Screw ............c.o....... MBX10 ..ooeiiiiiiieeen, 12
28 ... GB70-M3x10............ Hex Socket Cap SCreW .........covvviiiieeeieeeeiiiieeeee, M3X10 ...ccvvviiiiiiiiieneenn, 6
3 TS-1490011 ............. HEX Cap SCreW ......cccvviiiieriieeeeesree e MBX12 ...ovevveviieieriieenns 9
4o, COHLA0WOSAT29-G...BACK COVEN.....oiiiiiiiiiieiiei ettt see s e e e e 1
(ST C6140WO05A101-G...Feed BOX CaSHING .....eveireieriiieiiie et sree e seennee e e snee e e e sneas 1
T o C6266C05765J1-G ....Side SPIash GUAIT.........cceerieeriiiiiriiieiie e eerree e 1
10 e C6140W05A728....... SNOUIJET SCIEW......eieiiieiiee et e e e 3
11 G38-2A-M12x1.25....HEX Cap SCIeW ....ccoveiiiiieiiieeiree e M12X1.25...oceiiiiienne 1
12 .. TS-2360121 ............. Copper GaskKet ..o 12 MM, 1
13 .. GB118-10x50........... TaPEN PiNeciiiiiiiiiiie e 10X50 MM ..o, 2
14 ... TS-1506051 ............. Hex Socket Cap SCrew........ccoccvvevviieeeiiiiieeennne, M12X40 ......coovcrineeennnn 2
15 C6266C05768.......... PANEL ... e e 2
16 .o C6266C-05501......... GASKEL ...ttt e 1
17 e, C6266C-05502......... GASKEL ...ttt e 2
18 o C6266C-05766......... BraCKeL ... et e 1

19............. GB70-M6x12............ GASKEL....eei it MOBX12 ..o, 2



10.1 Gear Box Assembly Il — Exploded View




10.2 Gear Box Assembly Il — Parts List

Index No. Part No. Description Size Qty
1o, C6140W05109......... SHAING BIOCK. ...ttt bee e e bbb 7
2 C6140W05A701....... IS 1= 11 SRR 2
3 C6140WO05A105....... Ratio Change ROCKET .........ooii i iiies e 1
4o C6140W05709......... ROCKEI Shaft ... e 2
5 i GB119-5x14............. PN e 5X14 MM oo, 5
(ST C6140W05720......... ROIEE ... e s 6
T o C6140W05708......... LOF= 10 o PP P PR PTR PRSPPI 1
8 i C6140W05A703....... ROHEN SNAt ... e 1
9 e C6140W05702......... SNATL .. s 1
10 s C6140WO05A103....... [0 Tod = PSRRI 1
11 ..., C6140WO05A710....... S £ -1 PSRRI 1
12 .. GB1099-5x19........... Woodruff KeY ......cooiiiiiiiiiiicie e 5X19 MM .eoevereiiiiine, 6
13 e C6140W05707 ......... L 1 - 1 SRR 1
14 ... C6140WO05A711....... S £ -1 PR SR 2
15 e GB119-6x14............. PN e 6X14 MM ..o, 2
16 .o C6140W05A110....... SATL. e e 1
17 e, C6140WO05A106....... UPPEr ROCKET ... 1
18 e C6140W05712......... SAIL .. e 2
19 e GB894.1-16.............. C-clip for Shaft ............ovvviiiiiiiiiiiiiieeeees 16 MmM..e 1
20 i C6140W05AT717....... L0710 T TP OO U P PUPPTPPRPRPPPO 2
21 SB-5MM....ccccevirinnn. Steel Ball......cooveiiiee S5MM.iiiiec 6
22 i C6140W05A719....... PUIBY .t e e st e e e e eennae e 2
23 e TS-1523021 ............. SO SCIEW...evvivviiiieiiieieieieieeeieveeeeeeereeereeeeeeneeeennnenes MBX8 ....coevveveieieieiene, 2
24 ... Q81-1-0.6x4x20........ SPING ettt 0.6x4x20 mm .............. 4
25 C6140WO05A718....... POSItioNING COIUMMN .....ueiiiiiiice et e 1
27 i G51-2A-25x2.4......... O-RING i 25X2.4 MM ..o, 2
27a ........... G51-2A-16 x2.4........ RING Seal.......oveiiiiiiiii e 16X2.4 MM ..., 1
28 i C6140W05A716....... HANAIE AXIE ... i et 1
30 i C6140W05A112....... ROCKET ...t e et e et et sbe e 1
32 i C6140W05AT722....... SRAIL .t e sae e 1
33 C6140W05A111....... ROCKET ...ttt e e e et et e s be e e sbe e 1
34 C6140W05A725....... L0710 1 TSP URTOUPRTPUPRPRO 1
35 e C6140W05A723....... SNATL .. e 1
36 . C6140W05A501....... GASKEL. ..o e 1
37 i COHLA0WOSALL5-G...FIrONT COVEN ....eeiiiiiiieie sttt eeesene e eennn e e s 1
38 . TS-1505041 ............. Hex Socket Cap SCreW.....ccveeevevevivieeeeeeees i, MIOX30 ..ccvvvviiiieeiieenees 6
39 i GB118-8x50............. PN e 8X50 MM ..o, 2
40 ............. C6266CGBA40 ........ Ol SIGht GIaSS ...ccovveeiiieeriee e M27XL.5 oo 1
41 ............. C6140W05721......... SRATE .. e 1
42 .. C6140WO05A727....... HeX SOCKEt CaP SCIEW .......oiiiiiiiiiiiiiiic et riie et 1
43 C6266C05301A-7 ....Gearbox Label Panel (serial #160315ZH0144 and lower) ............ccceeennee 1
................. C6266C05301A-22 ..Gearbox Label Panel (serial #160415ZH0145 and higher)............cccce..... 1
45 . C6140WO05A704....... POSItIONING DISC ..ceeiiiiiieiiiiiiee ettt eeribe e et e e 1
46 ............. GB68-M5x12............ Slotted Head SCrew .........ccccocvvevieeiieeiniec e MBEX12 ..ovvviiiieiieesieene 6
47 . COH140WO5AL04-G...LEVET SUPPOIT ..c.eveieiiieitieesitee ettt ettt et es seeestseesneesssneesnreeesnneennnes 1
48 ............. COBLAOWOST705-G .....LEVET ..ot e e siee e e e s e snreenaneas 2
49 ............. SB-10MM ......ccveneee. Steel Ball......oooveeeiiieee e 10 MM . 3
50 e, Q81-1-1x8x25.......... SPIING ittt IX8X25 MM ...oeveeee 3
51 ... GB73-M12x14.......... Slotted Set SCreW .......cooviiiiiiiiieiieeeieeee e M12X14 .coooiiiiiieeee, 3
52 i COBLAOWOST706-G ... DISC ..ttt eeene e e st e e e e nne e nenees 2
53 i GB819-M5x12.......... Cross Recessed Head SCrew..........ccccoeeverneennne. MBX12 oo 3
54 .o C6140W05A108....... COIIAT e e 1
55 i C6140WO05A713....... POSItIONING DISC ..vvieeiiiiiiiiiiie et srrees ceeeessirrrr e e e e s s s nnrrrareeees 1
56 i C6140WOS5AL07-G...LEVEN SUPPOIT ....eeeeiiiieciiee ettt seessneesneeesnne e s nnneenneesneas 1
57 i C6266C05714-G...... LBV ettt ee e 1



Index No. Part No. Description Size Qty

58 . COBLA0WOSTL5-G .....COVEN ..ttt et e s nerne +esnne e e e snne e e e nnnne e e s ennneee s 1
59 i C6140WO05A724....... POSItIONING DISC ..vvieiiiiiiiiiiiie ettt sres ceeeesiirrrr e e e e e s e s nnrrrareeees 1
60 ............. CB140WOSAL04-G...LEVEI SUPPOIT e ettt es —eeretete e e e eeees 1
61 ... C6140W05308......... Handle Panel (serial #160315ZH0144 and lower).........ccccceeeiiiiiviieenaaenn. 1
................. C6140W05308-2......Handle Panel (serial #1604152H0145 and higher) .........c.ccccocveiini 1
62 .o C6140WO05A307....... Handle Panel (serial #160315ZH0144 and IOWer)........cccoccuvverriiveeenniineeen 1
................. C6140W05A307-2 ...Handle Panel (serial #160415ZH0145 and higher) .........cccccovviiiiin 1
63 .o C6140W05306.......... Handle Panel (serial #160315ZH0144 and IOWer)........cccocvvverniieeennineeenn 1
................. C6140W05306-2......Handle Panel (serial #1604152H0145 and higher) .........ccccccoovivenni 1
64 ... TS-1531012 ............. Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... M3X6 .eoovveerieiienenn 17



11.1 Gear Box Assembly lll — Exploded View




11.2 Gear Box Assembly Il — Parts List

Index No. Part No. Description Size Qty
3 C6140W05A730....... SRATE (1) e e 1
4. C6266C05772J........ BEANNG COVEN ...ttt ree teee e e e e e e s e anneeeeeaaae s 1
5 i G51-1-.B-35X50X8....001 Seal.......ccooviiiiiiiiiiiii e B-35X50X8.....cccccvveenne 2
(I BB-6305.......cceeeeennne Ball BEaring........cceeeeiiiiiiiiieiee e 25x62x17 mm ............. 1
T o GB894.1-25.............. C-Clip for Shaft ..o, ZAST 1 1] 1 4 IR 3
8 i C6140W05731......... DOUDIE GEAT.....cciiieiiiie ettt e 1
(S BB-6203........cccc..e Ball BEaring.......ceevveeiiiiiiiieeee e 17x40x12 mm............. 9
10 e C6140W05732......... GBAN .t e e 1
1. BB-6205.....c.ccceenne Ball BEaring.....ccccevveeeiiiiiiieeee e 25x52x15 mm. ............. 1
12 C6140W05A769....... SPACET ...ttt e re e 5
13 .. C6140W05733......... DOUDIE GRAT ... .eeiieiiieie ettt ee eetbe e et e e 2
14 ... BB-6005........c.cccene Ball BEAMNNG...ccciiveieeiiiiiiee i 25X47xX12 mm ............. 5
15 s C6140W05736......... SPACET ..ttt eer e e e 1
16 .o GB1099-4x19........... WoOodruff KeY ......cooviiiiiiiiiiiiie e AX19 MM i, 1
17 e, C6140WO05A735....... SNATE (V) 1ot e 1
18 e C6140W05A738....... SNATE (V)i e 1
19 .. C6140W05737 ......... THIPIE GRAN .t e 1
20 ., C6140W05739......... (12T PP P PSP PPP PR 1
21 s C6140W05743......... SNATE (VITT) e e e e 1
22 i, 16006 .......cccevvvvvennnnn. Bearing........ocooee e, 30x55x9 mm ............... 2
23 C6140W05740......... SPACET ..ttt ere e e e e 2
24 ... BB-51106................. Thrust Bearing .......ccccovvveeiiiiiieiiiee e 30x47x11 mm ............. 2
25 COB140W05117-G.....FIANGE SIEEVE .....cooiiiiieiiiiiie et ee et 1
26 i GB70- M10x25......... Hex Socket Cap SCrew........cooccveevviiieeiniieeeennn, ML1OX25 ......cccvevviieeennn, 8
28 i C6266C05773J......... SIBEVE .. e 1
29 C6266C05741J ........ BEAINNG COVEN ...eeiieiiieie ettt eetre e e e e e 1
30 . C6140W05742......... ROUNG NUL ...t ce e e e e e ee e 2
31, C6140W05767 ......... SNATT. . e 1
32 . GB117-6x40............. TaPEr PN 6X40 MM ....eveiiiiiiiiiines 4
33 G38-4A-MLOBXL.5......PIUQ c.eeeeiiiiiiie e M16XL.5..cccciieeiiieenne 2
4. C6140WO05A771....... BEANNG COVEN ...eiiiiieeiieee ettt ies ceae e e e e e e e e e e e anbeeeeeas 1
35 s BB-6303.....ccccceeeenne Ball BEaring......ccvevveeeiiiiieieeee e 17x47x14 mm............. 1
36 . C6140W05A762....... SRATE (1) 1o e 1
37 e C6140W05763......... (12T T PP P PP PPPRPO 1
38 . C6140W05764......... (12T PR PP PP PPPRPO 1
39 C6140W05125......... SIBBVE . e 1
40 ............. C6140W05751......... SIBBVE . e 2
41 ............. C6140W05A752....... AJUSTWASNET ...t e 2
42 ... C6140W05A754....... SNATE (V) et e 1
43 .o C6140W05A759....... (12T TP O PP PP PUPPPP 1
44 ............. C6140W05758......... [CT=T T OO P PP P PP PTPRPO 1
45 ... C6140W05757 ......... (CT=T T PR P PP PTPRPO 1
46 ............. C6140WO05A734....... POSItIONING SIBEVE ..ot e 2
47 .. GB75-M8x10............ Slotted Set SCreW ........ceeveiiiiiieiiiiee e MBX10 ..covveiiiiiiieineenn, 2
48 ............. C6140W05756......... (12T PP PSP PTPRPN 1
49 ... C6140W05755......... (12T PSP P PSP PPPRP 1
50 .o C6140W05753......... (12T PSP PSP PP 1
51 s C6140W05A749....... SHATE (VL) . e e 1
52 i C6140W05750......... (12T PR P PSP PPPPP 1
53 i C6140WO05A748....... 12T T O PO PP PTPPTP 1
54 .o C6140W05A124....... SIBEVE .. e 1
55 C6140W05747 ......... (12T PP RO P PSP PPPPPP 1
56 ..o C6140W05746......... GBAN .ttt e 1
57 i C6140W05745......... SHAFE (IX) 1 e 1



Index No. Part No. Description Size Qty
58 .o C6140W05A744....... SIBEVE .. e 1
59 i CB6140WO5A121-G...FIaNge SIEBEVE .....cco ittt e e s carataeeeaae e e s s eeaaeeeaanes 1
60 ....cceeeene G51-1-B-25X40X7.....00 S€al......coeeviiiiiiiiiie e B-25X40X7 ..vvveeiiiieanns 1
61 ..o C6140W05768......... Shaft CONNECION .....eeiiiie et e 1
62 .o C6140WO05A770....... BEAING COVE ...ttt eee st e st 1
63 . BB-6304 ...........cccne Ball BEAMNNG...ccciiveieeiiiiiee et 20x52x15 mm ............. 1
64 ..o C6140W05761......... DOUDIE GRAT....cii it e 1
66 ....cceene C6140W05A760....... Shaft () ceeeeee e (10] 1 4 1
67 oo GB879-6x25............. Straight Pin.......cooe BX25 it 1
68 ..o C6140WO05A772....... ] g | R SRR A
69 ..o C6140W05122......... SIBBVE .. e e 1
70 i, C6266C05130J......... Ol SPIAaSh RING ...cveieeiiiee e e 2
71, GB78-M6x12............ Slotted Set SCreW ......ccvevveiiiiiieiiiiiee e MBX12 ..coeeviiiiiiiiiiieans 2
72 . BB-6002................... Ball Bearing........cccccvvvvviviiii 15x32x9 mm ............... 1
73 i C6266C05774J ........ SIBEVE ..ttt e e e annes 1
74 ... C6266C05123J........ SIBBVE ittt eereae e e e e 1
75 .. GB77-M6x12............ Slotted Set SCreW .......covvvviiiiiiee e MEX12 ....covvviiiieiiieee, 2



12.1 Brake Assembly — Exploded View




12.2 Brake Assembly — Parts List

Index No. Part No. Description Size Qty
1o, C6266C22705.......... Brake BelL........ooiiiiiiiieeee e e s 1
2 i GB70-M6x8.............. Hex Socket Cap SCreW......ccccvvveevvvieeeeeeeeesiiennn, MBX8 ..vvvveeeeeeeiieeeeeen, 4
5 i C6266C22704.......... B Ot e e 1
[ TP TS-2311121 ............. HEX NUL ..o ML2 .o 2
T o C6266C22103-G...... Braking Belt SUPPOIT ......ccoiuiiiiiiiii et e 1
8 i TS-1504041 ............. Hex Socket Cap SCrew........oocvveeiviiieeeiiiiieeenne, M8BX20 ......ccoviiiriineenn, 3
9 i C6266C22706.......... Brake BIOCK .......coiuiiiiiiieiiie ettt et 1
10 e C6266C22104-G...... FOTK e e 1
11 TS-1504041 ............. Hex Socket Cap SCrew........cooccvveevviiieeeiiiiieeennne, M8BX20 ......covviiirriineenn, 1
12 ... GB91-3x20............... COtter PiN e 3X20 MM e, 1
13 C6266C22707.......... PIN SNAFt....eeeee e s 1
14 ... GB879-5x35............. 01 o T 1 PO BX35 MM ..., 1
15 s C6266C22101-G...... Support (for 80” Lathe ONIY) ....c.eeveveiiiiiiiiiiiiiiiiiiiis evvvivisieieeeieeeeeenereerereeenn 2
................. C6266C22101-G......Support (for 120” Lathe only) .......ccevvvvvveeeieiiiiiiiies vvvevevvveveveieveveviinenennnnnn 4
17 s C6266C22102-G...... Brake Support (for 80" Lathe only) ...t e 2
................. C6266C22102-G......Brake Support (for 120" Lathe only) .......ccccccevivr vevviieeiviiieeciiieeeveee 4
18 . TS-1524041 ............. Hex Socket Set Screw (for 80" Lathe only).......... MBX8 ..o, 2
................. TS-1524041 .............Hex Socket Set Screw ( for 120” Lathe only).......M8x8 ...........cccccvevvnnn 4
19 s Q81-1-2.5X18X80....Spring (for 80" Lathe only) ........cccovvveveiiiiireennn. 2.5x18x80 mm ............ 2
................. Q81-1-2.5X18X80....Spring (for 120” Lathe only) ........ccccccvvvveirivieennn... 2.5x18x80 mm ........... 4
20 i C6266C22702.......... Screw (for 80" Lathe ONlY).......oocuiiiiiiiiiiiiiiiiicit e 2
................. C6266C22702..........Screw (for 120" Lathe only).........cccoeeeeeiiiiies 4
21 s C6266C22105-G...... Brake Support (for 80” Lathe only) ......cooooiiiiiiies o, 3
................. C6266C22105-G......Brake Support (for 120" Lathe only) .........ccccoes v 6
22 i TS-1505051 ............. Hex Socket Head Cap Screw (for 80" Lathe only)...M10x35 ................... 3
................. TS-1505051 .............Hex Socket Head Cap Screw (for 120" Lathe only)..M10x35................... 6
23 e GB879-6x45............. Spring Pin (for 80" Lathe only) .........ccoocvvveirnneen. 6X45 MM ..oeeeiiiiiie, 3
................. GB879-6x45.............Spring Pin (for 120" Lathe only) .......ccccccovvveeere. 6X45 MM 6
24 i, TS-1503051 ............. Hex Socket Cap Screw (for 80" Lathe only) ........ MBX20 .....cceviiiiiieneenn, 6
................. TS-1503051 .............Hex Socket Cap Screw (for 120" Lathe only) ......M6x20........................ 12
25 i C6266C22708C........ Pedal (for 80" Lathe ONlY) ....ooceviiieeeie s v e 1
................. C6266C22708D .......Pedal (for 120" Lathe Only) ......ccuvviiieiee s cvviiieieee e ssieee e e e e 2
26 .. C6266C22703C-G ...Shaft (for 80" Lathe ONlY) ......ccocuiiiiiiiiiiieiiieriiies e 1
................. C6266C22703D-G ...Shaft (for 120" Lathe only) .......ccccoiiieiiieiiiiiiiien e seeees 1
27 i GB819-M5x12.......... Cross Recessed Countersunk Head Screw ........ MSEX12 oo, 4
278 ... GB6172-M5.............. HEX NUL ..o M5 i 4
28 i TS-1504041 ............. Hex Socket Cap Screw (for 80" Lathe only) ........ M8BX20 .......cocrrieiernn, 12
................. TS-1504041 .............Hex Socket Cap Screw (for 120" Lathe only) ......M8x20 ....................... 20
29 . GB78-M8x16............ Hex Socket Cap SCreW.....ccceevvvvvvvieeeeeeees i, MBXL6 ....cevvvviiieeiiieiees 3
30 e CB266C22106-G...... SUPPOI . c..reiesirieiieeesieee st ss et e s nn e e ssne e st e e eeessreesneeasnneesneeesnneenanes 1
31 CB266C22107-G......SIBEBVE ...ttt eeeb e 1
32 i, C6266C22701.......... Screw (for 80” ZH ONIY) ...vviiiiiiiiii et e 2
................. C6266C22701..........Screw (for 120" ZH ONlY) ....cccooiviiiiiieiiieiierieee e 4
33 C6266C18705-G...... 2] T (] R TPRR 1
34 . GB70-M6x12............ Hex Socket Cap SCrew........cooccvvvevviieeeiiiiieene MBX12 ....coeeviiiiiineenn, 3
35 e GB97-6........ccceee WaAShEr ... LS 0010 PO 3
36 .. ZH-SQ2.....cevveee. Limit SWItCh ..o JW2-11H/W1 .............. 1
Y AN GB818-M4x20.......... Cross Recessed Pan Head Screw ...........cc....... MAX20 .....ccovviiiiiiiiiennn, 2

38 i GB6172-M6.............. HEeX NUL ..., MB ... 2



13.1 Saddle and Cross Slide Assembly — Exploded View




13.2 Saddle and Cross Slide Assembly — Parts List

Index No. Part No. Description Size Qty
1o, CB266C0AL0LA-G ...SHIAE ..veeeeiiieieeeciiie ettt e et e e st e e e st e e e e stee —estaeeeesnteeesssbaeeesannaeaenans 1
2 i GB73-M10x16.......... Slotted Set SCreW .......cooviiiiiiiiiee e MLOX16 ..ccceeriiiieeaannn. 1
3 C614W04503........... WIPE PIAE....iiiiii ittt rtteee e et e e enees 1
4., GB819-M5x16.......... Cross Recessed Flat Head Screw (serial #160315ZH0144 and lower)......
............................................................................................................................... MB5X16 ....coeevvverrannnnn. 20
................. GB2672-M5x16........Screw (serial #160415ZH0145 and higher)..........M5x16 ....................... 20
5 i C6140W04107......... LINING PIALE ..ottt certiee e e e s e e nrbeee e e 1
(1 C6140W04718......... Clamping Plate......uuueeiie i erre e e 1
BC.urrreenins C6140W04720......... Clamping Plate......uuuiiiie i erre e e e e 1
T o TS-1506061 ............. Hex Socket Cap SCrew.........coccveevviieeeiniiieeeenne, M12X45 ..o, 4
8 . TS-2311121 ............. HEX NUL ..o M12.iiiee e, 4
9 GB85-M10x35.......... SqUAre Set SCIreW ........occvrrereiiieeiieireeer e ML1OX35 ..o, 4
10 s C6266C045083.......... WIPE PIALE...cco et et 1
11 ..., 1440R04788 ............ S o] o N 1 1 PEERRSSR 1
12 .. 1440R04507 ............ (0] oI o g O T o F OO PP PP PP PRN 1
13 . GB83-M12x70.......... Square Cap BOlt.......coociiiiiiiiieiee e M12X70 ..ccooviieeiiiieeens 1
14 ... GB70-M12x55.......... Hex Socket Cap SCreW .....ccooeeeeeeeeeeeeeccceceeeeeeenn ML2X55 ...cccoiiiiiiiiiiinies 8
15 GB119-8x70............. PN e 8X70 MM .ueeveiiiieeeee, 2
16 e C6140W04713......... Front Clamping Plate ... e, 2
17 C6140W04712......... [oTel (g To [ =T L= TP URPPRPP 1
18 . GB119-8n6x20......... PN e 8N6X20 .....ceiiiiiieeenn 1
19 s GB68-M6x22............ Recessed Countersunk Head Screw................... MBX22 ....ccevvvviieiiieeen, 2
20 ... C6140W04715......... SWItCH SEAL ... i e e e e ————— 1
21 e, C6140W04711......... [T TC T T o O PEER 1
22 i C6140W04106......... 0T PRSPPI 2
23 i C6140W04720......... Back Clamping BIOCK .........c..oiiiiiiiiiiiiiiiiieit e 1
24 . GB119-8n6x10......... Pin (serial #160315ZH0144 and lower) ............... 8N6X10 ...eeeveeiiiiiiieennn. 3
................. G38-3A-71/8"...........0il Plug Screw (serial #160415ZH0145 and higher) .........ccocooiiiiiiieennnnnns
............................................................................................................................... Z1/8" oo 3
25 e C6266C04503.......... WIPE PIAE......iiiiieiciiiee ettt ettt taeeesstae e e atbe e e e e nbee e e ennees 1
26 ..o C6140W04504......... WIPE PIAE.....iiiiii ettt e e e st e e et e e 1
27 i CB266C04756T-G....LEVEI SNA.....ciiiiiiiiiie e res cetree e e sree e s sraee e s sraeeaeans 1
28 e CB266C04AT57T-G....LEVEI SIBEVE .....oeiiiiiiii ettt e eertee e e e e e e e snaaeee s 1
29 GB818-M4x8............ Cross Recessed Flat Head Screw............cc........ MAX8 ...oeveeiiiiieeiiiieeee 3
30 e C6266C04306.......... Panel (serial #160315ZH0144 and IOWEN) .......ccee vevveviiiiiieeie e eeeiiieee e 1
................. C6266C04306-6.......Panel (serial #160415ZH0145 and higher).......... cocccvvivveeivviiciiiieeneeenn 1
3l GB819-M5x12.......... Cross Recessed Flat Head Screw............ccc.ue..... MBX12 .eoviiiiiiieeiiiieeens 1
32 i GB119-3n6x12......... PN e 3N6X12 .. 1
33 C6266C04725.......... (01017 S SRS 1
4. C6266C04724J........ SIBBVE e eere e e e e e 1
35 . CB266C04754-G....HANAIE ... .oeiei ettt e e tee —estbeeeesssbeeesssbaeeesasraeaenans 1
36 .. GB73-M8x10............ Slotted Set SCreW ......coovvceiiiiiiieeeieee e MBX10 ....ccevviiieeiaiaaan. 1
Y A Q81-1-0.8x6x25 ....... SPHING ettt 0.8x6x25 mm .............. 1
39 ... C6266C04733.......... POSItIONING PiN cocooeiiiccccceeees e 1
40 ............. C6266C04720.......... (000 o1 o T=Tox (o] SR PP PT PO PRPRPRPRPRPPPROR 1
41 ... GB819-M5x14.......... Cross Recessed Flat Head Screw..........c.ocooeeeee MSX14 oo, 3
42 . GB812-M18x1.5....... ROUNG NUL ..ot M18XL.5...cccvieiiiieeens 2
43 ... C6266C04719-G...... (000] o] 0 T=Tox (o] SR TP PPPTPPPTPPPRPRPRPTOR 1
44 ............. C6266C04718.......... [T ST o] o [ R TPPR 1
45 e C6266C04735D ....... Dial (INCNES) .. e ettt 1
46 ............ C6140W04107 ......... Screw Support (serial #101129ZH0005 and IoOWer).........ccoocveeerivieeerninnen. 1
................. C6266C04107JA......Screw Support (serial #111105ZH0006 and higher) .........ccccocvcveviien 1
A7 oo GB1155-10............... Ol CUP it 10 MM i, 3
48 ............. GB70-M8x45............ Hex Socket Cap SCreW ......cccceevvccvvvieeeeeeee i, MBXA5 ... 4

49 ... C6266C04109J........ Sleeve (serial #101129ZH0005 and IOWEr) ......... weeveeeeeiiciiiiieeee e 1



Index No. Part No. Description Size Qty

................. C6266C04109..........Sleeve (serial #111105ZH0006 and higher) ........ cecevceveeeiviiiciineeeenn 1
50 cciiiiine GB1099-5x7.5x19....Woodruff KEY ........coovviriiiiee e 5x7.5x19 mm .............. 1
51 . C6266C04726J ........ ST e e 1
52 .l GB117-4x35............. TaPer PiN..oc e AX35 MM ..o, 1
53 i C6266C04705.......... ST 4= 11 SRRSO 8
54 ..o C6266C04103.......... SIBEVE ...t bbb 1
55 i C6266C04304YA......NUL (INCN thrEAAS) .....eeiiiiiiiii it et 1
56 i GB1096-5x40........... Flat KeY ..o 5X40 MM ...oevviiiiiiiiiienes 1
Y A C6266C04701A ....... Lead Screw (inCh threads) ..........eeviiiiiiiiiiiiiciis e 1
58 i 51103 .....ccciviiiiieenenn. Thrust Bearing ......cccccevveieeiiiiiieeeee e, 17x30x9 mm............... 2
59 e C6266C04110-G...... 2] = Tod = PRSPPI 1
60 ....cvvnenn. GB117-8x30............. TaPer PiN....uiieiiiiiiieeeees 8x30 MM ..., 2
61 ..ovnnnnnn. TS-1504041 ............. Hex Socket Cap SCreW .....ooooeeeeeeeeeiceeeeeeeeeeeeeeen, MBX20 .....ccvvvviiiiiiiiinies 2
62 ..o GB1155-6................. Ol CUP ittt B MMt 1
63 .. C6266C04702.......... L AT L] 1= PSPPSR 1
64 ... GB812-M14x1.5....... ROUNA NUL ... M14X1.5..iiiiiieeeees 2
65 . C6266C04501.......... WIPE PIALE...cco it cet e 1
66 ..cceennne C6266C04727.......... GID SEING SCIEW ...ceeiiiiiiiiiiiit et e e 1
67 .o C6266C04728.......... L@ (0TI [To [ € o SR 1
68 ..o C6266C04102A ....... O] (0TI [T [ SRS 1
69 ... C6266C04704.......... SIBBVE ...ttt e e ae e e et e e e e 1
70 ............. TS-1505071 ............. Hex Socket Head Cap SCrew ........ccooeeeeeeeieieinnn. M1OX45......ccevvvvveneen. 2
71, C6140W04714......... (00 1Y) R STTPST 1
T2 i GB818-M5x8............ Cross Recessed Pan Head Screw .............c.e.... MBX8 ..oeveeiiiiiee e 2
73 i GB70-M10x75.......... Hex Socket Cap SCreW ......ccceevvvveeeeiiiieeeeiiiieeeeinne Y K 0) 4 1
T4 .. GB73-M8x40............ Slotted Set SCreW ........ooocvieieiiieeiiiiieeeee s M8BX40 ..cccoeiiiiiiiieeen, 1
75 .. GB119-6x35............. PN e 6X35 MM.....cccevveeeen. 1
76 e C6266C04703-G...... SPIASH GUAI ... e 1
79 i GB65-M6x12............ Slotted Socket Cap SCrew ........coccveeeevvveeeenneeneen. MBX12 ...covvviiiiiiiieeennnn 2
110 C6266C04727.......... GIb AdJUSEING SCIEW.....ccc it eere e e e e e s e e e s 1
8l .o GB97.2-5.....cccceen. WASNET .....ooiiiii e 5MM ., 7
82 . C6266C04502A ....... GASKEL ...ttt e anas 1
83 . CB266C0AT29A-G ... COVE ..ceeiiitiieeeitieee e ittt e e sttaea e sttt e e sastaeeesasbaeeeaastes 2essseeaesasseeeeanssaeeesansaeeens 1
84 .. 51104 ... Bearing (serial #111105ZH0006 and higher)....... cooocoiiiiiiieiiiiiiieeeeee, 2
85 i C6266CCA84........... Turcite-B (Not Shown).........cccviiviiiiiies 620x50x0.8 mm .......... 1
86 .eeeennne C6266CCAS8S........... Turcite-B (Not Shown).........ccuveiviiiiiiis 620x30x0.8 mm .......... 2
87 i QB81-1-1.4X1I3XA8 .....SPIING .ccciiiiieeiiiiie ettt 1.4x13x48 mm............ 1
88 . CB266C0AT55T-G....SIBEVE ..ottt sttt e s beeesbbeeabeeasbeeesabeeesaneeennes 1
88a........... GB119-3x16............. PN e 3X16 MM e, 1
89 . GB71-M5x8.............. Hexagon Socket Set Screws With Flat Point....... MBEX8 .ovvveeeeeiiiiiieeeeen, 1
90 ..o C6266C18501.......... 2] =T = PR PPPPPP 1
91 ... C6266C18502.......... GASKEL ...ttt e e e e anas 1

92 ...l C613618302 ............ Electrical Warning Label ... 1



14.1 Tool Post and Compound Rest Assembly — Exploded View




14.2 Tool Post and Compound Rest Assembly — Parts List

Index No. Part No. Description Size Qty
1o C6266C04104.......... REVOIVING PIALE ...cooeiiiiiieii e iies ce et 1
2 TS-1540081 ............. HEX NUL .. ML2 .o 4
3 C6266C04706.......... COMPOUNT SCIEW ..ttt e e e ettt e e e e e ate —eeeeaeeeaaanbnbeeeaaesaaanneeeeeas 4
4 . C6266C04707.......... Shaft (serial #100710ZH0002 and IOWEF) ........ccc. ceverreerireerree e 1
................. C6266C04707K-1 ....Shaft (serial #160315ZH0144 and IOWEr) .........cc. weveevrieeeriieniie e 1
................. C6266CK4801KH ....Shaft (serial #160415ZH0145 and higher)........... oo 1
5 C6266C04758I-G....HANAIE ... ..oiiiiiiiie et e 1
(IR GB891-B25.............. CIPCIIP ceoeee e B25. 1
T GB819-M5x12.......... Cross Recessed Flat Head Screw..............c.c...... MBEX12 .oeveiiiieieeiieene 1
8 i CB266C0AT57I-G ....HANAIG ...ttt e etee et e et e seee e saeeesaeeas 1
9 LG 0 11V 07 I 0 R - | SRR 1
10 s C6140W04739......... LA SPIING . .ei ittt ce e 1
11 C6266C04736A ....... Dial (INCNES) ..t ee e e e e e 1
12 .. BB-51104................. Thrust Bearing .......cccccovvveeiiiiiii e 20%35X10 ..ooveeiiiirinen, 2
13 .. GB117-4x25............. TAPEN PiNeiiiiiiiiiie e AX25 MM e, 2
14 ... GB70-M5x14............ Hex Socket Cap SCrew........coooevvvvviiiiiiiiieeeee, M5X14 ..o 3
15 C6140W04111A....... BRANNG ..ttt e 1
16 .o GB1099-5x7.5x19....\Wo0druff KeY .......cociiiiiiiiiiieniie e 5X7.5X19 ..o, 1
17 v C6266C04734JA......Lead SCrew (INCH) ......coiiiiie e e 1
18 i C6266C04301A ....... NUE (INCR) e e 1
19 GB77-M12x70.......... Hex Socket Set SCrew .........cccvcveeeceeiiiieenieeenieenn MI2X70 ..oeieiieiieenieens 1
21 GB1155-10............... Ol CUP v e 10 MM, 2
22 C6266C04105.......... Longitudinal Slide (serial #100710ZH0002 and IOWer) .........ccovvvveernuneeen. 1
................. C6266C04105K .......Longitudinal Slide (serial #160315ZH0144 and lower).........cccceeevvveeennn 1
................. C6266C04105KH.....Longitudinal Slide (serial #160415ZH0145 and higher) .........ccccccviee 1
24 C6266C04717.......... LS [0 L= 1 oSSR 1
25 C6266C04716.......... AJUSTING SCIEW ...ttt et e e e e e e e eee e e e e e e e anes 1
26 i GB73-M10x20.......... Slotted Set SCreW .......cooviiviiiiiiieiiiiiieeee e ML1OX20 ....ccoviiiiaeaennn, 2
29 s C6266C04708J........ Tool Post (serial #160315ZH0144 and IOWEr) ..... ..ccevieiiiiiiiiiieeeee e 1
................. 251-555....................Quick Change Tool Post (serial #1604157H0145 and higher)................. 1
A7 . C6266C04752JA-G..HANAIE SEAL .......eeiiiiiiiiie ettt eee e et sbeesaeeas 1
48 ... GB68-M3x6.............. Slotted Head SCrew ..........c.eeeeeeieeiiiiiiiiiieeeee s M3X6 .eeeeeeeeeiiiiiieeeeen, 1
49 ... C6266C04758T........ [0 Yo 241 o T L0 P 1
50 i GB1096-5x12........... Flat KEY ..o BX12 i 1
51 i TS-2360121 ............. Flat Washer.........cccooe e 12 MM 4
52 i C6266C04506.......... WIPE PIALE ...t e s 1
L I TS-1533052.............. Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... M5X16 ....cccovveeiiernnn 4
................. GB2672-M5x16........Screw (serial #160415ZH0145 and higher).......... M5X16 ...........cccccvveee 4
54 ... C6266C04707K-2 .... T-GrooVe BIOCK .......c.ueeiiiiiiiiiiiiie et riee ettt 1

B5 i ZX-250-501.............. B I To) I 0] [ L= T 1



15.1 Apron Assembly | — Exploded View




15.2 Apron Assembly | — Parts List

Index No.

Part No. Description Size Qty
C6266C06101-G...... APFON CASHING oottt e e cbebe e e e e e e s e s abbeaeeeaeeeaaanes 1
TS-1524021 ............. SocKet Set SCreW.....ccccoii i MBX10 ....covvvviiiiiiiaian, 2
C6266C06506.......... GASKEL ...ttt ettt ettt tare e e e e e e anaes 1
C6140W06750......... 7= Tod [ O0 V= PP 1
GB819-M8x16.......... Cross Recessed Countersunk Head Screw ........ MBXL6 ...evveevreeeeiiiaen, 8
GB3452.1-8.75X1.8G ..O-RING.....ccciiiiiiii e 8.75x1.8G .....covvvunnnnnn. 1
GB68-M6x10............ Recessed Countersunk Head Screw................... MBX10 ...coeiviieeeiiiieanns 4
C6140W06731......... L0701V PRSP PTPRR 1
GB71-M6x10............ Slotted Set SCreW .......ccveeveiiiiiiiiiiiiee e MBX10 ...ceeviriieiiiieeens 1
GB878-10x35........... Parallel Pins With External Thread...................... HE0)7 ] T 1
GB1096-6x14........... PN e 6X14 MM .veeiiireeeee, 1
C6140W06715......... 2] oo SRR 1
C6140W06302......... L =11 LU | PRSPPI 1
C6140W06107......... LOWET NUL ...t e e s ceeeb e e e e e e e e eebena e eeeeees 1
C6140W06108......... UPPEN NUL.....o s 1
C6140W06759......... LT o TR 1
TS-1540071 ............. HEX NUL ... 1Y O R 2
C6140W06758......... Cylindrical ENA Set SCIreW..........uvvviiiiiiiiiiiiiiiiiiiiies evreesinrennrerern... 2
GB119-12x25........... PN e 12X25 MM e, 2
GB73-M10x25.......... Slotted Set SCreW ......occvveveiiiiiieiiiiiee e M1OX25 ....ccvvieeeiiieeens 1
GB894.1-30.............. C-Clip for Shaft .......ovvvvviiiiiiiiiiieeeieieveveveeeeieieens 30 MM, 1
C6140W06755......... (0] |- S 1
C6266C06105-G...... POSItIoNING BIOCK.........ueiiiiiiiiei e e 1
GB117-6x35............. TAPEN PiNeiiiiiiiiiiii e 6X35 MM ..o 1
C6266C06106-G...... LEVET SUPPOIT .ottt ettt e s e e e e e e e s s e e e e e e s aananes 1
TS-1503041 ............. Hex Socket Cap SCrew.......oocveeeeviieeeiiiiieeenne, MBX16 ...ccoeeviiiiiineennn, 2
Q81-1-1.6x8x22....... ST o] 1 0o [ 1.6X8X22 ..o, 1
GB119-8x15............. PN e 8X15 MM ..vviiiiieeee, 1
GB79-M8x20............ Hex Socket Set SCrew .........coovviiieeeieeeiiniiiee, MBX20 ....cocvvviviriiiiaannn. 2
GB6172-M8.............. HEX NUL ..o M8 ..o 2
C6266C06711J-G....CoNrol HANAIE ...t ittt e e e 1
GB117-5x30............. TaPEr PN 5x30 MM .....eeeeiiiiiiiinns 1
C6266C06710.......... POSItIONING SIBEVE ...t e 1
SB-10MM ........c.e.... Steel Ball........ooovviiieii 10 MM, 1
Q81-1-1.5x8x35 ....... Y o1 1T SRR 1.5X8X35 ...ccovcvvvieeeennn, 1
GB73-M12x14.......... Slotted Set SCreW .......cceeveviiieiiiiiee e M12X14 ..o 1
C6266C06A780 ....... POSItIONING SIEEVE ... ceeve e 1
C6140W06716......... 270 ]| PRSPPI 1
C6140W06725......... S T UL (Y 1 T SRR 1
C6140W06303Y........ SIBEVE .. e e 1
GB117-5x60............. PN 5X60 MM ...ccoviiiieennne 1
CBLA0WO0280L-G.....HANAIE ... ettt tee eabbeeeesstbeeessrbeeeessnbeeee e e 1
C6266C06104.......... SIBEVE ..t e anas 1
R51-2-M27x1.5........ Oil Sight GIass ......eeeviiiiiieiiiiee e M27X1.5 coeiiiiiiiiieen, 1
CBLA0WOB760-G.....FIONE COVEN ....coeviiiiiiiiieiiieieeeee ettt es cereree e e e e e e e e e e e e aeaeaees 1
GB65-M6x10............ Slotted Socket Cap SCreW ........coccvvevevrvveeennineeen. MBX10 ..cceveiiiiiiriieeenn 4
C6266C06713.......... PUMP COVEL .t e e e 1
C6266C06505.......... GASKEL .. ettt ettt ettt tarae e e 1
C6266C06504.......... GASKEL .. ettt ettt taeae e e e 1
YOL-1A-8...ccoeeeiee. NUL. e M8..coo i, 1
C6266C06727.......... SIBBVE ..ttt e e 1
T3Miiiiieiiieieeeee, COoPPEr PIPE .t @6x0.75x450 mm ....... 1
C6266C06726.......... VAIVE L. e e 1
C6266C06714.......... AJUSEING BOIt ...t crriee e 2
Q81-1-0.3x3x12........ ST o] 1] 0o [ RS 0.3x3x12 mm............... 2



Index No.

Part No.

SB-5MM....ccccvevnnnn.
C6266C06715..........
C6266C06107-G......
GB65-M6x12............
G51-2A-20x2.4.........
C6266C06712] ........
Q81-1-1.2x19x70......
1440R04783-G ........
C6266C06502..........
C6266C06103-G......
TS-1504021 .............
GB38-2-M12x1.5......
C6266C06725..........
C6266C06109..........
C6266C06724..........
GB894.1-15..............
C6266C06721..........
G51-2A-12x1.9.........
C6266C06723..........

C6140W06116-G.....
GB119-6x25.............
C6140W06761.........
C6140W06769.........
C6140W06767 .........
C628006730-G ........
Q81-1-0.4x3x10........
C6266C06762..........
C6266C06117..........
TS-1504111 .............
GB119-12n6x40.......
C6266C06501...........
GB117-4x18.............
GB68-M6x12............
C6140W06109-G.....
C6266C06740J........
GB70-5x25...............
GB75-5x16...............
C6266C06702-G......
GB119-8h8x50.........
C6266C06303..........
C6266C06303-9.......
GB818-M3x6............

Description Size Qty
Steel Ball......c.oeeeiiiiiiii EMM.iiii 4
L@ 1 ] ] 1= S RSP PR 1
P UMD e e 1
Slotted Socket Cap SCreW .........ccovviuvvieeeeeeeninnns MBX12 ..ooviiiiiiiiiiieaen, 3
O-RING it 20X2.4 MM ..o 1
PiISTON ROG. ... .eiiiiiiiiei e ee ce e e e s e e 1
SPIING ettt 1.2x19x70 mm............ 1
[T o P UPTPRURTN 1
1= 1] = S PP UURTP SR 1
BOttOM COVEY ... e 1
Hex Socket Cap SCreW .....oooeeeeeeeeeeeeceeeeceeeeeeeen MBX12 ....ccvvvvvveiieiaaan, 6
Drain Plug ....ccooeeeiee, M12X1.5..ccovviviiiienenn, 1
ST e 1
ROCKET ... e ot e s e e e e e e e 1
(070 ] | F- | S PP U PP PPTPRPPPP 1
C-Clip for Shaft ..., I5MMaiiiieeee, 1
o o 1 SRRSO 1
O-RiNG vt 12x1.9 MM 1
S (Y P 1
2 o o3 S 1
BEAING ...cci it B6X17X6 MM ......oeeeeeen. 1
PN e 6X14 MM ..o, 1
Hex Socket Cap SCreW .........coovvvivieeeieeniiiiiiien, MBX25 ...ooviiiiiiiiieeen, 2
PN e 8N6X45 ....oviiiiiee 1
POSItIONING BIOCK........oiiiiiiiiee it e 1
BrACKET DISC ...eeiieiiiiiiiiiieee ettt e s ottt e e e e e e et e e e e e e e 1
PN e ———— 6X25 MM.....covvvveeeee. 1
3T | PSRRI 1
=TS ST o] ] o o SR PP PP 1
LOCKEA KNOD ... eeriiee et ee e 1
F o T 1S3 1] o RS ol = SRR 1
Sy o111 SR 0.4x3x10 mm .............. 1
Gear (INC) .t e 1
Bracket (INCH) ... e 1
Hex Socket Cap SCreW .......ccooveuviiieeeeeeniiiiiieeen, MB8BX55 ..o, 3
PN 12n6X40 ..o, 2
1= 1] = S PP UURTPSRR 1
TaPEN PiNeciiiiiiie e AX1I8 MM e, 1
Recessed Countersunk Head Screw................... MBXL2 ..oevveeiiiieeiiiienn, 4
HANAIE SEAL .......coiiiiiiiie i cetree e e srreee e 1
Wire Baffle (serial #130102ZH0042 and higher) . 1

Hex Socket Cap Screw (serial #130102ZH0042 and higher)....5x25 ...... 2
Slotted Cylindrical End Set Screw .............cevvveees BX16 MM ....ovveieiiininnnnns 1
LEVEI SIBBVE.....eeeiiieeee e ee —ee e e e e e s e e 1
PN e 8h8X50 ....cevveeeeiiiiiee, 1
Label (serial #160315ZH0144 and IOWE).......ccces eereriiiiieiiiieee e 1
Label (serial #160415ZH0145 and higher) .......... oo, 1

Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... M3X6 ....ccccvvvvviiiiiinnnnn 4

Screw (serial #160415ZH0145 and higher)
Label (serial #160315ZH0144 and lower)..
Label (serial #160415ZH0145 and higher)

......... M3X6 ..ovvvvveeiiiiiiieenn 4
.............................................. 1
.............................................. 1



16.1 Apron Assembly Il — Exploded View




16.2 Apron Assembly Il — Parts List

Index No. Part No. Description Size Qty
1o C6140W06738......... LG T o PO PU T PTR PPN 1
2 GB6172-M12............ HeX Flat NUL ... MI2.iiiieenieee 1
3 i GB78-M12x60.......... Hex Set Screw (serial #130531ZH0069 and IOWer) ........cceevvicivveeieeeennnnns
............................................................................................................................... M12X60 ....covevvierernnn 1
................. C6266C06779..........Screw (serial #130531ZH0070and higher) .......... coccceeevviieeeinieeeiiieeeen 1
S TS-1504041 ............. Hex Socket Cap SCrew........cocoveevviiieeeiniiieeeene, M8BX20 ......coovviiiriineenn, 3
5 C6140W06111.......... Flange (serial #130531ZH0069 and [OWEr) ......... «ocovuieieriiiieeiiiieeniieeenn 1
................. C6266C06111A .......Flange (serial #130531ZH0070 and IOWer) ......... «oceeeerriveeenniieeeniieeeennn 1
................. CB266C06111A-G ...FIANGE .....ooiiiiiiiiii ettt riiee cesibeeee s e e s sineeeessneeeennes L
6 .o G51-2A-90x3.1......... O-RING ...t 90X3.1 e 1
T o GB68-M5x12............ Recessed Countersunk Head Screw................... MB5X12 ..oooiiiiiieiiiieeeens 1
8., C6140W06739......... AdJUSEING CIFCHP oo e 1
9 i 30502/P6-25X52X15.BEANNG ... veiiiveieriiie ettt 25x52X15 ..., 2
10 e C6266C06734.......... B0t e s 4
11 o C6140W06740......... WASIIET ... e 1
12 ... Q81-1-1x10x35 ........ Spring (serial #130531ZH0069 and lower) .......... IX10X35 .ooveeiiiiireeenen 4
................. Q81-1-1.2x10x35 .....Spring (serial #130531ZH0070 and higher)......... 1.2x10x35 ................... 4
13 C6266C06707.......... L[ (o] o SRR 1
14 ... GB894.1-30.............. Circlip for Shaft ..., 30 1
5. C6266C06708.......... LT TS 1T RS 1
16 .o C6266C06706.......... L] 11 (o] o SRS 1
17 i GB1096-8x16........... FIat KEY ..ot 8XL6 e 1
18 i C6140W06708......... 5] 1= LG 1= T | S OO PP PUPRTPPRRPRTN 1
19 e C6140W06709......... 1T | OO PR UPPT PR 1
20 i C6140W06726......... P I e ee e 3
21 C6140W06710......... WWASIIET ...t et 1
22 i C6140W06737......... 2] o1 TR 1
23 s GB67-M6x10............ Slotted Pan Head SCrew.........cccoocvveeevviiieennineen, M6X10 .....ccevvveveiereeen. 1
24 .., C6140W06729......... SPIASh LEAT ... e ———— 1
25 i C6266C06709.......... Worm (serial #130531ZH0069 and [OWEN) ........... cocvvveereeeeiiiiiiieeeeee e e 1
................. C6266C06709A .......Worm (serial #130531ZH0070 and higher) ......... coccvvviveeevviiiiiiiieeeenn 1
26 ... C6140W06728......... MOLOr CONNECTON ......eveeeeiiieee ettt ree eesnree e e e e s e e s nnreeee e 1
27 i C6266C06503.......... WWASHET ...t ee e 1
28 i GB1096-4x14........... FIat KeY ..o AXLA i 1
29 YSS56BJ-G.............. Rapid Feed Motor.............coooveiiiviiiinnnn. 1/2HP, 3PH, 230V/460V ........ 1
30 s GB70-M8x30............ Hex Socket Cap SCreW .........ccovvveeeeiiieeeeiniieeene MBX30 ..covveeiiiiiiieeen, 3
31 C6140W06736......... SRAFE (IX) 1t e 1
32 i C6140W06735......... WASIIET ... e 2
33 C6140W06734......... LT PRSP R URRPPR 1
34 C6140W06306......... SIBBVE ...ttt bbb 1
35 GB894.1-16.............. Circlip for Shaft ..., 16 e 1
36 e C6140W06305......... SIBBVE ..o eeeeeae e e e e e e 1
37 e C6140W06733......... SHAFE (X) ©eeeteee ittt e e e e aee e e sneeean 1
38 i GB1096-6x25........... FlIat KEY ..o BX25 i 1
39 i C6140W06732......... BN ettt bt 1
40 ............. C6140W06304......... SIBBVE ... e 1
41 ... C6140W06730......... LAV TS T RSP 1
42 .. GB894.1-38.............. Circlip for Shaft ..., 38 1
43 .. C6266C6704A ......... Ol TAP COVEF ..ttt et e e st eens 1
44 ............. C6266C06705A ....... (O 1 I I T SRR 1
45 e C6266C04A311 ....... Label (serial #160315ZH0144 and IOWEN) .......cccct wevriiiieieiiiiee e 1
................. C6266C04A311-1 ....Label (serial #160415ZH0145 and higher) .......... cocccvvvcveeeiivicciiiieeeee 1
46 ............. C6266C06102.......... [0 o TSP RTR 1
A7 i C6140W06103......... 0] RO 1
49 ... C6140W06712......... CONLrol SNAF ... .o e e 1



Index No. Part No. Description Size Qty

50 i, GB67-M6X8.............. Slotted Pan Head SCrew........c.oooovvvevvveeeeeeeeieennnn, MBX8B .....ceevvvvriiieeieeeees 3
51 i, C6140W06701......... | TR 3
52 i Q81-1-1.6x8x22........ Sy o1 12T S SESR 1.6X8X22 ..cccevivvvveeann, 3
53 . C6140W06713......... O K e e et aee e e et a i aaaaaa 1
54 ............. GB119-6n6x14......... PN e BN6X14 ... 6
55 i, C6140W06715......... S 1o [T g o T =3 [ Tox USRS 6
56 .coeiiiinnnn. C6140W06714......... 10 ) 0 o 1 PSSR 1
Y AR C6140W06717......... ST e e e e e ——————— 1
58 i C6140W06104......... INErlocking BIOCK ........ccciiiiiiiiiiiec s e 1
59 ., GB117-5x30............. TAPEI PiNeecciiiiiccceee e BX30 i, 1
60 ....cuuuen. C6140W06718......... 5] T 1 1
61 ...ccvveen. C626C06304............ SIBBVE ..t e e e ——————— 1
62 .o, TS-1504041 ............. Hex Socket Cap SCreW.....cooeeeeeeeeeeeceeeceeeeeeeeeeenn MBX20 .....ccvvvviiiiiiiieines 5
63 ., C6140W06719......... T To] =] TR 1
64 ... CBLA0WOBIL05-G..... BrACKET ...vueii ettt e e et eeee e e e s e e e e e e s e seasabaa s 1
65 .eeiiinnnn GB71-M6x10............ Slotted SEt SCreW ....ceeveeiiiieeeeeeee e MBX10 ...covivieiiiieeinnnee, 1
66. .....uu..... COBLAOWOBT22A-G... HANAIE ...t e et e e e 1
Y AR C6140W06106-G..... (O (01T 00 )Y/ =T ST 1
(51 C6140W06501......... LTAT L= T < TR 1
(1 I GB119-8x25............. PN e BX25 e 1
70 e COLAOWOBT2LA-G...HANAIE ... .coeeeeeeee ettt e e e et eeee et e e e e e e s eaeeeesarseeee 1
71 e, COLAOWOBT20A-G... SEAL......cuveeeei et e e e e et e e e e e e et e aaaas —eeeseeeaab e eeseseesbaareees 1
T2 e, Q81-1-0.3x3x12........ ST o] 1] oo [PPSR 0.3X3X12 ..o, 3
73 e, C6140W06727......... [ TR 3
75 e, C6140W06704......... SNAFE (XI) et e e e st e et e e e e e 1
76 oo, C6140W06705......... (00| F= PR 1
TT i GB894.1-14.............. C-clip For Shaft ... 14 i 1
78 i GB71-M5x%6.............. Slotted St SCreW ...oeeeeeieieeeeeeee et MB5X6 ..uveviiieeeiieeein 1

79 s C6266C18518-17.....Motor Label (serial #160415ZH0145 and higher) 1



17.1 Apron Assembly Ill — Exploded View




17.2 Apron Assembly Il — Parts List

Index No. Part No. Description Size Qty
1o, C6140W06751......... (7= USRS 1
2 i GB71-M6x8.............. Slotted Set SCreW .......cooviiviiiiiieeiieeeee e MBX8 ..eeveeieeiiiiiieieeeen, 2
3 C6140W06309......... SIBBVE ..ttt taeee s e anaes 1
R C6140W06752......... (7= TSRS 1
5 i C6266C06728.......... SNAME (V1) e e 1
B e C6140W06754......... LTz £ = SRS 1
VAP GB894.1-20.............. Circlip for Shaft ........ccccoviiiiii e, 20, 1
8 e C6140W06114......... ] 0 o SRR 1
9 e C6140W06113......... SIBBVE ..t e e 3
10 e C6140W06749......... (7= PSPPSR 1
11 s C6140W06308......... WOIM WREEI ... e 1
12 s GB72-M8x16............ Slotted Set SCreW ......coovviiiiiiiiieee e MBX16 ......ccevvveeiaaaannn. 1
13 .. GB1099-6x22........... WoOodruff KeY ......cooviiiiiiiiiiiiiee e BX22 e 1
14 ... GB1099-8x28........... WoOodruff KeY ......cooviiiiiiiiiiiiie e 8X28 .. 1
5. C6140W06748......... SNATE (IV) 1eiei et e ————————————— 1
16 .. C6140W06115......... SIBBVE ..ttt e e 3
17 e, G51-2A-35x3.1......... O-RING vt 35X3.1 i 3
18 . C6140W06746......... LCT= T SRS 2
19 . C6140W06307 ......... SIBBVE ..ttt taee e e e anees 4
20 ..., GB71-M6x10............ Slotted St SCrEW ......ccvvvveiiiiiieiiiiiee e MBX10 ...eeeviriiiiiiiiieans 4
21 C6140W06744......... (7= SRS 4
22 i GB1099-5x16........... WoOodruff KeY ......ooiviiiiiiiiiiiciiie e 5X16 .. 2
23 i C6140W06747 ......... SNATE () ceeeeeee e e 2
24 ... C6140W06745......... (0] o 1= ox {0 PP PPN 2
25 i C6140W06743......... SNATE (I1) 1eeeeicteee e e 1
26 i GB1099-8x28........... Woodruff KeY ......cooviiiiiiiiiieiiee e 8X28 .. 1
27 i G51-2A-32x3.5......... O-RiNG .ttt 32X3.5 i 1
28 . C6140W06742......... (7= RSP SR 1
29 e C6140W06118......... S (=T USRS 1
30 ., C6266C06764.......... LCT=T- g (10 19 PRSP SR 1
31 GB117-5x35............. Taper Pin (serial #120720ZH0041 and lower)5x35........coccviiiveeeiniiiininn, 1
................. GB877-5x40.............Taper Pin (serial #130102ZH0042 and higher)5x40 ............ccccccveeeeeen 1
32 i C6140W06112......... ] T SR PPPPPP 1
33 e C6140W06774......... A= £ = SRS 1
34 . QB81-1-1.6X18X25 .....SPIING .ccciitriieeiiiiie ettt 1.6x18X25 .....ccvvivieennns 1
35 C6140W06773......... (000 o1 pT=Tox (o] TP PO PRPRPRPPPRPPPROR 1
36 .o C6140W06772......... LTz £ = PR PR 1
37 i C6140W06311......... SIBBVE ..t e 1
TS C6140W06771......... LCT=T | PSP SR 1
39 . C6140W06770......... WASHIET ... e 1
40 ............. C6140W06120......... SIBBVE ..o eeee e e e e e e e e 1
41 ... G51-2A-18x2.4......... O-RING eeiiiiiiie e 18X2.4 v 1
42 C6140W06775......... YT Ui A () ISP 1
43 o GB91-4x25............... PN e AX25 oo 1
44 ............. GB1096-4x20........... Flat KeY ..oovveeee et AX20 .eiiiiiiiiie e 1
45 ... GB1099-5x16........... WoOodruff KEY .....ceviiiiiiiiiiiiee e BXL6 ceveeiiiiiieiiiiee e 1
46 ............. C6266C06111-G...... HaNA WHEEI ...t cee vt 1
T GB895-10................. Steel C-CliP i 10 i 1
48 ............. CBLAOWOBTE6-G ..... SNATL....coe it rtee —astbeeeeastbeeessrbeeeesanbeeeeens 1
49 ... CBLA0WOBTE5-G .....LEVETN SIBEVE ...coiieeiiieiieeie ettt aees ornteteeeeeeeessnneeaeeeaeeeeannnes 1
50 i GB891-B25 .............. O] o TSR B25...ieeeee e 1
51 ... GB68-M5x12............ Recessed Countersunk Head Screw................... M5X12 ..o 1
52 i C6266C06763.......... LCT=T T (1019 RSP EPTSR 1
53 i C6140W06310Y....... SIBEVE .. e e 1
54 v GB119-12n6x40....... PN oo 12n6X40 ....cccvvveeeiinennn, 1



18.1 Apron Assembly IV — Exploded View




18.2 Apron Assembly IV — Parts List

Index No. Part No. Description

1o GB1155-10............... Ol CUP et
2 i C6266C11703.......... Handle.........ooeeviiiiiiii e
IC T C6266C11305 (in)....Label (serial #160315ZH0144 and lower)..
................. C6266C11305-1(in) .Label (serial #1604157H0145 and higher)
. C6266C11702.......... Shaft. .o
5o GB1096-4x15........... KBY ottt
6., GB818- M4x8........... Cross Recessed Pan Head Screw ............
T o C6266C11701.......... (010177 SRR
8 GB5782- M12x110 ..Hex Cap BOlt..........ccceeeiiiiieiiieieeieeee
8a....... GB93-12................... Spring Washer ..........uuvvvevvivivieieinieinininininnns
9 e GB97.2-12.........cc..... Flat Washer........ccooooiis
10 e C6266C11101-G...... 1022 151 1100 PRSP
11 e C6266C11705.......... SIBEVE .
12 s GB827-2%5............... Aluminium RIVeL ...
13 s C6266C11306 (in)....Label (serial #160315ZH0144 and lower)..
................. C6266C11306-1(in) .Label (serial #1604152H0145 and higher)
14 ... C6266C11704.......... Cover Casting .....c.eevveviieeeiiee e,
15 e C6266C11104.......... Helical Gear ......ccccovveciviieiiee e
16 e C6266C11706.......... Washer ...

17 s GB70- M5x10........... Hex Socket Cap SCrew .........coovvvveeevinneen,



19.1 Tailstock Assembly | — Exploded View




19.2 Tailstock Assembly | — Parts List

Index No. Part No. Description Size Qty
1o 1440R03105 ............ UL ettt e e s ninee eernn e e e e n e e 1
2 i TS-1504041 ............. Hex Socket Cap SCreW......cccevvevvivieeeeeeeesciineen, M8BX20 ...cceeeeiiiiieeeeenn, 7
3 1860R03710A.......... LA SCIEW ...ttt ettt eeenire e s e sne e nnnees 1
4. GB1096-6x40........... Flat KeY ..o 6X40 MM ...oeveeiiiiiiienaes 1
5 BB-51205................. Thrust Bearing .......ccccoovvvveeiiiiiiiieiiiee e 25x47x15 mm ............. 1
(ST C6266C03105.......... BACK COVE ...ttt s et e e e e e ee e e e e e e e anaes 1
T o GB1155-8................. Ol CUP e MM, 2
8 i 1440R03708 ............ DAL ..t e e e 1
9 C613203711 ............ LA SPIING ettt eer e 1
10 e 1440R03706 ............ SIBEVE ..o e 1
11 . C6140W03107A-G...HANAWNEE .......ooiiiiiiiiic e et 1
12 TS-155010 ............... Flat Washer..........ccocooeiii e, 16 MM ., 1
13 . GB6172-M16............ HeX Flat NUE ........ooooiieeec e M16 ... 1
15 GB923-M16.............. ACOIM NUL ...t M16 ... 1
16 .o CBLA0WOBT7BE6-G .....SNATL.....cciiiieieiieee e e o e e e e ee e 1
16a........... GB895-10..........cc..... Steel C-CliP v 10 MM, 1
16b ........... CBLA0WOBT7TE5-G .....LEVETN SIBEVE ....oiiee ettt eee e e e s orteteeeeeeeeesnnaeeeeeeeeeeannnes 1
17 s COLAOWOST7L0-G ... LBVET ittt ee —eeeeee et eeee e aaaaaaaaaaaaaaaaaaas 1
18 .o GB117-5x20............. Straight Pin.......ooooeiii e 520 MM .eeeveeiiiiiie, 1
19 . CH6140WO3715-G.....LEVETN SUPPOIT «.eeieeiieeiiie ettt es ot e e e e e s s e e e e e e e e 1
20 i C6140W03716......... LAV TS T RS 1
21 C6140W03717 ......... Clamping BIOCK .......coiiiiiiiiiiiiiee et e 1
22 i C6140W03718......... Clamping BIOCK .......coiiiiiiiii i e 1
23 e GB70-M12x120........ Hex Socket Cap SCreW .........cccoocveeeiiineeeeiiieeeenns M12X120.....ccccevrveeenns 2
25 1860R03701A.......... CeNEI SIBBVE ..t e e 1
28 . TS-1505011 ............. Hex Socket Cap SCreW ........ooovviviiieeeieeeeniiiieeen, ML1OX16 .....ccovveveeeeannnn. 1
29 s 1440R03702 ............ POSItIoNING BIOCK.........ueiiiiiiiiici e e 1
30 i GB1155-10............... Ol CUP e 10 MM, 1
3l C6266C03101-G...... LI 1153 (o1t = T 1 o 1
CY A GB75-M8x25............ Slotted Cylindrical End Set SCrew ........cccccceeeueeee MBX25 ....cceiviiviieeeeeen, 2
33 e TS-1506021 ............. Hex Socket Cap SCreW.....ccceevvvvviveeereeeeissiineen, M12X25 ....ccovviiiiieeennn, 1
34 . C063203303 ............ SCAIE <t s 1
35 e GB867-3x8............... Cup Head RIVEL.......cccooiiiiiiiiiiiiceeiieeee e 3X8 MM e, 4
36 .. C6140W03103......... SIBBVE . e 1
Y A C6250B03704........... ECCENtriC Shaft... ..o e 1
38 s GB117-6x45............. TAPEN PNt 6X45 MM ..o, 1
39 C6250B03103.......... SIBBVE . e 1
40 ............. GB119-8x15............. PN e 8X15 MM ..ceeiiiiiieee, 1
41 ............. C6250B03104-G...... LEVET SIBEVE ...ttt e 1
42 ... GB117-5x40............. LI 01T G = TSR 5x40 MM ..., 1

43 i C6250B03705-G...... LOCK HANAIE ... e 1



20.1 Tailstock Assembly Il — Exploded View

ee

T

23—
c/

84ﬁ%'@



20.2 Tailstock Assembly Il — Parts List

Index No. Part No. Description Size Qty
1o C6140W03110......... N L PSRRI 1
2 i GB6171-M20X1.5.....HEX NUL ....oviiiiiiiie e M20X1.5....ccoveiiiiinans 1
3 e TS-1550111 ............. Flat Washer..........ooo e, 20 MM i, 1
4o GB56-M20................ HexX Thick NUL........oooii e M20 ... 1
5 i C6266C03703.......... PUIING RO ...ttt ee it e e e e sereee e e 1
B i C6266C03102-G......SlIAING BASE .....eveiieiiiiiee e ies certteee e st e e e e s sbeee e e 1
T o C063203304 ............ SION PIAE ...t e e 1
8 i GB867-3X8........c...... Half Circle RIVEL ........ccooviiiiiie e X8 MM .., 4
(S GB75-M6x16............ Slotted Cylindrical End Set Screw ........ccccceeeueee. MBX16 .....ceevirrrireeeennn, 4
10 . GB2089-1.8X14AX18 .. SPIING .. uteeeeeittieeeittiee ettt e e ettt e ettt e e s sbe e e e e abee £esbeeeeeaabreesasbeeeesabeeeena 4
14 ... C6140W03713......... BEAING SUPPOIT ....ceieiiiiiieiiiiee ettt eee et e e 4
15 e C6140W03714 ......... SMAILAXIE .o e 4
16 .o BB-607ZZ................. Ball BEANNG...ccoivveeeeiiiiee e 7X19X6 MM .......ceveeeee. 4
17 s C6140W03502......... WIPE PIALE ... e 1
18 .. TS-1534032 ............. Phillips Pan Head Machine Screw (serial #160315ZH0144 and lower) .....
............................................................................................................................... MBX10 ...evvveviiiereniinnn. 4
................. GB2672-M6x10........Screw (serial #160415ZH0145 and higher).........M6x10 ......................... 4
19 . C6140W03503......... WIPE PIALE ... ittt e e e st 1
20 ............. C6140W03104-G.....ClampiNg BIOCK .........ccovviiiiiiiiiiiiiiieeeeeeeeeetees et 1
21 C6266C03702.......... ST o] SRR 1
22 i C6140W03111-G.....Clamping BIOCK ........c.uuiiiiiiiie i ceritiee e e e siaeee e 1
23 e C6266C03701.......... ST = 1
24 ... GB119-5x10............. Straight Pin......cooooveiiii e 510 MM .eeeveeeeiiiiie, 1
25 GB850-20................. Taper Washer ... {0 111 1o I 1
26 ... GB849-20................. Ball Washer.......c.ccoovviiiiiie e, 20MM i, 1
27 i GB6173-M20X1.5.....HEX NUL ..o M20X1.5....cccceveveeenenn. 2



21.1 Steady Rest Assembly (Small and Large) — Exploded View




21.2 Steady Rest Assembly (Small) — Parts List

Index No. Part No. Description

................. GH-26XX-SRA..........Steady Rest Assembly—Small (includes #1-19)
1o, GB4141.29-X12 ....... A Type Asterisk Handle ............ccccccceeeiiiiinnnee.
2 i C6140W10702......... Sliding SIEEVE ......ooeeiiiii e
3 e GB117-4x25............. PN e
4o, C6140W10703......... Slotted Set SCrew ........cccceveviiiieeiiiiee e
5o C6266C10C701 ....... Lever (serial #160415ZH0145 and higher)........
(I 6000-2RS......ccee..... Bearing (serial #160415ZH0145 and higher)....
Ba...ccoeeens C6140ZK10B702 .....Shaft (serial #160415ZH0145 and higher)........
VAT GB4141.29-M12....... B Type Asterisk Handle ............cccocceeveeiiinnnen,
8 i C6140W10102-G......Steady Rest Upper Body .........cccceevvvieeeiniiienenne
9. C6140W10701......... Yol £
10 e GB75-M10x16.......... Slotted Set SCrew .......ooovvviiiiiiieiiiieeeee e
11, C6140W10704......... SO SCrEW....eviiiiiiiiiiiiiiiieiieiiieiieeeeeeeeeeeeeeeeeeeeeeeee
12 ., GB119-6x45............. PN
13 .., GB119-16x55........... PN
14 ... C6266C10A101-G ...Steady Rest Lower Body ...........ceeevvvvvevevenennnnn.
15 GB119-8x55............. PN e
16 .o GB56-M20................ Hex Extra Thick NUt..........ccccceviiiiiiiiiice i,
17 s GB97.2-20................ WaASHNEI ...
18 s C6140W10104-G.....Clamping Plate........cccccccvvvvvviiiiiiiiiiiiiiiiiiieeeeee
19 s C6140W10706......... Square Head BOlt..............cevvvivivininininininininininnn,

21.3 Steady Rest Assembly (Large) — Parts List

Index No. Part No. Description

................. GH-26XXZH-SRAL ..Steady Rest Assembly—Large (includes #1-19)
1o GB4141.29-X12 ....... A Type Asterisk Handle ............cccccceeeiiiiiinnnee.
2 i C6266C10702.......... Sliding SIEEVE ......eeeiiiiiii e
3 e GB117-4x25............. PN e
4o, C6266C10701.......... Slotted Set SCrew .......cccevvvviiiieeiiieee e
5o C6140ZK10B701 .....Lever (serial #160415ZH0145 and higher)........
(I 6000-2RS......cccce..... Bearing (serial #160415ZH0145 and higher)....
Ba...ccoeene C6140ZK10B702 .....Shaft (serial #160415ZH0145 and higher)........
VAP GB4141.29-M12....... B Type Asterisk Handle .............ccocoeeveeiiinnnen,
8. C6266C10102-G...... Steady Rest Upper Body ..........ccvvvvvvvvniennnnnnnnnn.
9. C6140W10701......... Yo £ TR
10 e GB75-M10x14.......... Slotted Set SCreW .......coovceiieiiiiieeiiieeeeeee e
11 ..., C6140W10704......... SO SCrEW....vviiieiiiiiiiiiiiiviiiiiiiiibeeeeeeeeeeeeeeeeeeeeeeees
12 e, GB119-6x45............. PN
13 .., GB119-16x55........... PN
14 ... C6266C10101-G...... Steady Rest Lower Body ........c.ccccveveiniierennnnnn
15 GB119-8x55............. PN e
16 .. GB56-M20................ Hex Extra Thick NUt..........ccccceviiiieiiiiiice e,
17 s GB97.2-20................ WaASHEr ...
18 s C6140W10104-G.....Clamping Plate........cccccccevvvvviviiiiiiiiiiiiiiiiieeeeee

19 s C6140W10706......... Square Head BOlt..............oevvvevvviviiiiinininiiinininnn,

Size Qty
D12 MM, 3
....................................... 3
LAX25E MM 3
....................................... 3
....................................... 3
... 10x26Xx8 mm. ............... 3
....................................... 3
W MI2 1
....................................... 1
....................................... 1
o M1OX16 ..o 3
....................................... 3
L BXA5E MM 3
LLABXE5E MM 1
....................................... 1
LLBXEE MM 1
e M20 1
20 MM 1
....................................... 1
....................................... 1

Size Qty
D12 MM, 3
....................................... 3
LAX25E MM 3
....................................... 3
....................................... 3
... 10x26Xx8 mm ............... 3
....................................... 3
MI2 1
....................................... 1
....................................... 1
. M1OX14 .. 3
....................................... 3
L BXA5E MM 3
LLABXEE MM 1
....................................... 1
LLBXEE MM 1
e M20 1
20 MM 1
....................................... 1
....................................... 1



22.1 Follow Rest Assembly — Exploded View

22.2 Follow Rest Assembly — Parts List

Index No. Part No. Description Size Qty
i GB4141.29-12.......... A-Type Knurled Handle............cccccceeveeiviiciinnnnnnn.. 12 MM, 1
2 i GB117-4x25............. PN e AX25 MM e, 1
3 e C626610705 ............ o] (1 RSP SR 1
4. C6266C10704.......... UL, ettt e e sttt e e e sttt e e s sbeeaeas —eeeaastbeeeeanreeeeennreeeeeanres 1
5 C6266C10706.......... SHAING SIEEVE . e 1
B i C6266C10302.......... 2] o T 2R 1
T o GB75-M10x16.......... Slotted Set SCreW ......ccooviviiiiiiieei e MLOX16 ....ccevvveereaanannnn. 2
8 e C6140W10704......... =] S o = USRS 2
9 e GB119-A6x45 .......... PN e ABXA5 MM.....ccvveennnne 2
10 ..o, GB70-M16x55.......... Hex Socket Cap SCrew.........cooevvveviieiiiieeeee, ML6X55 ... 2

11 ., C6266C10103-G...... FOlIOW RESt Casting ....cccceeeieeeieeeeeeeeeee s e 1



23.1 Coolant and Work Light Assembly — Exploded View

23.2 Coolant and Work Light Assembly — Parts List

Index No. Part No.

i RT-001C ..................
................. RT-001C ..................
2 i, TS-2205201 .............
................. GB70-M6x16............
3 GB6172-M6..............
4 ... ZX-CWO04 .................
................. ZX-CWO4A...............
B TS-1540041 .............
6 .o, ZX-01727 v,
T o, TS-2286202.............
8 i, C6140W01731.........
9, C6140W01730.........
10 ............. ZH-CT ..o,
1., TS-1503051 .............
12 i, JCB2..cuviiiiiiiiiieiiiennn,
................. JC52B ....cccvvvvveeee
13 i, ZX01510 .......ccce......
14......... GH16402X18502-2 .....
............. GH16402X18502-4 .....

10

9

v

‘ 1
’f., 5
A%

Description Size Qty
Rubber Tube (for 80" ZH only)......ccccceeevvevivvnnnnnn. ID 1/2" x 2280.............. 1
Rubber Tube (for 120" ZH only).....ccccccveveeiienneee. ID 1/2" x 3000.............. 1
Hex Cap Screw (for 80" ZH only)...........ccccuvvveeeen. MBX16 ....cceeviirireeennn, 4
Hex Socket Cap Screw (for 120" ZH only)........... MBX16 ...coeeeeevrriieeenn, 4
HEX NUL ... MG .o 4
Coolant Pump (serial #141020ZH0102and lIower) ........cccceeeeviiveeeennne. 1
Coolant Pump (serial #141220ZH0103 and higher) .........ccccocceeiiienee 1
HEX NUL ... MG ..o 2
Clip for RUBDEr TUDE......coiiiiiii e e 1
Phillips Pan Head Machine Screw.............c.cc...... M6BX20 .......coovcirrierennnn 2
111 Vo PP UPPPRURTN 1
FIOW PIPE ittt eabe e e e e st e e s b e e s anbeeee e 1
Coolant TUBE.......ceiiiieiiie e 1/2"x16x700................ 1
Hex Socket Head Cap SCrew ..........ccccoevvveeennnnn. MBX20 .....covvvreeeiiiinaens 4
Work Lamp (serial #160315ZH0144 and lower).. 24V, 50W .................... 1
Work Lamp (serial #160415ZH0145 and higher). 24V, 50W .................... 1
Coolant Tank (for 80" ZH ONIY) ......uvvviiiiiiiiiiiiiiiiis evvvivieinierneeenieinreeeerne. 1
Label (serial #160315ZH0144 and Iower)............ ooveveviviiiiiiieieeeee 1

Label (serial #160415ZH0145 and higher) .......... ..., 1



24.1 Travel Stop Assembly — Exploded View




24.2 Travel Stop Assembly — Parts List

Index No. Part No. Description Size Qty
1o, CB266C26A102-G ... LETL SUPPOI....ctiiiee i et ettt e e sttt e e et e e s sitee eessbeeeessbreeessbeeeesssraeaeaans 1
2 i GB118-8x40............. PN e 8x40 MM ..cveeviieeeeee, 4
3 e TS-1504081 ............. Hex Socket Head Cap SCrew .........ccccceeveviinvineeen. ML1OX40 ..cccoviiiiieeennn. 4
CT- R GB97.2-10................ WaAShET ... 10 MMt 4
4o, C6266C26A721-G ...Left CONLIOI CIICIE ....ueeeeiiiiiie e ettt 1
5o GB79-M8x16............ Hex Socket Set Screw (Dog Pt.)......cevveeevvicnnnnen. MBX16 ..cceveeeeevrrrieennn, 2
(I C6266C26712.......... Eccentric Travel Setting RiNG.......ccvvviiiieiiiiiiiies ceeveviiiier e 6
VAP GB77-M8x8.............. Hex Socket Set Screw (Cone Pt.).....cceeeevvvnvnnneen. MBX8 ..vevveeeeeieiiiieeenn, 12
8 e GB119-4x10............. PN e AX10 MM v 6
9 i C6266C26713.......... LOCKING K@Y ...ciiiiiie ettt eeeribe e 6
10 s C6266C26A707C.....Travel Set Rod (for 80" Size ONlY) .....eeeiiiiiiiiiiiis e 1
................. C6266C26A707D.....Travel Set Rod (for 120” Size ONly) .....ccovcveeeiiiier coviieeeiieee i 1
11 C6266C26A720-G ...Right CONtrol CirCle .....ccoiviiiiiiiiiii e et 1
12 .. CB266C26AL101-G ...RIGNT SUPPOIT ....eeeiiiiiiee ettt siree certre e e e s sibe e e e s e e e e s naneeee e 1
13 e SB-8MM................... Steel Ball......ooooiiiiiieeeeee e 8 MM, 1
14 ............. GB2089-1.5X8X20 ... SPING ...ccitiieeiiiiieeeiiiee e siiee e siee e stee e stae e enees 1.5x8x20 mm .............. 1
15 GB77-M10x20.......... Hex Socket Set SCrew .......ccceeevvveeeeiiieee s M10X20 .....cvvveeiiiieans 1
16 .o ZX-CS16 .....ccuvvenne Ol CUP ittt MMt 1
17 C6266C26301.......... =T o 7= SRR PRSP 1
17a........... GB867-3x8............... Half Round Head RiVel ..........ccooiiiiiiiiiiiiiiii, 3X8 MM .., 5



25.1 Small Carriage Stop — Exploded View

3
A
25.2 Small Carriage Stop — Parts List
Index No. Part No. Description Size Qty
i TS-1492031 ............. HexX Cap SCreWw .....oooooeii e M12X35 ..., 2
2 i C6266C01112.......... Clamping Plate........oo oot e 1
3 s CB266C0LLTT-G..... SEOP c-veeuveetieeietaneeerteeateesteeaee e teesteesteeateeaseeanseabeaas 2aseesnseaneesssesneeanseanseeaseens 1

4. GB119-12x40........... PN e 1240 MM .., 1



26.1 Toolbox, Accessories, and Attachments

=

Index No. Part No. Description Size Qty
1o ZH-2501......cccuvenne 3-Jaw Scroll ChucK ......cceevviiiieiiiiiee e 13", D1-8..ccccvvveeinnnn, 1
2 i ZH-2502.........cce.... (D) )Y o = = RPN 1
IC TS RNS-170/210............ Round Nut Spanner .......cccccceeevveciviiieeee e 170-210..cccccciciiieeenn, 1
5 i ZH-2505........c.ceene Face Plate .......occveeeeiiiiiei e 24-25/32" ..o 1
B e C6266C08704.......... GAN (IN.) eiiiiiiiie it 221 011° 1 I 1
T o C6266C08709.......... GeAN (IN.) eiiiiiiie ettt 2MB3T ., 1
8 e C6266C08716.......... (CT=T T (1019 SRS 2mM90T ..., 1
LS IR C6266C08717.......... (CT=T T (1019 SRS 2M78T ., 1
10 e ZH-OP-08................. Reduction Sleeve * .........ccccciiiiiiiieeee 113mm 1:20/MT5........ 1
1. ZX-OP-07N .............. Live Center * ... MTS. e, 1
12 s ZX-OP-06...........c..... Dead Center * ..o MT5. e 1
13 e ZH-2513 ... DrIVE PiN..coo e s 2
14 ... ZX-OP-05........c.eue. Cam WIENCKN * ...t e e 1
15 ZX-OP-1B ................ ChUCK WIrENCN * ..o e 1
17 s ZH-2517 ... Gap Bridge Pin DIVEE *.........uuiiiiiiiiiiiiiieieiiiniiiiiins cnreinrnrnnnrnrnrn.—.. 1
18 . ZH-2518.......coeene 341 0 N YRR 1
19 s RNS-45/52 ............... Round Nut Spanner*.................ccc. 45-52. i, 1
20 i . Hex Key Set*.......ccooovviiiiii i, 2,3,4,6, 8,10, 12.....one of each
21 ZH-2521 ... Leveling Bolt (ZH-2680) *.........cccccevviiereiniiineenne M20X80 ........occvvrreerenn. 6
................. ZH-2521 ...................Leveling Bolt (ZH-26120) .........ccccceevvvvveeiinnnne... M20X80 ... 8
22 i ZH-2522.........cc... Hex Nut (ZH-2680) *.......ccceeeeviiie e M20....coieeieee e, 6
................. ZH-2522.................... HexX Nut (ZH-26120) ......ccovcvvveevviieeeeiiieeeevii e M20 . 8
23 e ZX-01715 ... Leveling Pad (ZH-2680) * .......coouiiiiiiiiee et ceeeniiieee e 6
................. ZX-01715 .................Leveling Pad (ZH-26120).........ccccuiieiiiiiieiiiiiieins eveisiieeessieessnneeessneeeess 8
24 . ZX-OP-14................. Flat Blade SCreW DIIVEI *.......cooiiiiiieiiaee e eeiiiies ceeieiiiiiee e 1
25 ... ZX-OP-15................. Cross Point SCreW DIVEN * .......oviiiiiiiiiiiiiiiiiiiiiiies everennnnsnnaeesreserernrene 1
26 i e Open End Wrench Set *........cccccoiiiiiiiiiiiininns 17-19, 19-22 .......ceee... 1
27 i ZX-OP-10................. Touchup Paint Can (JET Gray) * ....coooiueieiiiiiiiiit e 1
28 .o ZX-0OP-09......cccc.ee. L@ T I 1 0 TSRS RRR 1
29 i GB70-M16x50.......... Hex Socket Head Cap SCrew .......ccccceeeevvvcevvennnnn. ML16X50.......ccccuvvvnennnnn. 2
1CT0 I ZX-250-502.............. Tool Holder (serial #160415ZH0145 and higher) .......ccccccovviiiiveeeeeiiinns 1
3l ZX-250-504 .............. Tool Holder (serial #160415ZH0145 and higher) .......ccccccovviiiieeeeeeniinnnns 1
32 i ZX-250-507 .............. Tool Holder (serial #160415ZH0145 and higher) .......ccccccooviiiiiveeeeeniiinnn, 1
33 s ZX-250-510.............. Tool Holder (serial #160415ZH0145 and higher) .......ccccccoviiiiiieeeeeniinnnns 1

1
e
o33

34 ZH-TBC.....ccovvre Tool Box Complete, ZH Lathes (includes items with asterisk * ) ................



27.1 Electrical Components

FR2-FR3 K‘V\l KM2, KM3 QF1-QF4

SB3 SB5 SB2

SAl




27.2 Electrical Diagram

dH8/1 dH¢/) dH0l
W N W
~IW ~I ~I
€ £ €
ax
AN ‘WM EAM LY :
= 14
L] 2
9l I Ll 7 B ez pen N
o 7 E - =
Gl 8 [
WS ¢gs c .
7 ol 17 6l CEN S R e [
%qdm EIMEZA [e2n) 1IZMIZAIZN
£l !
£ 14 V\A L
Y | sgs /HAmm M W WX K555\
I 40
ll
AL ! |
gl ‘M M &l
oA A | 7
ATLL 2y n ! A
o 10 SO




27.3 Electrical Components — Parts List

Index No. Part No. Description Model Size Qty
M1.oiin e Y132M-4TH/B3....... Main Motor..........ccce.... Y132M-4TH/B3..... 10HP, 3PH, 230/460V ..... 1
M2 .. ZX-CWO04................ Coolant Pump (serial #141020ZH0102 and IOWEr) ........ccevvvcvvvreereeernnnns
........................................................................................... AB-12TH............... 1/8HP, 3PH, 230/460V .... 1
..................... ZX-CWO4A .............Coolant Pump (serial #141220ZH0103 and higher)..........cccccoevviiieennnn
........................................................................................... AB-12TH............... 1/8HP, 3PH, 230/460V .... 1
M3 i, YSS56BJ-G............ Rapid Feed Motor ......... YSS5634............... 1/2HP, 3PH, 230/460V ....1
QF i, ZH-QF..iiiiiiine Master Switch (serial #160315ZH0144 and IOWer) ........ccoecvvveeeiiereennee,
........................................................................................... JFD11 ..o een 40A 3P el 1
QS ., ZH-QS i Master Switch (serial #160415ZH0145 and higher) ..........cccocevviinenne
........................................................................................... VCF3..iiiiiiii e 63A, 3P el 1
TCuoiireee ZH-TC..ooovviieiiee Control Transformer...... JBK5-160TH.......... 460V, 230V/110V, 24V ....1
FR3...cocinee ZH-FR3......ccvevee Thermal Relay .............. 3UAS9.....coiee, 0.63-1A ..o 1
FR2....ccccne. ZH-FR2......ccovevuenen. Thermal Relay .............. 3UAS9.....coe, 25-4A 1
KM1.............. ZX-KM3 ....oovvvvviiias A.C. Contactor .............. 3TB44................... Coil Voltage 110V, 22A ...1
KM2, KM3..... ZX-KM2 ......c.cconeene A.C. Contactor .............. 3TB40.....ccocvveenee. Coil Voltage 110V, 9A .....2
QF1 ... ZH-QFl......oovne Breaker (serial #160415ZH0145 and higher) ........cccccoviiiiniiienniiieeee,
........................................................................................... DZA7-63.......eeeeeee BA L L
QF2 ..., ZH-QF2.......coovu. Breaker (serial #160415ZH0145 and higher) .........cccooceiiiiiiiiinniieec
........................................................................................... DZAT7-63......eeeeeee BA el L
QF3 ., ZH-QF3....cociii Breaker (serial #160415ZH0145 and higher) .........cccooceiiiiiiiiinniine e,
........................................................................................... DZAT7-63......cceeeeee BA i L
QF4.............. ZH-QFA4........ccoeeo..... Breaker (serial #160415ZH0145 and higher) ........cccccvvvvvviiieieinieinininnnnn,
........................................................................................... DZA7-63....cccceveeeeee BA e L
S DO ZH-TR.ieee Temperature Relay ....... JW6-125°C ........... Working Temp. 125°C ..... 1
SQLl...oveeen. ZH-SQL .....ccvvene Door Switch .................. QKSB ..t e 1
SQ2..ccoieen. ZH-SQ2 ....ccvvenne Limit Switch................... JW2-TTHMWD L e 1
SQ4 ... ZH-SQ4 ... Micro Switch ................. LXWSE-11Q1 . .eiiiis et 1
SB1,SB3....... ZH-SB1......ccoevuenne BUtton.......ccoceevveiiiiene ZB2-BS54C........... Red ..o 2
SB2.............. ZH-SB2.......ceevees Button........ccccceeiiiiiiinnns XB2BD53C ........... (] (1= o P 1
SB4,SB5....... ZH-SBA4.........ceee. BUttoNn........ccooveiiieeeens XB2-EA131........... Green...cooovvceeieceee e 2
SAl.............. ZH-SAl..........coos Turning Switch............... ZB2-BD2C ............ BlacK.......cccvvvveeeeeiiinnnn, 1
= I ZH-EL .ovveveeeeeins Work Lamp ....coeveeeiennnns B [ @152 S 1
[ | ZH-HL..oovveeeeeis Indicator Light ............... XB2EV163............ 110V, Green .......cccoeuveeeee. 1
KAL............... ZH-KALl.......oeons Relay (serial #1604157H0145 and higher).. HH52P .........ccccccooiiinnce. 1
PX1..ooiiins ZH-PX1...ccoiiiaiaene Proximity switch............ LJ12A3-4-J/EZ...... AC90~250V .......cccvvernenne 1
1 o C6266C18715 ........ Electric Box Door (serial #160315ZH0144 and [ower) ........ccccceevevveeen. 1
..................... C6266C18715A...... Electric Box Door (serial #160415ZH0145 and higher)........c.ccccocveee 1
2 CBH266C18713-G .... EIECINC BOX ..eiiiiiiiiiiiiiit ceiieesiie ettt eiee e eeesibeeesieeesieeesbeeesnbe e saeeesaneas 1
3 s AS-04.......cccvveee, Digital Display Plug (serial #160415ZH0145 and higher)............cc........ 1
4o, C613218306........... Copper Plate (for grounding) .......coooecviiiiiees voviiiieieee e 1
B s JHO9-2.5/4+1.5/31.... WINNG BOAIA .......ccuviiiies coiiiiiiiee e e e criieee e e e cerirnreeree e e s s snten e e e e e e e annnnneees 1
B o MS-705.....ccccevveene. LOCK ettt ettt e 1
T o C6140W18705 ....... SMAll SNATL ..eiiic i e 2
..................... C6140W 18706 ....... PIN Saft ....eeiiiiiiiiiiis e e 2
..................... GB6170-M8........... HEX NUL ..o e M8 2
8 s PG13.5-M20x1.5 .... Sheathed Wire Head .... ..c...ccoovcvviiieneeennnns M20X1.5...ccccoiiiiiiiiiii, 1
9 e AZ1-2004................ WIFING BOAI ...t et et 1
..................... GB818-M4x6 .......... Cross Recessed Pan Head Screw ........... MAX6 ......cccoceveeeiiiiiiinnnnn. 2
..................... GB97-4 ... e WASNE e e A MM 2
10, C6136ZK18304A (in). Electrical Main Label (serial #160315ZH0144 and lower)..................... 1
..................... C6266C18304-11(in) . Electrical Main Label (serial #160415ZH0145 and higher) ................... 1
11 e GB827-3x6 ............. RIVEL ... e 3X6 MM ., 4

* See related parts lists for part numbers.



28.1 Chuck Guard Assembl — Exploded View y

28.2 Chuck Guard Assembly — Parts List

Index No. Part No. Description Size Qty
1o GH16402X19701.....Protection Guard (serial #160315ZH0144 and lower) ..........cccccuveeeeeeeenns 1
................. GH16402X19701A...Protection Guard (serial #1604157H0145 and higher)..........ccccccceeeeel 1
2 i ZX-19501E............... Protection Guard Visual Glass...........cceviiiiiiiiiiiis coeeeiiiiiieeee e 1
3 e ZX-19704E............... DT 1o T Lo Lo SRR PUPRP 1
4 e ZX-SO04E .......cccuvne. Handle (serial #160315ZH0144 and IOWEN) .......c. veevvvvcviveeereeeiesiiiieeeeeenn 1
................. A=90 Black...............Handle (serial #160415ZH0145 and higher)........ ccccccceeviiierreeeiiiiiiiinnnn. 1
5 e ZX-S05E .......cccveee Plain Washer (serial #160315ZH0144 and lower) 6 mM...........ccccvvveeeennn. 2
(I ZX-S06E ........cue...... Cross Recessed Pan Head Screw (serial #160315ZH0144 and lower).....
............................................................................................................................... MBX12 ..ooevvviiiiiieiiinnnn 2
................. GB70-M6x12............Hex Socket Cap Screw (serial #160415ZH0145 and higher)....................
............................................................................................................................... MBX12 ..ovvveeviiiieeiiinnnn 2
T o ZX-SO7E .....cooveine Hexagon Thin NUL ... M4 i 4
8 ZX-SO08E .......ccoeeeeeee. Plain Washer.........cccooiee AMM ., 4
8a . GB96-4........cvvveee. Large Plain Washer ..........cccccviiiiiiieeciiieeeee AMM.iiiiiiiieeeees 4
9. ZX-S09E ......ccovveeeen. Cross Recessed Pan Head SCrew ...........c..ooueeee MAX12 ..o, 4
10 e ZX-S10E ......ccceeeeeenn. Plain Washer.........cccooviiiiiiie e, S5mMm.iiiiies 4
11 .., ZX-S11E ...ccoovvivinnns Hexagon Socket Cap SCrew......cccceeeeeeeeeeececeeenn, M5X16 ...oevvririiiiiiiiineees 4
12 e ZX-19703E............... T 2T SRR SRPP 1
13 . ZX-S13E ....cccvvvenne Slotted St SCreW ......cccvveveiiiiiiiieiiiee e MBXL0 ..eeveevieeiiiiieeens 2
14 ... GB70-M6x30............ Hexagon Socket Cap Screw............cceeeeeeeeeeee. MBX30 .....covvvviiiiieeniees 4
15 .. ZX-S15E ...ccooviiiiins Hexagon Socket Set Screw ..., MBXL6 ....cevvvviiiieiieeines 1
16 .o GH1440A19101E.....SWItCH BOX ..eeeiiuviiieiiiiiiiesiitiieessitiee e s siteee e s stieeeessitee eessteeeesssteeeessbeeeesssneeeenans 1
19 ...l ZX-19702E............... ] 4= 1 OSSP O PO USPPPOPPPPPPPPPPRt 1
21 . CB266CCGA2L-MLIZ2NUL....ueiieiiiiie et ettt e st M12..iieieee e, 1

(Note:This device is installed from serial #111105ZH0006)



29.1 Carriage Lubrication — Exploded View

1
2
e
3
e
1 12
)
& U
11 i
29.2 Carriage Lubrication— Parts List
Index No. Part No. Description Size Qty
i GB2089-1x8x30............. Sy 11T SRR Ix8x30 mm ................. 2
2 e e —————— NYION PIP.ciiiiiiiiiiiiiee e @6xXImMm .....ccceeeeeeennn. 4
3 CB-6.eovevieeeeeee e, VItta TIE-IN weeiiiiiiiee e 1Y 074 R 4
4 ... CS6.ccoiiiieieiee e Clip SIEEVE ..o BOEMM ., 4
D e TH-IN e MLOXL evvvveeiiieeeeiieennn 4
6. TL6 i BUSHING ... BOEMM .o, 4
T, C6266C04730............... (070 o1 o T=Tox (o] SR PR PPPRPPPPPRPRPRIR 1
8. GB119-8x10........ccc..ee. PN e 8x10 MM ..cveeviireeeee, 1
9. C6266C04731............... GOV ettt et 1
10........ GB819-M4x8................. Cross Recessed Countersunk Head Screw ........ MAX8 ...coovviiiiiiiiiii 2
1. C6266C04302Y............. BUSKING . e 1
12 ... C6266C04303Y............. PIUG e e e 2

Check out the collection of bench and stationary power tools we offer.


https://www.toolsid.com/bench-stationary-power-tools.html

	ZH Series Large Bore Lathes
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	2.0 Warranty and Service
	3.0 Table of Contents
	4.0 Specifications
	5.0 Dimensions and mounting hole centers
	6.0 General description and nomenclature
	7.0 Unpacking
	8.0 Installation
	8.1 Leveling the lathe
	8.2 Completing installation
	8.3 Chuck Preparation
	8.4 Break-In Period

	9.0 Maintenance/Lubrication
	9.1 Coolant Preparation

	10.0 Electrical Connections
	10.1 Conversion to 460 Volt Operation

	11.0 Basic Controls
	12.0 Operation
	12.1 Tool Setup
	12.2 Spindle Speed
	12.3 Feed and Thread Selection
	12.4 Thread Cutting

	13.0 Adjustments
	13.1 Chuck Jaw Reversal
	13.2 Gib Adjustments
	13.3 Tailstock Adjustments
	13.4 Gap Section
	13.5 Belt Adjustment and Replacement
	13.6 Brake Strap
	13.7 Friction Clutch Adjustment
	13.8 Aligning Tailstock to Headstock
	13.9 Spindle Bearings
	13.10 Speed Control
	13.11 Lead Screw
	13.12 Apron Feed Clutch
	13.13 Tool Post
	13.14 Cross Slide Nut Adjustment
	13.15 Shear Pin Replacement
	13.16 Steady Rest Adjustment
	13.17 Follow Rest Adjustment

	14.0 Troubleshooting the ZH Series Lathes
	15.0 Lubrication Schedule and General Maintenance
	16.0 Reference Tables
	16.1 Inch Lead And Feed
	16.2 Special Inch Lead And Feed
	16.3 Speed Selection Lever Positions

	17.0 Electrical – 230 volt to 460 volt Conversion
	18.0 Change Gear Diagram
	M-321860-1 ZH Lathes Parts List - Rev E.pdf
	ZH Series Lathes
	Warranty and Service
	Table of Contents
	1.1 Bed Assembly I – Exploded View
	1.2 Bed Assembly I (for 120” ZH only) – Exploded View
	1.3 Bed Assembly I – Parts List
	2.1 Bed Assembly II – Exploded View
	2.2 Bed Assembly II (for 120” ZH only) – Exploded View
	2.3 Bed Assembly II – Parts List
	3.1 Headstock Assembly I – Exploded View
	3.2 Headstock Assembly I – Parts List
	4.1 Headstock Assembly II – Exploded View
	4.2 Headstock Assembly II – Parts List
	5.1 Headstock Assembly III – Exploded View
	5.2 Headstock Assembly III – Parts List
	6.1 Headstock Assembly IV – Exploded View
	6.2 Headstock Assembly IV – Parts List
	7.1 Headstock Assembly V – Exploded View
	7.2 Headstock Assembly V – Parts List
	8.1 Gear Assembly – Exploded View
	8.2 Gear Assembly – Parts List
	9.1 Gear Box Assembly I – Exploded View
	9.2 Gear Box Assembly I – Parts List
	10.1 Gear Box Assembly II – Exploded View
	10.2 Gear Box Assembly II – Parts List
	11.1 Gear Box Assembly III – Exploded View
	11.2 Gear Box Assembly III – Parts List
	12.1 Brake Assembly – Exploded View
	12.2 Brake Assembly – Parts List
	13.1 Saddle and Cross Slide Assembly – Exploded View
	13.2 Saddle and Cross Slide Assembly – Parts List
	14.1 Tool Post and Compound Rest Assembly – Exploded View
	14.2 Tool Post and Compound Rest Assembly – Parts List
	15.1 Apron Assembly I – Exploded View
	15.2 Apron Assembly I – Parts List
	16.1 Apron Assembly II – Exploded View
	16.2 Apron Assembly II – Parts List
	17.1 Apron Assembly III – Exploded View
	17.2 Apron Assembly III – Parts List
	18.1 Apron Assembly IV – Exploded View
	18.2 Apron Assembly IV – Parts List
	19.1 Tailstock Assembly I – Exploded View
	19.2 Tailstock Assembly I – Parts List
	20.1 Tailstock Assembly II – Exploded View
	20.2 Tailstock Assembly II – Parts List
	21.1 Steady Rest Assembly (Small and Large) – Exploded View
	21.2 Steady Rest Assembly (Small) – Parts List
	21.3 Steady Rest Assembly (Large) – Parts List
	22.1 Follow Rest Assembly – Exploded View
	22.2 Follow Rest Assembly – Parts List
	23.1 Coolant and Work Light Assembly – Exploded View
	23.2 Coolant and Work Light Assembly – Parts List
	24.1 Travel Stop Assembly – Exploded View
	24.2 Travel Stop Assembly – Parts List
	25.1 Small Carriage Stop – Exploded View
	25.2 Small Carriage Stop – Parts List
	26.1 Toolbox, Accessories, and Attachments
	27.1 Electrical Components
	27.2 Electrical Diagram
	27.3 Electrical Components – Parts List
	28.1 Chuck Guard Assembl – Exploded View y
	28.2 Chuck Guard Assembly – Parts List
	29.1 Carriage Lubrication – Exploded View
	29.2 Carriage Lubrication– Parts List
	Ordering Replacement Parts




